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USING THE ILLUSTRATED PARTS LIST

A WARNING

* This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2004 and 2005 Club Car® DS Tranquility®, DS V-Glide 36-Volt, DS PowerDrive®
System 48™, and IQ System™ vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehicles,
sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric vehicles
only, and section 16 pertains to tools that are used on all Club Car products. Note that there are two or three
flags on the outside edge of each page. The first flag contains the section number of which that page is a
part. The other flag (or flags) contains either the letter G, E, or D signifying that the page pertains to either the
gasoline, electric, or diesel vehicle only, or to all gasoline, electric and diesel vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors.
You can obtain the name and phone number of your closest Club Car contact by visiting our web site at
www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts and
Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

ClubCar |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2004 Club Cair, Inc.

Club Car, ArmorFlex, PowerDrive

and Tranquility are registered trademarks of Club Car, inc.
This manual effective July 22, 2003.
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BODY TRIM

ITEM | PARTNO. | DESCRIPTION IR
1.2 3 4
1 1013344 Component, Driver-Side Dash, Black ............ccccooviiiiiiiccciccccccee e, 1 1
2 101660404 Panel, Center Dash, BIacK .............cooociiiiiiiiiiiie e 1 1
3 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) .......cccccccoiiiiiiiiiiiiiee e 1
4 1013343 Component, Passenger-Side Dash, Black ..........cccccooiiiiiiiis 1 1
5 1015032 1Y/ TR e (o T T O PEPERRRRRR 1
6 1014645 Kit, Snap Washer, Black (includes items 7 - 10) ........cccoviiiveeeeee e 2 2
7 1011019 N [ S o1 Yo [ 1 1
8 1011382 WaASher, #10 . 1 1
9 1620 Screw, #10 Sheet Metal ........ccovvvviiiiiiii e 1 1
10 1013494 Cover, SCreWw Head ........o.ovuiiiiiieee e 1 1
11 7973 Rivet, Aluminum Pop, 3/16 .....oooiiiiiiiiii et 3 3
12 101708301 Kit, Drink Holder (includes items 13 and 14) ............cooviiiiiiiieeeeie e, 2 2
13 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ... 2 2
14 1016952 U-NUE, 1/4-20 e e e e e e e e e e e eaanes 2 2
15 101768202 Kit, Bagwell Protector (includes item 16) ........ccccccceiiiiiiiiiiiiie e 1 1
16 1010434 Fastener, Plastic Barrel ...........cooooooeeeieeieeee e 9 9
17 1017079 Kit, Rear Bumper (includes items 18 - 22) ........coooiiiiiiiiiiiiiieeeee e 1 1
18 1016379 BUMPEL, REAI ... 1 1
19 1016875 Plate, Mounting, LONG .......eiiiiiiaeieae e 1 1
20 7473 Nut, Nylon LOCK, 5/16-18 ....ccoiiiiieiiiiieeeee e 4 4
21 1011697 Washer, Special, 5/16 .....ooooi i 6 6
22 1016876 Bolt, Phillips Truss-Head Shoulder, 3/8-18 X 2 ..., 4 4
23 101706702 Kit, Scuff Guard (includes item 24) ........cccovriiiiiiie e 1 1
24 1010434 Fastener, Plastic Barrel ..............eiiiiiiiii e 12 12
25 102221201 Pad, WEAK ... 2 2
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FRONT BODY

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 1017080 Kit, Front Bumper (includes items 2 - 5) ......ooooiiiiiiiiiiee e, 1 1
2 1016868 BUumper, FrOoNt ... 1 1
3 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 .....ccccviiiiiiieeeeiiecceeeee e, 2 2
4 7473 Nut, Nylon LOCK, 5/16-18 ..o 2 2
5 1016967 Rivet, Push Type BliNd .........cooiiiiiiiiiii e 2 2
6 1014198 Nameplate — GOId ... 1 1
7 101692501 Body, Front — BEIGE .....ueeiiiiiiie i 1 1
7 101692502 Body, Front — WhiIte .......cooiiiiiiiiei e 1 1
7 101692504 Body, FroNt — Gray .....cccceiiiiiiiiieie et a e 1 1
7 101692506 Body, Front — Red ... 1 1
7 101692509 Body, Front — Pacific Blue (Royal BIU€) ..........cccoeeiiiiiiiiiiiieiiee e 1 1
7 101692510 Body, Front — Dark Gre€n ...........oooieiiiiiiiiiieeeeeee e 1 1
7 101692511 Body, Front — BIack ...........eeeoiiiiiiiii e 1 1
7 101692512 Body, Front — Classic Blue (NaVy) ........ccccoiiiiiiiiiee e e 1 1
7 101692513 Body, Front — BUrQUNAY ......oeeeieiiiiiiieieie e 1 1
8 101693901 Body, Front with Headlight Opening — Beige .........ccccociiiiiiiiiinniiie 1 1
8 101693902 Body, Front with Headlight Opening — White ............ccccoviiiieei i 1 1
8 101693904 Body, Front with Headlight Opening — Gray ..........ccoeoocciiiiiiiieeeee i, 1 1
8 101693906 Body, Front with Headlight Opening — Red .........cccoiiiiiiiniiiii e 1 1
8 101693908 Body, Front with Headlight Opening — Pacific Blue (Royal Blue) ............... 1 1
8 101693909 Body, Front with Headlight Opening — Dark Green .........cccccceveeeiiiiiinnnnee. 1 1
8 101693910 Body, Front with Headlight Opening — Black .............cccccooiiiiiiniiine. 1 1
8 101693911 Body, Front with Headlight Opening — Classic Blue (Navy) ....................... 1 1
8 101693912 Body, Front with Headlight Opening — Burgundy ...........ccccccveviiiiiiiiinnnnee. 1 1
9 1011014 Trim, Front Body ... 1 1
10 1010435 | Bolt, Carriage, 5/16-18 X T ..oeiiiiiiiiiee e 2 2
11 1241 Washer, FIat, 5/16 ......oooiiiiiie e 2 2
12 1011017 Screw, FIange LOCK .......oooi e 6 6
13 1011394 T-Nut, Slab Base (package 0f 4) .......coovveiiiiiiiiiiiieee e 1 1
14 101347501 Bumper, Side Guard Trim .........coiiiiiiiiiiiieeee e 2 2
15 102310701 Screw, Hex Washer-Head, #8-18 X 3/8 .....cooooeeeeeeeieeeeee e 8 8
16 1015032 1Y = S o o TSRS 1 1
17 7473 Nut, Nylon Lock, 5/16-18 ......ooiiiiiiiieeee e 2 2
18 102259001 Emblem, IR, GOIf Car ......coociiie it 1 1
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REAR BODY AND FENDER — GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 8251 Screw, Phillips-Head, 1/4-20 X 1 ..o 8
2 101904101 Plate, BOAY KICK ...ccciiiiiieeiiiiie et 1
3 1014306 Washer, Flat, TYpe B, 1/4 ..ot 2
4 1012412 Plate, Body HINGE ..o 2
5 332 | Washer, Flat, 1/4 ... et 10
6 8233 Nut, Nylon Lock, 1/4-20 ..o e 12
7 1013032 Door, ACCESS — BIACK ... 1
8 1015525 NUt, BIiNd, 1/4-20 ..o e e 2
9 101692601 BOAY — BIGE ....eeeiiieiiiiiie ettt e 1
9 101692602 BOAY — WHhItE ... 1
9 101692604 [0 Te | €1 - USRS 1
9 101692606 BOAY — REA ... e 1
9 101692609 Body — Pacific Blue (Royal BIUE) ........cccueiiiiiiiiiii e 1
9 101692610 Body — Dark GreeN .........uvuiiiiiiiiiee et 1
9 101692611 BOAY — BIACK .. .eeiiiieieeiiee e 1
9 101692612 Body — Classic Blue (NaVY) .....cooiiiiiiiiiieeciiee e 1
9 101692613 BOdY — BUIQUNAY ..ot 1
10 101696208 Body with Taillight Opening —Beige ........ccccvvieiiiiieiiiiiieeeeee e 1
10 101696209 Body with Taillight Opening — White ..o, 1
10 101696211 Body with Taillight Opening — Gray ........ccccccceeveieeii i 1
10 101696213 Body with Taillight Opening — Red .........ccociiiiiiiiiii e 1
10 101696215 Body with Taillight Opening — Pacific Blue (Royal Blue) ..........c.ccccceeee 1
10 101696216 Body with Taillight Opening — Dark Green ..........cccccooviviiieeeieee e 1
10 101696219 Body with Taillight Opening — Black ........cccccoiiiiiiiiii e 1
10 101696220 Body with Taillight Opening — Classic Blue (Navy) .........ccccociiiiiiiecinnn 1
10 101696221 Body with Taillight Opening — Burgundy ..........ccccccoiiiiiiiiiiiiiee e 1
" 1017748 Clip, BOAY KEEPET .ottt a e e 2
12 1012047 Screw, Self-Tapping, #8-32 X 3/8 ... 2
13 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 .....ccoooi et 4
14 1017936 Fender, INNET ... 2
15 1017141 Support, Front Body ......cooooiee e 1
16 1015032 1Y = S o o TSRS 1
17 102221201 = Lo TR R SRS 2
18 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 .......cooooeeeeeeeeee e 2

2004-2005 DS Golf Cars lllustrated Parts List

Page 1-7




Page 1-8 2004-2005 DS Golf Cars lllustrated Parts List



REAR BODY AND FENDER - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 8251 Screw, Phillips-Head, 1/4-20 X 1 ..o 8
2 101904101 Plate, BOAY KICK ...ccciiiiiieeiiiiie et 1
3 1017141 Support, Front BodY .......oooooiiiieeeeee e 1
4 1012412 Plate, Body HINGE ..o 2
5 332 | Washer, Flat, 1/4 ... et 10
6 8233 Nut, Nylon Lock, 1/4-20 ..o e 12
7 1017936 [ aTo [T o 0T = 2
8 1014306 Washer, Flat, TYpe B, 1/4 ....ooooeieee et 2
9 1017814 S o L= 1o o L 4 £ SO 2
10 1012159 Screw, Hex-Head Cap, 1/4-20 X 2-3/4 .......coooooioeeeee e 2
11 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..o 2
12 1017815 SPACEN, 1/2 e e e e 2
13 1017748 Clip, BOAY KEEPET ...ttt a e e e e 2
14 1012047 Screw, Self-Tapping, #8-32 ... 2
15 101693301 BOAY — BBIGE ...ueeiiiieiiiiiie et 1
15 101693302 BOAY — WHhIE ... 1
15 101693304 BOAY — Gray i e e 1
15 101693306 BOAY — REA ... 1
15 101693309 Body — Pacific Blue (Royal BIUE) ........occueiiiiiiiiiiiie e 1
15 101693310 Body — Dark GreeN ......ccceviiiiiiiiiiee et 1
15 101693311 BOAY — BIACK .. .eeiiiieiiieee e e 1
15 101693312 Body — Classic Blue (NaVY) ....ccooiiiiiiiiiiee e 1
15 101693313 BOdY — BUIQUNAY ..ottt e 1
16 101696201 Body with Taillight Opening —Beige ........ccccvviiiiiieeiiiiiceeeee e 1
16 101696202 Body with Taillight Opening — White ..o, 1
16 101696204 Body with Taillight Opening — Gray .........cccccvveviiieeiiiiiceeeeee e 1
16 101696206 Body with Taillight Opening — Red .........cccciiiiiiiiiii e 1
16 101696217 Body with Taillight Opening — Pacific Blue (Royal Blue) ..........c.cccceeee 1
16 101696218 Body with Taillight Opening — Dark Green ..........cccceevvciiviieeeeee e 1
16 101696222 Body with Taillight Opening — Black ........cccccoiiiiiiiiii e 1
16 101696223 Body with Taillight Opening — Classic Blue (Navy) .........ccccooeieniiiiecnnn 1
16 101696224 Body with Taillight Opening — Burgundy ...........cccccoiiiiiiiiiiiiieee e 1
17 1013032 Door, ACCESS — BIaCK ... 1
18 1015525 | Nut, BliNd, 1/4-20 ....coeeiiiee ettt e 2
19 1015032 1Y = S T o SRS 1
20 102221201 Pad, WEAK ..o 2
21 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 .......coooeeeeeeeeee e 2
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SEAT BOTTOM AND ARMREST

ITEM | PARTNO. | DESCRIPTION IR
12 3 4

1 102174201 Assembly, Seat Bottom — Buff (includes items 2 and 3) .......ccccvveeenineenn. 1 1
2 101998201 Cover, Vinyl Seat Bottom — BUff ..........ccooiiiiiiiiieeee e, 1 1
3 1010543 INSEIE, WOOA ..o e e e e ee e 12 12
1 102174202 | Assembly, Seat Bottom — White (includes items 2 and 3) ...........ccccoeeeeee. 1 1
2 101998202 Cover, Vinyl Seat Bottom — White .........ccoccciiiiiiiiii e, 1 1
3 1010543 INSEIE, WOOA .....eiiiiiiiiie e e e e ee e 12 12
1 102174204 | Assembly, Seat Bottom — Black (includes items 2 and 3) .........cccccevnneen. 1 1
2 101998204 Cover, Vinyl Seat Bottom — Black ..........cccccciiiiiiiiiici e, 1 1
3 1010543 INSEIE, WOOA ..o e e e e ee e 12 12
1 102174205 | Assembly, Seat Bottom — Gray (includes items 2 and 3) ........ccccceeeviineen. 1 1
2 101998205 Cover, Vinyl Seat Bottom — Gray ..........cooocciiiiiiiiiie e, 1

3 1010543 INSEIE, WOOA ..ot e e e e ee e 12 12
4 101987601 Armrest, DIVEr-Side .......coooomiiiiiieeeee e 1 1
5 101985501 Armrest, Passenger-Side ... 1 1
6 1016916 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ..ot 8 8
7 332 Washer, Flat, TYPe A ..o 8 8
8 1011652 Plate, Seat Hinge, Stainless Steel ..........cccovviieiiiiiiiiiiie e, 2 2
9 101954301 Screw, Hex-Head Cap, 1/4-20 x 3/4 (with patch) ...........cccooviiiiien. 4 4
10 101998501 GaSKEL, SEAL ... 2 2
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SEAT BACK AND BAG HOOP

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 102238301 Assembly, Seat Back — Buff (includes items 2 and 3) ........cccccoviiieiniieenn. 1 1
2 102060501 Cover, Vinyl, Seat Back — BUff ..........ccooiiiiiiiii e, 1 1
3 102237001 Cap, Seat Back — BIacK ..........ueeiiiiiiieiiiiiiiieeee e 1 1
1 102238302 | Assembly, Seat Back — White (includes items 2 and 3) ........ccceiiiieeeennnen 1 1
2 102060502 Cover, Vinyl, Seat Back — White ...........cooooiiiiiiiiiiii e, 1 1
3 102237001 Cap, Seat Back — BIacK ..........ueviiiiiiiiiiiiiiiieeee e 1 1
1 102238304 | Assembly, Seat Back — Black (includes items 2 and 3) .........cccocceeeninen. 1 1
2 102060504 Cover, Vinyl, Seat Back — Black ........cccccccooiiiiiiiiiiiiieie e, 1 1
3 102237001 Cap, Seat Back — BIAcK ..........ueveiiiiiiiiiiiiiiieeee e 1 1
1 102238305 | Assembly, Seat Back — Gray (includes items 2 and 3) .........ccocvveeeiinnenn. 1 1
2 102060505 Cover, Vinyl, Seat Back — Gray ........cccccoeeveiiiiiiiiiiiie e 1 1
3 102237001 Cap, Seat Back — BIacK ..........ueviiiiiiiiiiiiiiiieece e 1 1
4 102236601 Weldment, Support, Seat Back .........cccoceeeeiiiiiiiiiin 2 2
5 102236703 Basket, SWEALET ......ccuviiii i 1 1
6 101910401 Screw, Self-Tapping, 5/16-18 X 1-1/4 .....ooi i 4 4
7 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ....oooorrircceee e 2 2
8 1015075 | Washer, Flat, 5/16 ........ooiiiiiiiiee e 8 8
9 7473 Nut, Nylon Lock, 5/16-18 .....ooiiiiiiiiiee e 4 4
10 1013935 | Assembly, Bag Hoop (includes items 11 - 13) ..o 1 1
11 1010434 Fastener, Plastic Barrel ... 2 2
12 1010413 SHAP, BAQ et 1 1
13 1013754 Buckle, Bag Strap ...cooeeeeeiiiiiiie e 2 2
14 1017774 SPACEL, BOAY ..o 4 4
15 102076701 Screw, SEMS (with patch) 1/4-20 x 1-3/4 .....oooiiiiiiie e 4 4
16 8418 Screw, Phillips Truss-Head, 1/4-20 X 1-1/2 c.oooeeerriiiceccceeeeeee e 1 1
17 1014482 SPACEL, NYION .. 1 1
18 1028 NUL, HEX, 1/4-20 ..o 2 2
19 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..o 2 2
20 1241 Washer, FIat, 5/16 ......oooi i 6 6
21 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..o 2 2
22 102242401 Nut, Nylon Insert with Cap, 1/4-20 ... 1 1
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CANOPY

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 102099101 Screw, SEMS (with patch) 5/16-18 X 1 ..o 2 2
2 102155501 Kit, Support (includes items 3 - 10) ... 1 1
3 102063901 Weldment, WIindshield ............ccoeeiiiiiiieeiee e 1 1
4 102065501 Support, Rear Canopy (driver Side) .......cc.eeveiiiiiieiiiiiiieee e 1 1
5 102064601 Support, Rear Canopy (passenger side) .......ccccccccveeeeeeieiiiiciiiiieeeeeeenn, 1 1
6 102076701 Screw, SEMS, (with patch) 1/4-20 X 1-3/4 .....cccvviiiieeeee e 8 8
7 101835601 Nut, FIange, 1/4-20 .......ooo oottt 8 8
8 324 Screw, Hex-Head Cap, 1/4-20 X 2-1/2 ...t 4 4
9 332 Washer, Flat, 1/4 ... e 8 8
10 8233 NUL, LOCK, 1/4-20 ..ottt e e e e enaeeaeeenes 4 4
11 102061301 CanoPY — WHItE ....eiiiiiee e 1 1
" 102061302 CaANOPY — BEIGE .ooeeeiiiiiieeee e 1 1
12 102198301 Pad, Mounting (windshield frame) .........cccccoiiiiii 2 2
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WHEELS AND TIRES E



[ == S
%% % AR
STANDARD TREAD PERFORMANCE PREMIUM TREAD EXTRA TRACTION
Carlisle® GRADE TREAD Kenda® Duro
Duro®

Note: The performance grade tire has the wheel and tire matched and balanced at the Duro tire factory.
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WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 1010984 | NUL LUQ oreiiieiiiii ettt e et e e e et e e e e entee e e e e nrees 16 16
2 7310 | SteM, ValVe ™ it ee e 1 1
3 101570501 Assembly, Wheel and Standard Tire (includes items 4-5) ...........cccccceeee... 4 4
4 1015707 Wheel RiM — BIGE ....ccooiiiiiiiiiiie e 1 1
5 727102 Tire, Unmounted, Standard Tread (18 x 8.50 - 8) (Carlisle®) ................. 1 1
6 101570507 Assembly, Wheel and Extra Traction Tire (includes items 7 - 8) ................ 2 2
7 1015707 Wheel RiM — BIGE ....cooiiiiiiiiiiie e 1 1
8 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro®) |1 1
9 101570512 | Assembly, Wheel and Performance Grade Tire (includes items 10-11) ...| 4 4
10 1015707 Wheel RiM — BIGE ....cooiiiiiiiiiiie e 1 1
11 e Tire, Unmounted, Performance Grade Tread (18 x 8.50 - 8) (Duro) ...... 1 1
12 101570513 | Assembly, Wheel and Premium Grade Tire (includes items 13 - 14) ......... 4 4
13 1015707 Wheel RiM — BIGE ....cooiiiiiiiiiiie e 1 1
14 i Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Kenda®) .................. 1 1
15 101651401 Assembly, Wheel and Standard Tire (includes items 16 - 17) .......c..cceeeee. 4 4
16 1014771 Wheel Rim — WHhIte .......ooiiiiiii e 1 1
17 727102 Tire, Unmounted, Standard Tread (18 x 8.50 - 8) (Carlisle).................... 1 1
18 101651407 | Assembly, Wheel and Extra Traction Tire, (includes items 19 - 20) ........... 2 2
19 1014771 Wheel Rim — WHhIte .......ooiiiiii e 1 1
20 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro) ..... 1 1
21 101651412 | Assembly, Wheel and Performance Grade Tire (includes items 22 -23) ...| 4 4
22 1014771 Wheel Rim — WHhIte .......ooiiiiiii e 1 1
23 i Tire, Unmounted, Performance Grade Tread (18 x 8.50 - 8) (Duro) ...... 1 1
24 101651413 | Assembly, Wheel and Premium Grade Tire (includes items 25 - 26) ........ 4 4
25 1014771 Wheel Rim — WHhIte .......ooiiiiiiii e 1 1
26 e Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Kenda) ..................... 1 1
* Note: Item 2 is a part of all wheel assemblies.

Special order item available upon request.
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DECALS E



/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.

« Before using vehicle, read operating instructions.
+ Remain seated and hold on to seat handie while moving. OPERATING INSTRUCTIONS
* Do not start vehicle until all occupants are seated.
« Two (2) persons per seat maximum. *Read Owner's Manual and safety warnings located on dash panel prior to driving.
* Operate from driver side only and not on public roads. +Study and understand controls.
« Keep entire body inside vehicle while moving. *Make sure wheels are turned in desired direction.
« Drive slowly in turns and straight up and down slopes. *Turnkey to “ON”position and be sure nothing isin your path.
* Do not leave children unattended on vehicle. *Whilevehicleis stopped, select direction by placing
« Never operate under the influence of alcohol or drugs. shiftlever orswitchin desired position:
« Use brakes to reduce speed when coasting downhill. F-Forward N-Neutral R-Reverse(Buzzerwill sound)
« Never stand in front of or behind vehicle. RS «Vehicle will start moving when accelerator pedal is depressed.
Slowly depress accelerator pedal toincrease speed. Park brake will
release whenaccelerator pedal is depressed.
 Tostop, release accelerator pedal and depress brake pedal.
 After stopping the vehicle:
-Firmly depress park brake until itlocks.
-Place Forward/Reverse switchin "NEUTRAL" position.
-Turnkey “OFF”and remove key whennotinuse.

cel 101621601

/N WARNING
CAN CAUSE SEVERE INJURY

Rotating parts

=/ [y
manifold & muffier

KEEP CLEAR ) 1019605-01

(ON STARTER/GENERATOR
GASOLINE EXPLOSION/ FIRE.

= AND ENGINE)
* Can cause severe injury or death.
* No smoking, sparks, or open flame.
« Stop engine, allow to cool before refueling.
* Turn fuel valve («—) on during operation.
(—) off during storage or transport. €C1101547601

(ON VEHICLE FRAME NEAR BATTERY)

/\ WARNING : /\ WARNING

Negative frame ground. Can cause severe injury. Excessive speed can cause severe
Do not contact positive (+) battery post or cable injury or death. Do not tamper with

to frame. Disconnect negative battery cable first. engine governor adjustment.
CCl 101915201
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DECALS - GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 101960601 Decal, Driver/Passenger Warning ..........ccccceerueieieinniieeee e 1
2 101825101 Decal, Key SWItCh ......oeiiiiii e 1
3 101621601 Decal, Operating INStructions ............occoociiiiiiii e 1
4 101547601 Decal, Gasoline Warning ........ccoooooooiiiiieiiiee e e e e e 1
5 101960501 Decal, Rotating Parts and Hot Manifold Warning ...........ccccccceeeeeiiiiiiiinnee, 2
6 101915201 Decal, Frame Ground and Governor Warning ...........ccccceveeeeeeeeeeeeieeeccinnns 1
7 102259001 Emblem, IR, Gold (on front body) .........ccceeeiiiiiiiiiiii e 1
8 1014198 Nameplate, Gold (on front body).........ccccuvviiiiiiieiiice e 1
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/N WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
+ Before using vehicle, read operating instructions. OPERATING INSTRUCTIONS
« Remain seated and hold on to seat handle while moving.
CLOMEBCIBCE D Tl °F°“pa"'s areiseatec *Read Owner's Manual and safety warnings located on dash panel priortodriving.
WD) LoD s.ea‘ maximuim. : +Study and understand controls.
: :peme:.m': d:v.er s.;de or:.y Ia"dhrflm on p.umm roads. * Make sure wheels areturnedin desired direction.
* Keep entire body inside vehicle while moving.
. Drin slowly in t’t’:rns and straight up and dovgvn slopes. *Turnkey to “ON”position and be sure nothing isin your path.
* Do not leave children unattended on vehicle. *Whilevehicleis stopped, select direction by placing
* Never operate under the influence of alcohol or drugs. shiftlever or switch in desired position:
* Use brakes to reduce speed when coasting downhill. F-Forward N-Neutral R-Reverse(Buzzerwillsound)
* Never stand in front of or behind vehicle. CC1101960601 * Vehicle will start moving when accelerator pedal is depressed.
*Slowly depress accelerator pedal toincrease speed. Park brake will
release when accelerator pedal is depressed.
*Tostop, release accelerator pedal and depress brake pedal.
 After stopping the vehicle:
-Firmly depress park brake until itlocks.
-Place Forward/Reverse switchin "NEUTRAL" position.
-Turnkey “OFF”and remove key when notinuse.

ol 101621601

(ON SPEED CONTROLLER COVER)

Do not operate vehicle without this cover properly installed.
Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. CCI101831501

* Maximum vehicle speed is limited by motor braking during downhill operation
with accelerator pedal depressed.

* If motor brake enabled, vehicle motor will brake when accelerator pedal is released.
+ Beeping alarm indicates reduction in motor braking. Apply brakes to reduce speed.
* System is activated only when tow switch is in the "RUN" position.

+ When towing vehicle, tow switch must be in the "TOW" position. 101959902

* DO NOT OPERATE VEHICLE
NOTICE WITHOUT COVER IN PLACE.
* DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI 1016109-01

(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

.1 [\ (e HOT RESISTORS (COILED WIRE) CAN CAUSE
(ON FRAME UNDER SEAT) %

s
Ol

Q
G@E
(ON TOW/RUN SWITCH BRACKET UNDER SEAT) 7

/\ WARNING

Place Tow/Run switch in TOW position before: FAILURE TO HEED THIS
* Disconnecting or connecting batteries WARNING COULD RESULT

=]

o ;owinz . IN A BATTERY EXPLOSION
« Extended storage OR SEVERE PERSONAL

« Servicing

INJURY. €C1 101908601
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DECALS - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 101960601 Decal, Driver/Passenger Warning ..........ccccceerueieieinniieeee e 1
2 101825101 Decal, KEY SWItCh .......ooiiiiiiiii et 1
3 101621601 Decal, Operating INStructions ............occoociiiiiiii e 1
4 101959902 Decal, Motor Braking (IQ System vehicle) .........cccooiiiiiini 1
5 1013496 Decal, Resistor Warning (V-Glide 36-Volt vehicles) .........cccccccveeieieiiiiinnns 1
6 101610901 Decal, Potentiometer Caution (V-Glide 36-Volt vehicles) ..............ccoeenuns 1
7 101908601 Decal, Tow/Run Switch (IQ System vehicles) .......cccooceiiiiiiiniiie 1
8 101931501 Decal, Electrical Component Cover (IQ System vehicle) ............ccccceeen 1
9 102259001 Emblem, IR, GOId ... e 1
10 1014198 Nameplate, Gold ..........ooorimii e 1
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BRAKES, PEDAL,
AND CABLE ASSEMBLIES
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BRAKE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION IR
12 3 4

101823301 Cluster, Brake, Passenger-Side (includes items 1 -9) ......cocccceiiiniieinnn 1 1

101823302 Cluster, Brake, Driver-Side (includes items 1-9) ........ccoeviiiieieeieee e, 1 1
1 101824001 Assembly, Backing Plate, Passenger-Side (includes items 2 - 4) .......... 1 1
1 101824002 Assembly, Backing Plate, Driver-Side (includes items 2 - 4) ................. 1 1
2 101816501 Mechanism, Adjusting, Passenger-Side .............ccccoeviviiiiiiieeeee i, 1 1
2 101816502 Mechanism, Adjusting, Driver-Side .........cccccceeeiiiiiiiiiieeeee e, 1 1
3 101823901 WASHET ... e 1 1
4 101823801 Washer, Plate ........ooooiiiiiiiiie e 1 1
5 1010850 COVEL, DUST et 1 1
6 101823201 Package, Brake Shoe (four pieCes) ........ccoviiiiieiiiiiiiiiiiiiieeee e 1 1
7 1011466 Kit, Shoe Retainer (four PieCeSs) ........cooccuuiiiiiiiiiiee e 1 1
8 101816301 Package, Brake Spring (fOUr PI€CES) ......vuieviiieeiiiiiiiiieie e 1 1
9 101815501 Assembly, Lever, Passenger-Side ... 1 1
9 101815502 Assembly, Lever, Driver-Side ..........cccceeevieeeiiiiiceeee e 1 1
10 1013924 Nut, Hex Lock, Grade 8, 5/16-24 ........ccccuiviiiiiiiiie e 8 8
1 1014153 Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 .....ccccoveiiiiiiiicinneee 8 8
12 102022101 Kit, Brake Cable (includes items 13 -15) ......oeevviiiiiiiiiieeeeee e 2 2
13 1010829 Pin, ClEVIS, B/16 ..ot 2 2
14 1035 T T o) 1 (=] (TR 2 2
15 1011779 E-Clip, /2 e 2 2
16 101900801 Hanger, Brake Cable (gasoline vehicle only) .........ccccccciieeiieieiiieiiie 2
17 1013207 Hanger, Brake Cable (electric vehicle only) .........ccooiiiiiiii 2
18 101791101 Drum, Brake .......oooiiiiiiieeeie e 2 2
19 102292801 Pin, BOW Ti€ LOCKING......ciiiiiiiiiiieiiiiiie e e e e 22
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BRAKE PEDAL AND CABLE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION IR

12 3 4
1 101990801 BEQUANIZET ...t 1 1
2 1241 Washer, FIat, 5/16 ......oooiiiiiieie e 5 5
3 1013531 Spring, Brake RetUMN ... 1 1
4 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ... 4 4
5 7473 Nut, Nylon Lock, 5/16-18 ......ooiiiiiiieeeie e 5 5
6 102022101 Kit, Brake Cable (includes item 7, and items 13 and 14 on page 4-3) ....... 2 2
7 1011779 E-CliP, /2 oottt e e aeeenes 2 2
8 101878201 Kit, Brake Pedal (includes items 9 and 10) .......ccccceeeiiiiiiiiiiiiieee e, 1 1
9 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .....cccoooiiiiiiiiiiieeeee. 3 3
10 1013869 Pad, Brake Pedal ..o 1 1
" 1010878 Bumper, RUDDET ... 1 1
12 1028 NUL, HEX, 1/4-20 ..o 1 1
13 101953101 ROd, EQUANIZEE ..ot 1 1
14 102323201 Pin, Clevis, 5/16 (later style hardware) ..........cccccceeeeiiiiiiiiiiiieieee e, 1 1
15 102323101 Pin, Bow Tie Locking (later style hardware) ............ccccccvvvieeiieeeee i, 1 1
16 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (earlier style hardware) ......................... 1 1
17 7473 Nut, Nylon Lock, 5/16-18 (earlier style hardware) ...........cccccceveeeiieiiinnnnee. 1 1

101187702 Kit, Park Brake Latch (includes items 18 - 22 and

ItE€M 26 ON PAGE 4-7) oot aa e 1 1
18 N/A Rod and Pawl ... 1 1
19 1017029 Pin, Cotter, 7/64 X 1/2 ..o 1 1
20 1010877 NUL, PUSH, 5/16 ..ot e 1 1
21 1010805 Sleeve, Park Brake RO ........ccooooiiiieeiieeeee e 1 1
22 1010932 Joint, Ball, 1/4-28 ... 1 1
23 1010933 Spring, Park Brake TOISION .........cceeiiieeiiiiiiicciiiiieeee et 1 1
24 1010927 Spacer, Park Brake ... 1 1
25 1011402 Package, Brake Mounting Block (contains upper and lower

for driver and passenger SIdeS) .........cocuuiiiiiiiiiiie i 1 1
26 1011418 Kit, Park Brake Pedal (includes items 27 - 30) ........cccccvviieiieeeee i 1 1
27 1032 BUShING, NYION ...cooiiiiii e 2 2
28 8626 Screw, Slotted Hex Washer-Head, #10-16 X 5/8 .........cccccveviiiieiiiiiinnn. 2 2
29 1013876 NUL, PUSH, 3/8 ..o e 1 1
30 1013870 Pad, Park Brake ........c..ccooiiiiiiieiiiiiie ettt e e enaee e e 1 1
31 1242 NUL, HEX, 5/18-18 .o e e e 1 1
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ACCELERATOR PEDAL ASSEMBLY

ITEM | PARTNO. | DESCRIPTION IR

12 3 4
1 1017696 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) ....................... 1 1
2 1013871 Pad, Accelerator Pedal ... 1 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......coooiiviiiiiiiieeeee. 4 4
4 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ...ooovrrriiiicccie e 1 1
5 334 | Washer, Flat, 3/8 .....ooo i e 2 2
6 102026001 Kit, Accelerator Pivot Rod (includes item 7) .......ccccceeeeeeiiiiiiiiiieeece e, 1 1
7 1011700 S0 = Lo T SRR 1 1
8 101818801 Stud, Ball (for all vehicles except those equipped with MCOR) ................. 1 1
9 101862001 Screw, Hex-Head Cap, 1/4-20 x 1-3/8 (MCOR vehicles) .........ccccccuveeeren... 1
10 1017424 Bearing, Pivot SUPPOI ........e e 1 1
11 101966901 Nut, Flange, 1/4-28 ... 1 1
12 101817401 Retainer, SPring ..oooooiiieeee e 1 1
13 101796201 Spring, REIUMN ... 1 1
14 1017378 L@ o TS o] 1 10T RSO PPPRRTR 1 1
15 1017380 Bumper, REtUIN SPriNg .......uuiiiiiiieie et e e 1 1
16 1241 Washer, Flat, 5/16 ........oooiiiiii et 1 1
17 7473 Nut, Nylon Lock, 5/16-18 .....oooiiiiiiiiee e 1 1
18 101871901 Assembly, Accelerator Rod (V-Glide 36-Volt vehicle only)

(includes items 19 and 20) ......uvviiiiiieeeee e 1
18 101912401 Assembly, Accelerator Rod (gasoline vehicle only)

(includes items 19 and 20) ......cooiiiiiiieie e 1
19 1011084 Nut, UNF Hex Jam, 1/4-28 ...t 2 2
20 1011734 Joint, Spring-Loaded Ball ............cccooooiiiiiii e 2 2
21 8754 Nut, NYlon LOCK, 3/8-16 .......oeiiiiiiiiee et 2 2
22 8233 Nut, Nylon LOck, 1/4-20 ..o 4 4
23 1014007 | Washer, Flat, TYpe B, 1/4 .....ooooiiieee e 4 4
24 1011694 Support, Accelerator Pivot ROd ... 2 2
25 101861901 Screw, Hex-Head Cap, 1/4-20 X 1-1/8 ...eeeiiiiiee e 4 4

101187702 Kit, Park Brake Latch (includes item 26, and items 18 - 22 on page 4-5) .. 1 1

26 N/A Ratchet, Park Brake ..........ooooouuuiiiieieeee e 1 1
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STEERING,
FRONT AND REAR SUSPENSION E



Page 5-2

2004-2005 DS Golf Cars lllustrated Parts List



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION IR
12 3 4
1 1013861 Joint, Compound Steering (includes items 2 and 3) .........cccooceeiiiiiiennnne 1 1
2 1017226 Screw, Hex-Head Cap, M8 x 1.25 X 30 MM .....ccovvviiiiiiiiiiiiieieeeee e 3 3
3 7174 Washer, LOCK, 5/16 ....coooiiiiiee et 3 3
4 101984801 Kit, Steering Column Mounting Bracket ............ccccooiiiiiiiiii e, 1 1
5 1016663 | Screw, Phillips, Type A, #12-11 X 5/8 ..cooeiiiieiee e 2 2
6 1016269 Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 2 .......ccccovvveveeeeennn. 2 2
7 334 Washer, FIat, 3/8 ... e 4 4
8 1016183 Screw, Hex-Head Cap, 3/8-16 X 7 ...oovveeeeiiieceee et 2 2
9 8754 Nut, Nylon LOCK, 3/8-16 ..o e 2 2
10 1014288 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 3/4 ...........ccccccen... 1 1
11 1011697 | Washer, Flat, 5/16 ... 1 1
12 102278001 Boot, Steering COIUMN ........oiiiiiiiii e 1 1
13 1016181 Assembly, Steering Column (includes items 14 - 22) ........ccccviiiieiennnnenn. 1 1
14 1012605 Ring, RetainiNg ......coooiieieeeee e 1 1
15 1012604 Washer, Ste€l, 5/8 .....oooiiieie e 1 1
16 1014217 S o] o TR 7] 441 o] £ =T7] (o] o N S 1 1
17 1014125 LT =T [ 1= R OTPURRR 2 2
18 1014213 Assembly, BEariNg ....ccooooiiiiiiieeee e 2 2
19 1014126 Seat, BEariNg ....ooooiiiiiiiiiiie e 2 2
20 1015545 Shaft, Steering ColuMN .........oviiiiiiii e 1 1
21 1016622 Column, Aluminum StEEMNG ....eeivieeeeeieeeicceeee e e 1 1
22 1014214 Ring, REtainiNg ......ccuviiiiiii e 1 1
23 1016263 Cover, Steering COIUMN ...t a e 1 1
24 1016156 Wheel, SEEEIING ... e e 1 1
25 1017273 Nut, Nylon Lock, 5/8-18 ..o 1 1
26 1016219 | Assembly, Scorecard Plate (includes items 27 - 30) ........cccccvvieieeeeeeeeienns 1 1
27 1012565 Screw, Round-Head, #12-14 X 1 .o 2 2
28 1012566 Spring, Tapered COMPreSSION ........oooiiiiiiiiiieee e 2 2
29 1016214 GriP, PENCIHL oo 1 1
30 1016154 L0710 TS Toto] (= Tox= | (o KNP PRPRPR 1 1
1014216 Kit, Steering Column Rebuild (not Shown) ...........ccoooiiiiiiiiiiiiieeee e, AR | AR
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION IR
12 3 4

101878302 | Assembly, Steering Gear Box (includes items 1 - 20) .......cccceeviiieneninnnnn. 1 1
1 1013035 Seal, Dust, Passenger-Side .........cccccceeeiiiiiiiiiieeeee e 1 1
2 8990 THE, WIIE .t e e e e e e 2 2
3 101880201 Assembly, Inner Ball Joint ... 1 1
4 101880301 WaASHET, Tab ..oooiiiiiiie e 1 1
5 N/A BOX, StEEMHNG GEAI ...t 1 1
6 N/A Bearing, LOwer PiNiON ... 1 1
7 N/A Pinion, SEEEIMNG ..o 1 1
8 101879401 Bearing, Upper PiNiON ......oooviiiieiii e 1 1
9 101879901 RING, C-TYPE SEOP ..ueeieeieiiiiiee et 1 1
10 1013051 RiNG, SNAP oo 1 1
11 1013052 Seal, Dust, Steering PiNioN ..........ccoiiiioiiiiiciiiieee e 1 1
12 101879701 Guide, Steering RACK .......c.uuiiiiiiiiie e 1 1
13 101879801 SPriNG, YOKE ..ttt et e e s 1 1
14 1013044 Nut, LOCK, RACK SCreW ........ooiiiiiiiiiiiiiieee e 1 1
15 N/A Screw, RAck GUIAE .......ovueieeieeeeee e 1 1
16 N/A RACK, STEEIING ..ot e e e 1 1
17 101879501 WaSher, STOP ..o 1 1
18 101879601 RING, C-TYPE SEOP .ttt 1 1
19 101880001 Seal, DUSt, DrivVEr-Side .......ccceeviiiiiiiiie it 1 1
20 101880101 RiNG, REtaiNING ....oooieiiiieiie e e 1 1
21 1035 | Pin, Cotter, 3/32 X 1 ooreiieeeiie ettt 1 1
22 7540 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) ..................... 1 1
23 1015597 Fitting, Thread-Forming Grease, 1/4-28 ........ccccccoeviiiiciiieieeeeeie e, 1 1
24 7602 Nut, Hex Slotted, 3/8-24 ..........coooiiei e 1 1
25 1011930 BOOt, DUSE ...t 1 1
26 7555 | Nut, Hex, Left-Hand Thread, 1/2-20 ........ccceeeiiiiiiie e 1 1
27 1012467 Link, Rack and Pinion Drag ..........ooooiiiiiiiiiiee e 1 1
28 1013042 NUt, HeX, MT12 X 1.75 oo e 1 1
29 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ....cooiiiieeee et 3 3
30 334 | Washer, Flat, 3/8 ......ooooiiiiieiee ettt 3 3
31 8754 Nut, Nylon LOCK, 3/8-16 .......eeiiiiiiiiie e 3 3
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FRONT SUSPENSION, UPPER

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC
12 3 4
1 1016353 | Assembly, Delta A-Plate (includes items 2, 3 and 4) .....cccccoeeeviieneennnn 2 2
2 1016346 Bushing, Urethane ............oooommiiii e 6 6
3 1016350 Sleeve, Delta OULET ........oiiiiiii s 1 1
4 1016349 Sleeve, Delta INNEI ..o 2 2
5 8754 Nut, Nylon LOCK, 3/8-16 .......eiiiiiiiiiie e 10 10
6 1010200 Screw, Hex-Head Cap, 3/8-16 X 4-1/4 ...t 4 4
7 1308 NUL, HEX, 1/2-20 ..ot e 1 1
8 8861 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ...t 2 2
9 1624 Nut, Dimpled LocCk, 3/8-16 ......ccoiiuiiiieiiiieee e 2 2
10 2402 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 ... 4 4
11 1010219 [0 To IR 1T SRR SRS 1 1
12 7555 | Nut, Hex, Left-Hand Thread, 1/2-20 ........cccooeiiiiiiiie i 1 1
13 7540 Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) ..................... 1 1
14 7539 Ball Joint (includes items 15, 16 and 17) ......ccveveeiiiiiiiiiieeeeee e 1 1
15 1015597 Fitting, Thread-Forming Grease, 1/4-28 ........cccccceoiiiiciiieeeieeeee e, 1 1
16 1011930 BOOt, DUSE ..t ae e 1 1
17 7602 Nut, Slotted Hex, 3/8-24 ........ooo e 1 1
18 1017266 | Strap, A-Plate ......oooiiiiie e 2 2
19 1014235 Shock Absorber, Front ..o 2 2
20 1010124 Plate, Spring MOUNEING ........uviiiiiiie e 1 1
21 1016385 | Assembly, Delta Shock and Gear SUppOrt ........cccceeveeeeiiiiiciiiiiieeeece e 1 1
22 1035 | Pin, Cotter, 3/32 X 1 ettt e 3 3
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FRONT SUSPENSION, LOWER

ITEM | PARTNO. | DESCRIPTION IR
12 3 4

1 102354201 Assembly, Spindle, Driver-Side (includes items 3,4 and 5) ..........cccocueeee. 1 1
2 102354101 Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 8067 Bushing, Bronze Spindle ..........cccooiiiiiiiiiiiiieeee e 1 1
4 7048 BUShINgG, BroNzZe ... 1 1
5 1015597 Fitting, Grease, 1/4-28 ... 1 1
6 1012030 Spring, Tapered Leaf ... 1 1
7 8745 AssemMbly, ECCENLIIC .......eeiiiee e 1 1
8 706 NUL, HEX, 3/8-16 .. 1 1

102357701 Kit, Front Hub Replacement (includes items 9 - 12) ......ccooccveevieiiiiiiiininns 2 2
9 102353201 CaP, HUD oo 1 1
10 102353301 Nut, Flange LOCK M14 X 2 ...oooiiiiiiiie et 1 1
" 102352801 Assembly, Hub and Ball Bearing (includes item 12) ..........ccccccvvvvveene..n. 1 1
12 102353401 S (8 o R I o USSP 4 4
13 8754 Nut, Nylon LOCK, 3/8-16 ......eeiiiiiiiiie e 4 4
14 1016387 | Screw, Hex-Head Cap, 3/8-16 X 2-3/4 .......oooviiiiieiiie e 2 2
15 1016384 Clevis, Upper Delta .......oooiiee e 2 2
16 101903101 Nut, Nylon Lock, 1/2-20 .......ooiiiiiiiie e 2 2
17 1010150 Bearing, TRrUSt ... e 2 2
18 1016389 Washer, Kingpin Wave ... 2 2
19 1010984 UL, LUQG ettt e e e et e e e e e e e e 8 8
20 8755 | Screw, Hex-Head Cap, 3/8 - 16 X 3-3/8 ......ovviviiieeieiiiiiiieeee e 2 2
21 1016386 [T T o] TR RRS 2 2
22 1015583 Bushing, Urethane ............ooeviiiiiiiii e 4 4
23 1012303 BUSHING, STEEI ... 2 2
24 1014276 Plate, Front Spring Retainer ...........ooo e 1 1
25 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ..o 4 4
26 357 Washer, LOCK, 3/8 ... 4 4
27 706 NUL, HEX, 3/8-16 ..o 4 4
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REAR SUSPENSION

ITEM | PARTNO. | DESCRIPTION IR
12 3 4

1 1012304 | Shackle, Rear Spring (gasoline vehicle) ..........ccoociiiiiiiiiiiie 4

1 7569 Shackle, Rear Spring (electric vehicle) (not shown) ...........ccocccivieenenen. 4
2 8754 Nut, Nylon LOCk, 3/8-16 .......ooiiiiiiiiie e 6 6
3 1012303 BUShING, SEEEI ..o 6 6
4 1015583 Bushing, Urethane ............ooeuiiiiii e 12 12
5 1010145 | Nut, UNF HeX, 3/8-24 ..o 4 4
6 1013164 Kit, Shock Absorber (includes items 7,9, and 10) ........cccoiiiiiiiiiiieeiie 1 1
7 102706401 Shock AbSorber, REar .........ooouiiiiiiiiiie e 2 2
8 1011415 Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10)............. 4 4
9 N/A Retainer, Shock Absorber Cushion ..............ooueeiiiiiiiiiiiieeee e 8 8
10 N/A Cushion, Shock ADSOIDEr .........cooiiiiiiiiiiii e 8 8
11 1012180 U-BoOlE e e 2 2
12 1012324 Spring, Rear Leaf (gasoline vehicle) ..........ccccoiiiiiiiie e 2

12 1010974 Spring, Rear Leaf (electric VEhICIE) ........oceeviiiiiiiiieeeeee e, 2
13 1014555 | Nut, Nylon LOCk, 7/16-24 .......oooiiiiee et 4 4
14 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ..o 6 6
15 1012182 Pad, Spring, DrVEr-Side .........ccoiiiiiiiiiiiiieeeee et 1 1
15 1012181 Pad, Spring, Passenger-Side ...........ooocoiiiiiiiiiii i 1 1
16 101900801 Hanger, Brake Cable (gasoline vehicle) ..........cccccciiiiiiiiiiiiiee e 2

17 1013207 Hanger, Brake Cable (electric vehicle) ........ccccvevvieiiiiiiiiieeeeeeeecei, 2
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WIRING — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

101889302 | Wire Harness (includes items 1 - 11) o.ueiiiiiiiiiii e 1
1 N/A Wire Assembly, #18 Red/WHhIte ........ccceeviiiiiiiiiee e 1
2 N/A Wire Assembly, #18 YEIOW .......c..euviiiiiiiieiee e e 1
3 N/A Wire Assembly, #18 Yellow and #16 Blue ... 1
4 N/A Wire Assembly, #18 White/Black and #18 White ..........cccccccoeviviiiviiiiiieeeciee, 1
5 N/A Wire Assembly, #18 GIreeN ......ccccuviiiiiiieiee e a e 1
6 N/A Wire Assembly, #18 Black ... 1
7 1015769 Wire Assembly, #6 WhIte .........c.uoiiiiiiiiiii e 1
8 N/A Wire Assembly, #16 Red and #16 Orange ...........cccceeeeveeeiieiciiiiiiecieeee e 1
9 N/A Wire Assembly, #16 YEIOW ... 1
10 1014119 Wire Assembly, #6 Red ........oooiiiiiiiiii e 1
11 N/A Wire Assembly, #18 YEIOW ......ccc.uvrviiiiiieiee e 1
12 1012382 Wire Assembly, #6 BIack ..........oooo i 1
13 N/A | Wire Assembly, #18 BIACK ......ccoviiiiiiiiiiiiiee et 1
14 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) .............cccooeeiviiiieeennnenenn. 1
15 N/A | Wire Assembly, #16 Orange (part of the electrical component box) ..................... 1
16 1015920 | Wire Assembly, #6 Braided Ground ............cccooviieiiiieeiii i 1
17 1015737 | Wire Assembly, #10 Red (part of the electrical component box) .............cccceeeee. 1
18 1015332 Wire Assembly, #10 Braided Ground ............oooioiiiiiiiiiiiiie e 1
19 101837301 Wire AsSembly, #B GreEN .........cooiiiiiiiiieee e a e 1
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FORWARD/REVERSE SHIFTER ASSEMBLY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1016947 | Assembly, Forward/Reverse Shifter (includes items 1 -17) ..., 1
1 1012594 Screw, Maching, #4-40 X 1-1/2 ..o 2
2 8057 NUL, HEX, H#A-40 ...t e e e e e e eeeeae s 4
3 1012431 WaSher, Flat, #4 ......oooiieeeee e 4
4 101979101 ) Cod TR I o 1 PP EPR PR 1
5 1014807 ) Cod TR I o 1 PP RPN 1
6 8058 {TA T 1Y g e Yo R - 2
7 1013591 Pin, RO, 1/8 et e e e a e 1
8 1014145 BUShING, BrONZE ......ccooioeiee et ns 2
9 1014727 Washer, Nylon Flat, #4 ..o 2
10 1016342 Base, Forward/Reverse Shifter ..........cceeviiiiiiiiiiiieee e 1
11 1014089 Kit, Neutral Lockout Cam (includes item 12) ........cccoiiiieiiee e, 1
12 1014065 WaSher, FIat .....cccueiiiiieee e 1
13 1013590 Spring, Forward/Reverse Cam ...........ccccuiiiiiiiiie et 1
14 1013589 [T To TR 2 =1 =11 1 T 1
15 8717 NUt, NYION LOCK, 1/4-28 ... e e e e 1
16 1013587 Weldment, Forward/Reverse Bell Crank ...........ccooocviiiiiiiiiiiec e 1
17 1010954 Stud, Ball, 1/4-28 X 1/4 ...t 1
18 101951501 Cable, Transmission (includes items 19 and 20) ........ccccceeiiiiiiie i 1
19 7893 NUL, HEX, H#10-32 ..ot e e e e e e re e e e e aae s 2
20 1012333 JOINE, Ball .o a e e 2
21 1015064 Screw, Phillips Oval Countersunk Machine, #8-32 x5/8,S.S. ... 1
22 1012987 Handle, Forward/Reverse SWItCh .........cccueeiiiiiiiiiiiiccceee e 1
23 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ... 4
24 8233 Nut, NYION LOCK, 1/4-20 ...ttt e e e e e e 8
25 1016201 WaSher, WaVE, 3/8 .......oeeiiiiiie ettt a e e e e e e e 1
26 8251 Screw, Phillips-Head, 1/4-20 X 1 ......uiiiiiiiieie e a e 4
27 101855801 Y =Y o 1o T A 7= o] 1= T 1
28 332 WASHET, FIat, 1/4 ...t e e e e e e e e e e 4
29 101922601 Bracket, Transmission Cable SUPPOIt ..........eeiiiiiiiiiiiie e 1
30 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ..o 3
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ELECTRICAL COMPONENT BOX — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

101992601 Box, Electrical Component, Complete (includes items 1-25) ......cccoeiiiiiienennnn 1
1 1015372 Cover, Electrical Component BoOX .........cccccciiiiiiiiieee et 1
2 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 .........cccoieiiiiiiiiiiieee e, 5
3 1013589 RiNG, REtAINING ..cooiiiiiie e 1
4 1015373 Cam, EIeCtrical BOX ........cooiiiiiiiiie e 1
5 1014145 BUShING, BrONZE .......cooieeiee st e e 2
6 1014065 {TA =T a1 g = | 1
7 1010954 Stud, Ball, 1/4-28 ... .. 1
8 1015345 Assembly, Bell Crank and Shaft ..........ccccoeeiiiiiiiiiii e 1
9 8717 NUt, NYION LOCK, 1/4-28 ... e e e 1
10 8057 NUL, HEX, HA-40 ..ot e 4
11 8058 WaSher, LOCK, H4 ...t e 2
12 1014807 SWILCh, LIMIt oo 1
13 1014808 SWILCh, LIMIt oo 1
14 1012431 Washer, FIat, #4 ... e 2
15 N/A Wire Assembly, #16 Orange .........oooiiiiiiiiiiiie e s 1
16 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 ......ccoiiiiiiie e 2
17 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ....oooviiiiiiiiiiieee e 1
18 1015777 Assembly, Voltage Regulator ... 1
19 7893 NUL, HEX, #10-32 ..t 2
20 1242 NUL, HEX, 5/1B-18 .. e 2
21 1013609 Yo L= g Vo] 1o I Y o] | PSP URPTPPRP 1
22 1012295 U YT Y o o] o PSR 1
23 1015737 Wire Assembly, #10 REA .....oooiiiiiiiiiie e 1
24 1015741 BIOCK, FUSE ..ot e s 1
25 1015371 Box, Electrical COMPONENT .........cooiiiiiiiiieee et 1
26 1015405 | Bolt, Carriage, 5/16-18 X 2 .....eeeiiiiiiiiie s 1
27 1241 WaSher, FIat, 5/16 ......oooiiiiiie ettt e e s nnnnaee s 2
28 7473 Nut, NYIon LOCK, 5/16-18 .. ..ot 2
29 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..ooo et 1
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ELECTRICAL COMPONENTS, FRONT BODY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016859 Kit, Reverse Buzzer (includes items 2, 3 and 4) ..o, 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ......ccccovveeeeiieeee et 2
3 1016851 BUZZEN, REVEISE ...t st e ettt 1
4 N/A Wire Assembly, #18 Black ... 1
5 1011229 NUE, K LOCK, #B-32 ...ttt e e e e e e e e e s aereaeaaee s 1
6 1015720 Screw, Hex Washer-Head, #6-32 X 1/2 ...ooooo oot 1
7 101830601 Assembly, Screw and Washer ... 4
8 101826301 ] Cod o TR = YRR 1
9 101851101 WWASKET ..ttt e e e e e e e e e et e et e e aa e e e e e e a e — e araeaaaaeans 1
10 101830701 NUL, KEY SWICN ..o e e e ree e e e 1
11 101834502 Cap, Key SWItCh (DIACK) ......cccuveiiiiiiieeee e 1
12 1012505 NNV (0= 1 PP 1
12 AM10079 NN (o T=Te T o) 10 ) ISP PRR 1
13 1016630 Light, LOW Oil WaINING ......uuviiiiiiiii ettt eeaaaa e 1
14 101900901 Retainer, HArNESS .....ooveeiiiiieiie e e e e e e e e e e e 3

* Must order in multiples of 50.
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STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
12 3 4 n

101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) ......cccoceeiiiiienennen 1
1 101875201 Housing, Field COil .......oooiiiiiie e 1
2 101875101 Assembly, Armature (includes items 3 - 6) .......ccocciiiiiiieeie e 1
3 101875001 Retainer, Bearing ........ccueeieiiiiiieaee e 1
4 1013001 Ball Bearing, Output Shaft ...........coooiii e 1
5 1013005 Commutator, Ball BEAriNG .......cooeeiiiiiiiiiieee et 1
6 101939901 SPACEL, B/16 . ———————————— 1
7 1013003 Key, WOOATUTT ..o e e 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) ......ccccevieeiiiiiiiiieeeeee e, 1
9 N/A Washer, LOCK, M4 ... e 1
10 N/A NUL, HEX, MT4 X 2 ettt 1
11 N/A Screw, Cross-Recessed, M5 X .8 X 18 MM ......ccciiiiiiiiiiiie e 3
12 101896501 Screw, Cross-Recessed, M5 x .8 x 16 mm (with lock washer) ..................... 2
13 101874901 End Bell, Output Shaft ........oooiiiie e 1
14 101875301 Set, Pole (SELOf 4) oo ——— 1
15 101875401 Screw, Pole Piece (Set 0f 4) ... 1
16 101875501 (070 | I 1= [ PRSP 1
17 101875601 Insulator, F Terminal ... 2
18 101877601 Package, Terminal Hardware (F1 and F2) .......cccoooiiiiiie e, 2
19 101875701 Insulator, DF Terminal .........ooo i 1
20 101877701 Package, Terminal Hardware (DF) .........coooviiiiiiiiiiiiieeeeeee e 1
21 101301102 Holder, Brush (includes item 22) ..........ccooiiiiiiii e 1
22 101878101 SPriNG, BIUSK oo 4
23 101876001 Package, Terminal Hardware (A1 and A2) .......ccooooieiiiiiiiieeee e 2
24 101876301 Cover, Brush Inspection Port (set of 4) (includes item 25) ... 1
25 1017653 Cover, Brush Inspection Port, with Drain .............ccooeciiiiiiieeie e, 1
26 101876402 End Bell, CoOMMUIALOT ... e 1
27 101879001 Bolt, Clamp, M6 X 1 X 180 MM .....iiiiiiiciiei e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ..........cccccceeveeeeenns 1
29 101876202 COoNNECION, BrUSH .ot 2
30 101875802 A Connector (SEt OF 2) i 1
31 1014289 PUIIEY ettt ettt ettt e s e e e e nn e e neeas 1
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STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101833701 Starter/Generator (clockwise rotation) ..., 1
2 101524001 Bracket, Mounting, FE290 .........uueiii e 1
3 101916701 Belt, Starter/Generator ............oov i 1
4 1016883 Bracket, AQJUSTING .......eeiiiiiiiie e 1
5 8754 NUt, NYION LOCK, 3/8-16 .....eeeieieeiiiie et 2
6 1241 Washer, Flat, TYPE A, /16 ....coo it a e e 1
7 705 | Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ....oeeiiiie et 2
8 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....ovviviieieiieiiiceeeeee e 2
9 7174 WaShEr, LOCK, 5/16 ....ooiiiiiiiiiee ettt e e s 3
10 1016074 Screw, Torx-Head, M8 X 1.25 X 18 MM ...euniiiiiieee e, 1
11 1015932 Bolt, Carriage, 5/16-18 X T ...ueeiiiiiiiee e 1
12 1242 NUL, HEX, B5/1B-18 it e e et e s 1
13 101837301 Wire Assembly, #6 Green .........oooiiiiiiie e 1
14 1015920 | Wire Assembly, #6 Braided Ground ............cccccviiieiiieiiei e 1
15 7473 Nut, NYIOn LOCK, 5/16-18 .. ..ot e 1
16 1241 WaSheEr, FlIat, 5/16 ......ooiiiiiiiee et s e e e e nnnnnee s 1
17 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 .....coooieieeeeeee et 1
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BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012328 Battery, 12-VOIt .......cooeeeiiee e 1
2 102355301 Washer, Lock, Stainless Steel, 3/8% ... 2
3 1014375 | Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....ccccviriiiiiiiieieieee e, 2
4 1014374 Spacer, Battery Terminal BOIt™ ...... ..o 2
5 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 1
6 101898001 Clamp, Battery .....ooooiiiiiiii e 1
7 7173 Screw, Hex Cap, 5/16-18 X 3/4 ... 1
8 1241 WaAShETL, FIat, 5/16 .....oveiiiiiiiiie et e e e e e e 2
9 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiieiiieiiii ettt e e 2
10 1014288 Screw, Thread-Forming, 5/16-16 X 3/4 ... 1

*NOTE: When ordering a new battery, you must order the new stainless
steel lockwasher (2). Lockwasher cannot be used if battery terminal
spacer (4) is required by battery design.
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FE290 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
101953901 FE290 OHV Gasoline Engine (clockwise rotation) Without Automatic

Compression Release (w/o ACR) with Carburetor

(does notinclude itemMS 15 - 18) .oiiiiiiii e 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ...uiiiiiiiiiiie e 1
2 N/A Washer, Flat, B MM ..o e 1
3 1016524 Shroud, Engine, FE290 ... 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM .coiiiiiiiiiie et 15
5 1016547 NUt, FIGNGE, MB X 1 ..ot e 3
6 101909701 Bolt, 2-Ended, MB X 1 X 27 MM ...oiiiiiiiiiiie et 2
7 1016526 Shroud, Engine, FE290 (IOWEF) .....coviiieieiie ittt 1
8 1017221 Bolt, 2-Ended, MB X 1 X 46 MM ...ooiiiiiiiiiieeeiie e 1
9 101915601 HOUSING, Fan oot eae e 1
10 1016525 Shroud, Engine, FE290 (UPPEI) ..eeviiiiieeii ittt 1
11 1016443 =] = Tod = PRSP 1
12 1016539 L@ o o PRSPPI 1
13 1016536 Tube, Oil Filler, FE290 ......cciiiiiiiiiiiiee et 1
14 1016531 DIPSHICK i e 1
15 101887601 Nut, NYIon LOCK, MB X T ..o a e e e e e 1
16 1015332 | Wire Assembly, #10 Braided Ground ............cccooiieiiieeiii i 1
17 1015969 Screw, Pan-Head, MB X 1 X 14 MM ..ooooiiiiiii e 4
18 1015649 | SHhroud, FAn ......ooiiiiiiiiie et ee e ee e e et ee e e s e nree e e e e s e e e e e ennes 1
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FE290 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101915701 FIVWREEL ..ttt e e e et e e e e e ennree e e e nees 1
2 101915801 Fan, FIYWheel, Gray ..ot 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM .....oooooiiiiiiiiiiiiecieee e 3
4 1016548 Washer, Flat, 16 MM ..o e 1
5 1016505 NUt, HeX, MTB X 1.5 oo e 1
6 1017455 Plate, FIYWheel Fan ... 1
7 1016562 )RR 1
8 1016455 Bolt, Flanged, M5 X .8 X 25 MM ....oiiiiiiie e 2
9 101909201 Coil, Ignition (with internal igniter) ...........ccccciiiiiieie e 1
10 1016578 GrOMIMET ..o e e e e e e e e aaaaaaaeans 1
11 1016588 Tube, 7 MM X 70 MM e e e e e e e e aneeeee s 1
12 1016493 ASSEMDIY, PIUG CAP .oeeiiiiiiei it a e e e 1
13 AM10724 Plug, Spark, OHV (NGK) .....cooiiiiiiiie ettt et e e e ae e e 1
13 101881101 Plug, Spark, OHV (AULOIE) .....ccieiieeiiieee e 1
14 1016456 Bolt, Flanged, M6 X 1 X 12 MM .oiiiiiiiiee et 2
15 1012981 (O3 =T o] o TSP RRPRTRPRRR 1
16 1016579 Band, RPM Limiter MOUNt ... 1
17 1016586 Damper, RPM LIMIter .......cooiviiieeieeeee e 1
18 101909401 Limiter, RPM, OHV ...ttt 1
19 1016445 Bracket, RPM LIiMiter ..........cooiiiiiiiiii et 1
20 101909501 L0311 o PRSP 1
21 1016497 Screw, Cross Pan-Head, M5 X .8 X8 MM .....coooimmiiiiiiee e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12mm ......cccooveevieeiiiiicnnnee 1
23 1016561 (O3 1] o TSP PSRPRPPPRRP 1
24 1016587 (O3 =T o] o TSP RRPRRPRRR 1
25 101909301 LT == T PR 1
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FE290 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 L@ T I 1 (= PP 1
2 1016502 Bracket, Oil FIlter .......ooiiiiieie e e 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM ......coooiiiiiiiiiiieeeeeeeeeeee 2
4 1017507 L (0T T SRR 2
5 1016570 O-Ring, Ol Filter MOUNT ......euiiiieiiee e 1
6 1016576 Plug, Drain, FE290 ........cooiiiiiiiiiiee ettt e e 1
7 1016432 Gasket, Drain PlUg ... 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ....ooooooiiiiiiiiiiiccieee e 6
9 1016484 COVEL, PUMP oot e e e e e e e nreees 1
10 1016435 Gasket, Qi PUMP .o 1
11 1016473 Plate, Ol PUMP oo e 1
12 101648203 Pump, Oil @nd ROLOT .....uviiiiiiiiii e a e e 1
13 1016429 SAL, VAIVE ..o 1
14 1016537 Ball, Steel, Pressure Relief ..o 1
15 1016581 S o] 1T T PSPPI 1
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FE290 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 1016442 LOF= 1T S0 Tor (= TR 1
2 1016436 Gasket, ROCKEr CASE .......coiuiiiieiiiiiiiee et saeee e 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ...ooiiiiiiie e 2
4 1016569 L@ o o SRR 2
5 1016545 NUL, HEX, M5B X .8 . 2
6 1016542 Screw, StUd, M5 X .8 ..o 2
7 1016451 N 4 0 T o Yo (= 2
8 1016450 L0701 PRSP 4
9 1016449 Retainer, Valve SPIiNG .....ueeiiiiiiie et 2
10 1016523 Spring, ENGINe ValVe ... 2
11 1016431 Assembly, Cylinder Head, OHV (includes items 12 and 13) .......ccccocceveveeeeeenns 1
12 1016560 RING, SNAP oeiiiiieiie e a e 2
13 1016519 GUIE, VAIVE ..t 2
14 1016479 SAL SPING oreiiiiiiiei e a e e e e 2
15 1016566 Sl VAIVE ..o 2
16 1016448 Valve, EXNAUST ... 1
17 1016447 ValVe, INTAKE ...eeeiiiiiie e 1
18 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mMm .....ccccooeveevieeiiniiinnee, 1
19 1016474 g = (SRR 1
20 1016483 Y22 1 PSR 1
21 1016563 T TSP SPPR 2
22 1016489 Bolt, Stud, M8 X 1.25 X 29 MM .....iiiiiiiiiiie et e 2
23 1016452 Shaft, ROCKET ....eeiiiiiiiiiie e et e e e e sreeeee e 1
24 1016471 RO, PUSH .. e 2
25 1016549 Washer, Flat, M2 ... a e e e 1
26 1016517 (O3 od o TN )Y/ o 1= Y0 =PSRRI 1
27 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ... 6
28 1016430 Gasket, HEAA .......oooo i 1

102304701 Kit, Gasket, FE290 (not shown) (contains one each of all internal gaskets for
the FE290 ENGINE) ..eeiiiiiiiiiiiie ittt 1
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FE290 ENGINE -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016535 (070] ] 0 1=Te1 (o] R 0] o IR 1
2 1016538 L@ {1 Vo OO PPUPPPRRN 1
3 1016506 (O =1 331 o PP 1
4 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mm .......cccccoiiiiiniiinnee 1
5 1016564 T RSP 2
6 1016565 Bearing, Ball ........ooo oo ————————— 1
7 1016567 Seal, Crankshaft ..o e 1
8 1016584 Bolt, 2-Ended, M8 X 1.25 X 69 MM .......uiiiiiiiiiiee e 2
9 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ......oviiiiiiiiii i 6
10 1016520 (070 )Y T A 07 =1 ] (o= 1= 1= TR 1
11 1016446 Gasket, Crankcase COVEL ........ciiiiiiiiiiiciieieeeee e e e e e e e e e seees 1
12 1016456 Bolt, Flanged, MB X 1 X 12 MM ... 2
13 1016510 Bracket, Oil Level SWItCh .........oooiiiiiieee e 1
14 1016494 SENSON, OIl LEVEI oo 1
15 1016496 Screw, Cross Pan-Head, M4 X .7 X 8 MM ......oooiiiiieiiiiiieeeee e 3
16 1016454 Bolt, Flanged, M5 X .8 X 8 MM ... oo 2
17 1016472 Plate, Oil FIREr SCIEEN .....veeeeiiiee e ee e 1
18 1016521 Screen, Oil FIREI ....ooooee e e 1
19 101915401 Camshaft, COMPIELE ......oeeiiieeeeeee e 1
20 1016453 L= o] o= SO RPPPRPRN 2
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FE290 ENGINE — CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1016568 L= O | RSP RRPRTPPRRR 1
2 101915501 Crankcase, OHV ... a e e e 1
3 1016558 gL TS 0= T o PRSP 2
4 1016460 TR o T (o o TP 1
5 101645901 Piston, Standard ..........c..ouieiiiiiii e 1
5 101645902 Piston, .25 MM OVEISIZEA .......ccooiieeee e 1
5 101645903 Piston, .50 MM OVEISIZEA .........ooiieeeeeee e 1
6 101646101 Ring Set, Piston, Standard ... 1
6 101646102 Ring Set, Piston, .25 mm Oversized ..........cccociieeieeiei e 1
6 101646103 Ring Set, Piston, .50 mm Oversized ... 1
7 101647501 Assembly, Connecting Rod, Standard (includes 2 each of item 8) .................. 1
7 101647502 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each of iteM 8) ....oeiiiiiiiiii e 1
8 1016509 Screw, Hex-Head Cap, M7 x 1 Xx36 Mm ...........coooiiiiiiiiiiee 2
9 101922301 Crankshaft, FE290 (left-hand thread)

(includes items 10, 11 and one each of item 12) .........cocceiiiiiieiieie e, 1
10 1016533 Gear, HEIICAI .....ceeeiiieeiieece e 1
1 1016532 AN, SPU ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e et e e st ns 1
12 1016516 Assembly, Rod (includes one each of item 13) .....cccccoevviiiiiiiiiie e, 2
13 1016580 Bearing, Plain ... 2
14 1016562 LGSR 1
15 101655001 Shim, Crankshaft, 1.13 MM ThiCK ........cccoiiiiiiiiiiee e AR
15 101655002 Shim, Crankshaft, 1.18 MM ThiCK .........ccccciiiiiiiiiiii e AR
15 101655003 Shim, Crankshaft, 1.23 Mm ThiCK ........coovmmeiiiiieee e A/R
15 101655004 Shim, Crankshaft, 1.28 mm ThiCK .........cccciiiiiiiiiie e AR
15 101655005 Shim, Crankshaft, 1.33 MM ThiCK ........cccooiiiiiiiiei e AR
15 101655006 Shim, Crankshaft, 1.38 MM ThiCK ........cooovueiiiiiee e A/R
15 101655007 Shim, Crankshaft, 1.43 MM ThiCK ........cccoiiiiiiiiiie e AR
15 101655008 Shim, Crankshaft, 1.48 MM ThiCK .........ccooiiiiiiiiiie e AR
15 101655009 Shim, Crankshaft, 1.53 MM ThiCK ........ccooummiiiiiee e A/R
16 1016559 S T0 = Lo T OO PPUPUPRRN 1
17 1016541 Bolt, Stud, MB X 1 X 22 MM .eeiiiiiiiiii e 4
18 1016547 Nut, Flanged, MB X T ... e e ee e 4
19 1016470 Shaft, Counterbalance GUIE ..........ccooviiiiiiiiiiiiiee e 1
20 1016571 L@ 1 o PP 1
21 1016469 Weight, CounterbalancCe ... 1
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ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102540301 T TU o] o =Y RS 1
2 1013924 Nut, Hex Lock, 5/16-24, UNF ... 6
3 101834601 Bracket, SNUDDET ..o —————— 1
4 101827101 Plate, MOUNTING ...ooeee e e e e e e e e e e e e e s 1
5 101963401 NUL, FIaNge, 5/16-18 ... e e e e e aea e 4
6 101884801 Screw, Hex Washer-Head, 5/16-24 X 7/8 ........ccccuveiieieeeeee et 6
7 705 Screw, Hex-Head Cap, 3/8-16 X 1.25 ..., 4
8 101833201 Stud, M8 X 1.25 X B0 MM ...eiiiiiiiiie e e e e e e e e e e 2
9 101832101 ST 0= Lo PP 2
10 102065901 NUt, FIaNGE, 3/8-16 .....eeiiiiiiiii ettt e e s et e e e e nae e e e ennes 4
11 1012571 Washer, Heavy Flat, 5/16 ..........cooiiiiiiiiiiice e 4
12 1010577 Screw, Hex-Head Cap, 5/16-18 X 1.50 .....coiiiiiiiiiiieeee e 4
13 101832701 Stiffener, Flywheel Side ... 1
14 101833001 NUut, Flange, M8 X 1.25 .....eeiiiiiii et e e e rre e e e e e e 2
15 334 Washer, Flat, 3/8 TYPE A ..o e e e e e e 4
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FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1016003 Kit, Fuel Tank (includes items 2 - 8) ......ocueiiiiiiii e 1
2 1015188 Cap, Fuel Tank, NONVENTEA ........cooveiiiiiiiiieee e 1
3 1015143 Assembly, Fuel Tank Vent ... 1
4 1015139 Grommet, INSUIALION ......oooeeiiie e e 1
5 1015137 Line, Bulk Vent (available by the fOOt) ........ccccccooeiiiiiiiiiie e, AR
6 101896901 Valve, Fuel Pickup Tube with Shut-Off ...........cccciiiiiii e, 1
7 1013746 Clamp, HOSE ...t e 2
8 101824401 Barh, VBN ... 1
9 101824401 Barb, VENT s 1
10 1014928 Assembly, Rear Fuel Strap .......ooooie e 1
11 1013746 ClamP, HOSE ...t a e e e e e e s 2
12 1014523 PUump, FUEI IMPUISE ... e e e e 1
13 1014524 Rebuild Kit, Fuel Impulse PUMP ... 1
14 1017203 Bolt, Carriage, 1/4-20 X 1 ..ottt 2
15 101987701 Clamp, PIAStiC ......ueiiiiiiiii et 1
16 8233 Nut, NYION LOCK, 1/4-20 ...ttt e e e e e e ennes 2
17 1014116 Nut, U-Type Speed, 1/4-20 .....ccoiiueiiiiiiiee e e 2
18 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 .....cooeeiiiiieceeeeeeee e 1
19 1013692 Line, Bulk Fuel (available by the foot) ..., A/R*
20 102003201 (Y P U= PSPPI 2
21 1012649 Clamp, HOSE (T€A) ..oiiieieieie et e e e e e e e e e e aae s 9
22 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 .....ooeeeeeiccccccc e 1
23 1013687 Clamp, HOSE, 3/8 ... e a e e e e e 1

* The total fuel line length for the DS Golf Car is 47 inches (119.4 cm).
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CARBURETOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
12 3 4 n
1 101905601 Assembly, Carburetor (includes items 2 - 11) ..o 1
2 1016501 ASSEMDIY, IAIE SCrEW ..o e e 1
3 N/A AsseMDIy, PIlot Air SCrEW ......ceiiiiiiiiiieee e 1
4 101973101 Jet, PIlot, A0 e 1
5 1016486 ASSEMDIY, FIOAL ... e 1
6 101973201 [N o4 [T 1V = 1 o PSR SR 1
Standard Jetting:
7 101642582 Jet, Main, 0 - 3,000 fEET ....ociiiiiiiiiiee s 1
7 101642580 | Jet, Main, 3,000 - 5,000 fEEL .....cveiiiieiiiiiie e A/R
7 101642578 | Jet, Main, 5,000 - 8,000 fEEL ....cccvviiiieiiiiie e AR
7 101642575 | Jet, Main, 8,000 - 10,000 fEET .......eeeiiiiiiiiee et A/R
7 101642572 | Jet, Main, 10,000 Feet and ADOVE ........c..ooiiiiiiiiiiiiiiie e AR
8 1016437 Gasket, Float Chamber ... 1
9 1017461 Assembly, Float Chamber (includes item 10) ......cccovviiiieeiiiiii e, 1
10 1016499 ASSEMDIY, SCIEW ....eiiiiiiiiiiee et e e e e e e e rreeaaeae s 1
1 1016585 ASSEMDIY, BOIt ... 1
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CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016440 Gasket, INSUIALOT ... et e e 1
2 101648102 INsulator, CarbUrEtOr ...........ooeiiiiiii e 1
3 1016439 Gasket, Carburetor Insulator to Throttle Bracket ............ccccoovviiiiiiiiiiiiicie, 1
4 1016444 Bracket, ThIOtE ........eeneieeeeee et e e 1
5 101820201 GUAIA, GOVEINOL oieiiiieie ettt e e e e e e e e e e s e e st re e e eeaaeaeesaesasnreseeees 1
6 1011697 | WaShEr, FIAt, 5/16 ...ooeeeeiiieiee e e e e e e e e e e 1
7 101887601 Nut, NYIon LOCK, MB X 1 ...t e e e e e e e e e e 1
8 1016441 Gasket, Throttle Bracket to Carburetor ...........ccccvveviiieiii e, 1
9 1016582 Spring, Throttle REtUIN ........c.c.oviiee e 1
10 101905601 Assembly, CarbUretor ........ ..o 1
11 1013746 Clamp, HOSE (Qray) ..oceeeeiiiiceiieeee et e e rre e e e e e e e e ae e anrenreees 1
12 1017466 Clamp, HOSE (BrONZE) ... 2
13 1015137 Line, Bulk Vent (available by the foot) ..., AR
14 1016572 Tube, CrankCase VENT ..........cooi it a e e e e e e 1
15 1016438 Gasket, Carburetor to Intake Manifold .............cccceeiieiii i 1
16 1016480 PiIp€, INTAKE ..o 1
17 101649002 Screw, 2-Ended Stud, M6 X 1 X 90 MM ....ooiiiiiiiiiiiieee e 2
18 1016547 NUt, Flanged, IMB X 1 ... e e e e rre e e e e e e 2
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GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013700 Clamp, Cable Retaining ......cccuuuiiiiiiieeee e 2
2 1016546 Nut, Flanged Hex, M8 X 1.25 ... i 2
3 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceoiieieeeee et 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM ......oooriiimiiiicee e 1
5 7174 LT T T A 0T o A < PR 1
6 1011697 | Washer, FIat, 5/16 ...t 1
7 102336101 Cable, Accelerator, SNap-iN ... 1
8 102336001 Cable, GOVEINOr, SNAP-IN ..ciiceiiieieeee e e e e e e e e e e s aeaaees 1
9 101832302 Bracket, Accelerator SUPPOIT ........ooeiiiiiiiiiiieeee e 1
10 101832202 Bracket, SUPPOIt ...t eaa s 1
11 101584502 Bracket, Governor Cable ENGINe ..........cccuviiiiiiiiiii e 1
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4

101821501 Assembly, Air Box (includes items 1 - 13) ..o 1
1 101804301 Screw, Hex-Head Hi-Lo, #8-1/2 ..o 2
2 101881701 Washer, Stainless Steel, #8 ..........oov i 2
3 101925701 [0 (o TR T PSPPSR 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) ...ccccuviiiiiieeeei e 1
5 101813001 T TSR 1
6 101917601 Y=Y A 0 o To ] (= T 1
7 N/A O-RiNG, 5/16 (F€A) .ot e e e e e e e e e e eaannes 1
8 N/A O-RiNG, 3/8 (QIrEEN) ...t e e e e e e 1
9 N/A = 1LY ST O 4 o) (= N 1
10 101812301 SPriNg, REIUIMN .o 1
11 1015426 () P SRR 1
12 101811901 BOttOM, AN BOX .oeeiiiiiiee ettt ettt e e e et snnrae e 1
13 101921501 Seal, INTAKE ..o e 1
14 183 | Washer, Flat, #10 ... e e e 4
15 101971301 Clamp, Hose (ir INTAKE) ....couviiiieie e 2
16 101837101 HOSE, INTAKE ..o 1
17 101850301 Screw, Hex Washer-Head Hi-Lo, #12 X 1/2 ...oooiiiiiie e 4
18 101917701 POSItIONEr, CROKE ...ttt 1
19 101805701 Assembly, Choke Button (includes items 20, 21 and 22) ..........ccooccviviiieeeeeeeeeeenns 1
20 101811501 GUIdE, ChOKE LEVET .....eiiiiiiiiiie ettt et e e naeeeeeeaes 1
21 101856201 S To] o TR @] 441 o] (=171 (o] o NSRS 1
22 101811401 Y= P O s To ] (= Y PRSP 1
23 332 | Washer, FIat, 1/4 ..ottt e et e e e enaeeee e 3
24 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 .......oeeeeeeeeeeeeeeeeeeee e 3
25 101958101 ASSEMDIY, AIF DUCE ...eeeiiiiiiiee e e e e e seeneeees 1
26 1606 RIVEL, POP, /16 oottt s 2

101971001 Air Duct Repair Kit (N0t ShOWN) .....oooiiiiiiiiii e A/R

2004-2005 DS Golf Cars lllustrated Parts List Page 8-11






EXHAUST SYSTEM E



[
Dy ‘
e

A(
)

/

Page 9-2

A

—]
-_g..(_l,a

=
(18 S '
@ | NGl

2004-2005 DS Golf Cars lllustrated Parts List




EXHAUST SYSTEM

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101859301 System, EXRAUST ... 1
2 1015814 Bracket, Muffler MOUNEING ........ooiiiiiiiiiiiiiee e 1
3 332 WASHET, FIAt, 1/4 ...t e e e e e e e e e e e e 2
4 451 WaAShEr, LOCK, 1/4 ...t e e e eaeees 2
5 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ....oooe oot 2
6 1017689 Clamp, MUTFIEE ...veeeeieieeee e e e e e e e e e e e e e sane e 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ......oooiiiiiiiiie e 1
8 7174 WaAShEL, LOCK, 5/168 ....vuiiiiiiiiie ettt e e e e e e ar e e e e e e e e e e aanes 1
9 1015075 | Washer, FIat, 5/16 .....ccooiiiiiieee et e e e e e e 1
10 1012528 NUL, HEX, M8 X 1.25 .o 2
" 1013734 Washer, LOCK, 8 MM ... 2
12 1015330 Gasket, EXNAUST ........oooiiii e 1
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DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

101833902 | Assembly, Drive Clutch (includes items 1 - 19) ..o 1
1 1016801 Kit, Drive Clutch Weight ... 1
2 101929801 Assembly, FIXed FACE ........coooiiiiiieie e 1
3 1014049 Bearing, [AIr ..o e a e 1
4 1014050 Retainer, SPriNG ..o a e 1
5 1014051 Spring, Drive Clutch — Black ..........ooviiiiiiiiiiiee e 1
6 1016289 Spacer, Fixed Face Shaft ... 1
7 1014057 RiNg, RetaINING ....cccooii e 1
8 1014059 Assembly, Drive HUD ... 1
9 N/A Plug, Drive CIULCh ... e 3
10 1014453 Kit, Drive Clutch Button (includes item 11 - 14) .....cccoiiiieeee e, 1
" 1014287 Spring, Drive BULION ........ccuiiiiiiiii e 3
12 1014062 Driver, Drive CIULCN ... e 3
13 183 Washer, Flat, #10, TYPE A ...eeeiieeie e 3
14 8450 Screw, Hex-Head, #10-24 X .5 ..o 3
15 1014058 Washer, TRIUSE ... 1
16 1014056 RiNG, SPiral BacCK-UP .......uuiiiiiiiiiiiiice e 2
17 1014052 Assembly, Movable Face (includes items 18 and 19) ..........ccoeovciiiiiieiieeeeeeee, 1
18 N/A BUSRING <. 1
19 1014055 RETAINET .. e 1
20 1016203 BeIE, DIV et e e e e et e e e e nnaeas 1
21 101916701 Belt, Starter/GeNErator ...........ccoooiiiiieee e 1
22 101916501 Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ............ccccoevvcrnrrinennn.n. 1
23 808 | Washer, Flat, 3/8 ...t ee e 1
24 357 WaSher, LOCK, 3/8 ... e e e e e e e e 1
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101834001 Assembly, Driven Clutch (includes items 2 - 8) ......cuveeiiiiiiiiiie e 1
2 1014080 RiNg, RetaINING ....coceeiieee e 1
3 1014078 K Y ettt e e a e e bae e e e e nreeeeeenne 1
4 1017686 (O o PSP URPRPRRR 1
5 101836201 ST o] e Il €1 =Y =Y o PRSP 1
6 1014454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ...........ccccccceeeeene. 1
7 1014072 Assembly, Moveable Face with BUShINg ..........cccoiiiiiiiiie 1
8 1014070 Face, FIXEd ...t 1
9 1016203 BT, DFIVE ettt a e e naeas 1

AM10419 Kit, Driven Clutch Hardware Repair (includes items 10 - 12) ......ccocviiiiiiieiiniineen. 1
10 101833401 Key, Square TranSMISSION ..........cooiiiiiiiiiiiiie e e e e e e e e e e e 1
11 102242101 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 .......ccccomviviieeeeeeeienns 1
12 1017327 Washer, Driven CIULCH ........ooomiiii e 1
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MC008C-ES00 PRIOR TO SERIAL NUMBER
MC008C3H1264 — GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101922601 Bracket, Transmission Cable Support ... 1
2 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceoiieieeie et 3
3 1013061 Nut, NYlon LOCK, #10-32 ...t 1
4 183 Washer, FIat, #10 ...t e e e e e e e eaaaan 1
5 1010954 Stud, Ball, 1/4-28 X 9716 ...t 1
6 1016341 Lever, TransmisSion ShIfter ..........cc.ueiiiiiiiiii e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 .....coo o, 1
8 8717 NUt, NYION LOCK, 1/4-28 ...t e 1
9 1017231 Key, WOOAIUTT ... .o e e et 1
10 101834801 A, GOVEINON LEVET ... e e e e e eaaees 1
11 101886101 Screw, Square-Head, 1/4-20 X T ..o 1
12 1014007 | Washer, TYPE B, 1/4 ..ot 1
13 8233 Nut, NYION LOCK, 1/4-20 ...ttt e e e e ennae e e ennes 1
101833601 Unitized Transaxle (includes items 14 - 88) ........cooiiiiiiiiiiiiii e 1
14 101890201 Shaft, SHIfIEr ... e 1
15 101927301 [T To TS T 4 T- T o R PSPPSR 1
16 101892901 WaASHET, FIAt ....ooiiii e e 1
17 101927201 1= | O | PSPPI 1
18 101890101 LeVEL, SHIfLEI ...t 1
19 1012752 Pin, ROI .. 1
20 101928601 PiN, COtEI e e 1
21 1016513 WaASHEN, FIat ....oooiiiiiiiee e e 1
22 101927101 RS T=Y | O | PSPPSR 1
23 101893801 L2 T 4 T PSS 1
24 101891301 F N4 TR 1o RSP 1
25 101890601 Gear Case (PASSENGET SIAE) ...vuvriiiieeeeii it e e e e e e e e e e 1
26 101890501 Gear Case (AriVEr SIAE) ....ccuuueeiiiieeie e e e e e e e e e enre s 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ... 15
28 1012896 PiN, DOWEI ...t e e e e e e e e e e e 2
29 1013759 Plug, Drain (includes item 30) ... 2
30 1016432 GASKEL ...t a e e e e e nnae e e e anees 1
31 1012711 Breather ... oo 1

32 101928701 Gasket, Liquid, 8.8 0z. (250 grams) ......cccccuiriiiieeee e A/R
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MC008C-ES00 PRIOR TO SERIAL NUMBER
MC008C3H1264 — TRANSMISSION AND GEAR REDUC-

ITEM PART NO. DESCRIPTION QTY m
12 3 4 n
33 101892001 RO, Shift ..o 1
34 101890001 FOTK, SRIft oo 1
35 1012748 S o] 1T T PSPPSR 1
36 1012747 Ball, SEEEI ..ot 1
37 101889401 LT o PSPPSR 1
38 AM10080 Bearing, Ball, S€aAIEd .........cooiiiiiiiiii e 2
39 1016338 LAY = ] 1= A T o) o o SRR 2
40 101892401 7= AT o 10 | PR 1
41 101892201 Plate, TRIUST ... e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ....cuveieeiiiiiiiiii e 1
43 101927601 Bearing, NEedIe ... 3
44 101927501 Bearing, NI ..o e 1
45 101981001 RiNG, SYNCAIONIZEr (16°%) ... e 2
46 1012741 Spring, SYNCRIONIZET ... 2
47 101928001 Hub, Synchronizer CIUICh ..........coooiiiece e 1
48 1012740 INsert, SYNCArONIZEr ......... e 3
49 101927901 Sleeve, SYNCNIONIZET ... 1
50 101927701 PiN, DOWEI ...ttt e e et e e e 1
51 101889901 Shaft, INPUL ...eeeeee e e e e e s snnree e e e e enraeeaeans 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°) ...cccciviiiiiiiiiee e 1
53 1016337 WaSher, TRIUSE ... e 1
54 AM10081 Bearing, Ball, C-3 Sealed ........cooiiiiie e 1
55 1012714 Seal, Oil, INPUt Shaft ..o e 1
56 101892601 Gear, 17 TOOIN ..o e e e e snreeee e 1
57 101893201 LG SRR 1
58 101892501 Gear, 871 TOOTN ... 1
59 101928101 Bearing, Ball .......ooo e 1
60 101893901 LT T 4 T RSO S 1
61 101892301 Governor ASSEMDBIY ... —————- 1
62 101891601 SIBEVE ..t e et e et e e e e areeeaeans 1
63 101891901 Gear, ClUuSter IAler ... e 1
64 7335 Bearing, Ball .......cooo i ————————— 2
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MC008C-ES00 PRIOR TO SERIAL NUMBER
MCO008C3H1264 — DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY m
12 3 4 n

65 101891501 Axle Assembly, Driver-Side (Includes items 67 - 71) ..c.ooocceeeiiiiiiiiiiieeee 1
66 101891401 Axle Assembly, Passenger-Side (includes items 67 - 71) .......ccccovvveeveeeeeeieennns

67 1013787 IS 10 o R I o PR PSR 4
68 1013792 RiNG, REtaINING ..cooiiiiiiiii e 1
69 1011291 Bearing, Outer AXIE TUDE ..........oooiii e 1
70 1014207 Collar, 25 MM L D oo 1
71 1016672 RiNG, REtaINING ..cooiiiiiiiii e 1
72 1013794 RS T=Y | O | RSP PRPRPPRRR 2
73 101891001 Assembly, Axle Tube, DFVEr-Side ........cccccooiiiiiiiiiiiiieeee e 1
74 101890901 Assembly, Axle Tube, Passenger-Side ..........cccooiieiiiiiiiiciie e 1
75 1013790 Bolt, M10 X 1.5 X 30 MIM .ot 14
76 1013791 Washer, LOCK, MTO ... e e 14
77 7330 Bearing, Inner AXIe TUDE ... 2
78 101928301 BOlt, M8 X 1.25 X 37 MIM ettt 8
79 101892701 Gar, OULPUL . e e et e e e st e e e e sneeeeaeans 1
80 1014193 PiN, DOWEL ...ttt e e e et e e e e erae e e e e e r e e e e annns 1
81 101910501 Kit, Differential Gear Case (includes items 82 - 85) ......cccccceeiiiiiiciiiiiiieeeeeee, 1
82 1013768 Case, GEAr CalTIEI ........oiiiiiiiiiee et ee et e e e s et e e e e nnre e e e e 1
83 1013774 Plate, Thrust (idler ear) .........coo i 2
84 1013773 Plate, Thrust (differential gear) .........ccccooiiieieii e 1
85 1013769 COVET, GRAN CASE ... eeeeieie ettt ettt e e e et e e e e nre e e e e eneees 1
86 1013772 Pin, DIifferential ...........oooooiiiee e 1
87 1013770 Gear, Differential IdIer ..........c..ooiiiiiiii e 2
88 1013771 Gear, Differential ............oooiiiiiiii e 2

2004-2005 DS Golf Cars lllustrated Parts List Page 11-7



e

WRWMJ
SaxQ )
o=
Ey=
e
EIo
Qv w
wyz
03
CXd
zn3
oy
553
w
w
o«
W

== o@/
Y, .

,@ i@@@@\

/7

_
g g B

2004-2005 DS Golf Cars lllustrated Parts List

Page 11-8



MCO008C-ES00 AFTER SERIAL NUMBER MC008C3H1264 -
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101922601 Bracket, Transmission Cable Support ... 1
2 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceoiieieeie et 3
3 1013061 Nut, NYlon LOCK, #10-32 ...t 1
4 183 Washer, FIat, #10 ...t e e e e e e e eaaaan 1
5 1010954 Stud, Ball, 1/4-28 X 9716 ...t 1
6 1016341 Lever, TransmisSion ShIfter ..........cc.ueiiiiiiiiii e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 .....coo o, 1
8 8717 NUt, NYION LOCK, 1/4-28 ...t e 1
9 1017231 Key, WOOAIUTT ... .o e e et 1
10 101834801 A, GOVEINON LEVET ... e e e e e eaaees 1
11 101886101 Screw, Square-Head, 1/4-20 X T ..o 1
12 1014007 | Washer, TYPE B, 1/4 ..ot 1
13 8233 Nut, NYION LOCK, 1/4-20 ...ttt e e e e ennae e e ennes 1
101833601 Unitized Transaxle (includes items 14 - 89) ........coooiiiiiiiiiii e 1
14 101890201 Shaft, SHIfIEr ... e 1
15 101927301 [T To TS T 4 T- T o R PSPPSR 1
16 101892901 WaASHET, FIAt ....ooiiii e e 1
17 101927201 1= | O | PSPPI 1
18 101890101 LeVEL, SHIfLEI ...t 1
19 1012752 Pin, ROI .. 1
20 101928601 PiN, COtEI e e 1
21 1016513 WaASHEN, FIat ....oooiiiiiiiee e e 1
22 101927101 RS T=Y | O | PSPPSR 1
23 101893801 L2 T 4 T PSS 1
24 101891301 F N4 TR 1o RSP 1
25 101890601 Gear Case (PASSENGET SIAE) ...vuvriiiieeeeii it e e e e e e e e e e 1
26 101890501 Gear Case (AriVEr SIAE) ....ccuuueeiiiieeie e e e e e e e e e enre s 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ... 15
28 1012896 PiN, DOWEI ...t e e e e e e e e e e e 2
29 1013759 Plug, Drain (includes item 30) ... 2
30 1016432 GASKEL ...t a e e e e e nnae e e e anees 1
31 1012711 Breather ... oo 1

32 101928701 Gasket, Liquid, 8.8 0z. (250 grams) ......cccccuiriiiieeee e A/R

2004-2005 DS Golf Cars lllustrated Parts List Page 11-9



REFERENCE
DRIVER SIDE

REFERENCE

’ PASSENGER SIDE
/ CASE

Parts identification for transaxles after serial number MCO08C3H1264

Page 11-10 2004-2005 DS Golf Cars lllustrated Parts List



MCO008C-ES00 AFTER SERIAL NUMBER MC008C3H1264 -

TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
12 3 4
33 101892001 RO, Shift ..o 1
34 101890001 FOTK, SRIft oo 1
35 1012748 S o] 1T T PSPPSR 1
36 1012747 Ball, SEEEI ..ot 1
37 101889401 LT o PSPPSR 1
38 AM10080 Bearing, Ball, S€aAIEd .........cooiiiiiiiiii e 2
39 1016338 LAY = ] 1= A T o) o o SRR 2
40 101892401 7= AT o 10 | PR 1
41 101892201 Plate, TRIUST ... e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ....cuveieeiiiiiiiiii e 1
43 101927601 Bearing, NEedIe ... 3
44 101927501 Bearing, NI ..o e 1
45 101981001 RiNG, SYNCAIONIZEr (16°%) ... e 2
46 1012741 Spring, SYNCRIONIZET ... 2
47 101928001 Hub, Synchronizer CIUICh ..........coooiiiece e 1
48 1012740 INsert, SYNCArONIZEr ......... e 3
49 101927901 Sleeve, SYNCIONIZET ......c...viiiiiieieee e 1
50 101927701 PiN, DOWEI ...ttt e e et e e e 1
51 102453001 Shaft, Input, W/CIrclip GrooVe .......cccooiiiiiiiiiiiee e 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°) ...ccccceiiiiiiiiiee e 1
53 1016337 WaSher, TRIUSE ... e 1
54 AM10081 Bearing, Ball, C-3 S€aled ........cooriii e 1
55 1012714 Seal, Oil, INPUt Shaft .......cooii e 1
56 101892601 Gear, 17 TOOTN ... e e e e e enreeee e 1
57 101893201 LG SRR 1
58 101892501 Gear, 671 TOOTN ... 1
59 101928101 Bearing, Ball .......ooo o 1
60 101893901 LT T 4 T RSO S 1
61 101892301 Governor ASSEMDBIY ... —————- 1
62 101891601 SIBEVE ..t e et e et e e e e areeeaeans 1
63 101891901 Gear, ClUSEEI AT ... 1
64 7335 Bearing, Ball .......cooo i ————————— 2
65 102453101 Circlip, INPUt Shaft.........ooii e 1
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MCO008C-ES00 AFTER SERIAL NUMBER MC008C3H1264 -

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
12 3 4
66 101891501 Axle Assembly, Driver-Side (Includes items 68 - 72) ........ccccoeeviiieiiiiiiiieenee 1
67 101891401 Axle Assembly, Passenger-Side (includes items 68 - 72) .........cccccveeveeeeeeicenns 1
68 1013787 IS 10 o R I o PR PSR 4
69 1013792 RiNG, REtaINING ..cooiiiiiiiii e 1
70 1011291 Bearing, Outer AXIE TUDE ..........oooiii e 1
71 1014207 Collar, 25 MM L D oo 1
72 1016672 RiNG, REtaINING ..cooiiiiiiiii e 1
73 1013794 RS T=Y | O | RSP PRPRPPRRR 2
74 101891001 Assembly, Axle Tube, DFVEr-Side ........cccccooiiiiiiiiiiiiieeee e 1
75 101890901 Assembly, Axle Tube, Passenger-Side ..........cccooiieiiiiiiiiciie e 1
76 1013790 Bolt, M10 X 1.5 X 30 MIM .ot 14
77 1013791 Washer, LOCK, MTO ... e e 14
78 7330 Bearing, Inner AXIe TUDE ... 2
79 101928301 BOlt, M8 X 1.25 X 37 MIM ettt 8
80 101892701 Gar, OULPUL . e e et e e e st e e e e sneeeeaeans 1
81 1014193 PiN, DOWEL ...ttt e e e et e e e e erae e e e e e r e e e e annns 1
82 101910501 Kit, Differential Gear Case (includes items 83 - 86) .......cccccceeeiiiiiciiiiiiieeeeeeen, 1
83 1013768 Case, GEAr CalTIEI ........oiiiiiiiiiee et ee et e e e s et e e e e nnre e e e e 1
84 1013774 Plate, Thrust (idler ear) .........coo i 2
85 1013773 Plate, Thrust (differential gear) .........ccccooiiieieii e 1
86 1013769 COVET, GRAN CASE ... eeeeieie ettt ettt e e e et e e e e nre e e e e eneees 1
87 1013772 Pin, DIifferential ...........oooooiiiee e 1
88 1013770 Gear, Differential IdIer ..........c..ooiiiiiiii e 2
89 1013771 Gear, Differential ............oooiiiiiiii e 2

2004-2005 DS Golf Cars lllustrated Parts List

Page 11-13






ELECTRICAL SYSTEM -
ELECTRIC VEHICLE E



AS SEEN
FROM FRONT 5 TYPICAL
DRIVER SIDE 2 PLACES

OF VEHICLE,
BODY
REMOVED

&

0
i

TYPICAL
2 PLACES

Iy

W

POWERDRIVE SYSTEM 48 /

AND 1Q SYSTEM VEHICLES
V-GLIDE 36-VOLT

VEHICLE

Page 12-2 2004-2005 DS Golf Cars lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 Kit, Reverse Buzzer (includes items 2 and 3) ......cccooceieeiiiiiiiiiiiiiecec e, 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ......cooviieeeii e 2
3 1016851 BUZZEI, REVEISE ...t 1
4 101830601 Assembly, Screw and Washer ... 2
5 101826201 SWILCN, KEY .ttt e e et e et e et e e e neeeareean 1
6 101851101 Washer, KEY SWItCH ........ooiiiiii et 1
7 101830701 NUL, KEY SWILCR .o e e e e ae e e e anneas 1
8 101834502 | Cap, KEY SWItCH ....eiiiiiie ettt enae e e ante e e eneeas 1
9 1012505 | KEY (PAIM) weereieeieeeiiieeiiee et e e et eeetee e et e e et e s ste e e e steeestee e s sneeeanseeesnnaeesnsseesnsaeeeneeennes 1
9 AM10079 Key (0ag OF 50) * .ooiiiieiiee et e e ar e e e nres 1
10 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) .........cccccoeviieiiieee e 1
11 101935501 Light, Battery Warning (amber) (PowerDrive System 48 and IQ System) ............. 1
12 8990 | THE, WIIE .eeeiiie ettt s et e e e e e s ettt e e e e a e e e e e e e e e e e et e e e e e nraeeaeeans 2

* Must order in multiples of 50.
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WIRING - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016070 Wire Assembly, #6 BrOWN ........oooiiiiiiiie e e e 1
2 1016069 Wire Assembly, #6 PUIPIE .........coooiiiiieee et 1
3 1012651 Wire Assembly, #6 BIACK ...........coooiiiiiiiiiicee e 1
4 1016068 | Wire ASSEMDIY, 6 Gray ......c.oeeiiiiiiiiiiii ittt 1
5 1014036 | Wire Assembly, #6 Black, 6th Speed ..........ccccoviiiiiiiiiei e 1
6 1014035 | Wire Assembly, #6 Blue, 5th Speed ..., 1
7 1014034 Wire Assembly, #6 Green, 4th Speed ... 1
8 1014033 | Wire Assembly, #6 Yellow, 3rd Speed .........cccvviiieiiiieeiiiicceeee e 1
9 1014032 | Wire Assembly, #6 Orange, 2nd Speed ........cccvvieeiiieeeeeiie et 1
10 1014029 Wire Assembly, #6 White ... e 1
11 1014030 | Wire Assembly, #6 White, 1St Speed ........ccccciiiiiiiiiie e 1
12 1014828 | Wire ASSEMDIY, H6 GIrEEN ...cc..eeeiiiiiiiiie et a e e e e e e e 1
13 N/A Wire Assembly, #18 Black ......ooooiiii e 1
14 1013092 | Wire Assembly, #10 REA .......ooiiiiiiiiiiie e 1
15 N/A | Wire Assembly, #18 Orange .........ccoooiiiiiiiiiie e a e 1
16 N/A Wire Assembly, #18 White ... 1
17 N/A | Wire Assembly, #18 GreEN ......ooooiiiiiieeee e 1
18 102018001 Wire Assembly, #10 REA ......ooiiiiiiiiiei et 1
19 1011010 | Wire Assembly, #10 WHIte .......oooiiiiiiiee e 1
20 N/A | Wire Assembly, #18 REA ......ooiiiiiiiiiiiieeee e 1
21 1014039 | Wire Assembly, #6 WHIte ........oooiiiiiiiiiiii e 1
22 N/A Wire Assembly, #18 BIUE .....oooi i 1
23 1011069 | Wire Assembly, #6 Red ........ccueiiiiiiiiiie e e 1
24 N/A | Wire Assembly, #18 YEIIOW .....oooeeiiiiiiieeeee et a e 1
25 N/A Wire Assembly, #18 Black ......ooooiiii e 1
26 1010958 Wire Assembly, #6 BIACK ...........cooooiiiiiiiiicecc e 5
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FORWARD/REVERSE SWITCH -
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m

1.2 3 4
1 1011997 | Assembly, Forward/Reverse Switch (includes items 2 -5) ......ccccoiiiiiiiiiinennnn 1
2 1014808 ] Cod TR I o 1 PR U PR 1
3 8057 NUL, HEX, HA-40 ...t e e e e e e e e eeeeaae s 2
4 8058 {A T 1Y g e Yo R - 2
5 1016896 Screw, Hex-Head Machine, #4-40 X 1-1/8 ... 2
6 1028 NUL, HEX, 1/4-20 ..ot a e e e e e e s rraaaaae s 3
7 451 WaAShEr, LOCK, 1/4 ...t e e e e aeees 3
8 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ot 3
9 1012987 Handle, Forward/Reverse SWItCh .........cccueviiiiiiiiiiiiccceceee e 1
10 1015064 Screw, Phillips Oval Countersunk, Machine, SS, #8-32x5/8 ..................ccc. 1
11 1016845 | Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 .......uvmriiiiieeeeeei e 3
12 8233 NUt, NYION LOCK, 1/4-20 ....uveeiieieeee et e e re e e e e e 3
13 8049 Washer, Internal Tooth LOCK, #10 ......eeeiiieiieeee e 2
14 8450 Screw, Hex-Head Machine, #10-24 X 1/2 ...t 2
15 1014528 WaSher, PIAstiC, 1/4 ....eeeeieeiee et e e e e e e e 3
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WIPER SWITCH - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1014735 Assembly, V-Glide Wiper Switch and Resistor Group

(includes Wiper Switch Assembly listed below,

Resistor and Board Assembly — items 1 - 11 on page 12-11, and

connecting wires — items 5 - 11 on page 12-5) ......c.coooiiiiiieiiiiiiiiee e 1

1016140 Assembly, V-Glide Wiper Switch (includes items 1 -27) .........ccoccivievieeeeenenn, 1

1 1014999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) ............... 1
2 1014414 Bumper, Wiper SWitCh ... ... 1
3 101610901 Decal, Wiper Switch Warning ........ccccceeeeiieeeii i 1
4 1014253 Nut, Brass Hex Jam, 1/4-20 ........c..ooiiiiiiiiiiiiiiee e 3
5 7473 Nut, Nylon LOCK, 5/16-18 ..o 1
6 1012353 Stud, Short Ball, 1/4-28 .........oeiiie e 1
7 1014003 Crank, Bell ... 1
8 8449 Nut, DIimpled LOCK, 1/4-28 .......coo et 1
9 1012903 Bearing, Bronze, 3/8 X 1/2 ... 2
10 1014189 Screw, Bronze Hex-Head Cap, 1/4-20 X 2 ...oovvvveeieeiiieeeeee e 1
1 1013886 Cover, Wiper SWItch Case .........uieiiiiiiiiiee 1
12 1013061 NUt, NYlon LOCK, #10-32 .....ooiiiiiiiiieee et 1
13 1014017 Carrier, Wiper SWItCh ArM .....vveiiiiii e 1
14 1013998 Spring, Wiper SWitch Brush ... 1
15 1014000 Stud, Wiper Switch AdjuSting .......occiiiiii e 1
16 1014019 Screw, Self-Tapping, #4-40 X 3/8 ... 1
17 8058 WaAShEr, LOCK, B4 ... e e 3
18 1013887 Arm, Speed SWItCH .....eeiiiiiiii e 1
19 1013860 Assembly, SWItCh Brush ... 1
20 8056 Screw, Round-Head Machine, #4-40 X 3/4 .......ooeeeeeeeeeeeeeeeeeeeeee e 2
21 1014807 SWILCh, LMt oo e 1
22 1014010 Grommet, SPHT ..coeeieeeeii e ———— 1
23 8057 NUL, HEX, HA-40 ..ottt e e e e e s e e e e ennnaee s 2
24 451 WaSher, LOCK, 1/4 ..o 1
25 N/A Wire Assembly, #18 BIaCK ..........ooviiiiiiiiiiiiieeee e 1
26 N/A Wire Assembly, #18 Green ... 1
27 1017692 Cap, ProteCIOr ...ocvie e 1
28 1014109 Bolt, Carriage, #10-24 X 1 .ottt 2
29 1016175 Washer, LOCK, 10 ... ittt e e e et e e e e e e e e aeees 2
30 1017 NUL, HEX, H10-24 oottt e e e e et e e 2
31 101949201 Shim, WIper SWItCh ..o 1
32 1028 NUL, HEX, 1/4-20 ..ottt e e e e e e et e e e e ennree e e e enees 13
33 451 WaASHET, LOCK, 1/4 ..ot e e es 9
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RESISTOR AND BOARD ASSEMBLY -
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1028 NUL, HEX, 1/4-20 ..ottt e e e e e s e et e e e s ennre e e e e e nees 12
2 451 WaASKEL, LOCK, 1/4 .. et e e s 12
3 1011931 WaSsher, FIat, 1/4 ... e 6
4 1014045 Stand-Off, RESISIOr COll .......cooieieeeie e 6
5 1014728 Board, Resistor MOUNTING ......uiiiiii e a e 1
6 332 | WaSher, FIat, 1/4 ..ottt e e e enaeeee e 6
7 1014476 Coil, Resistor, 5th Speed, .182 Inch Wire Diameter, 3-Coil ...................cc 1
8 1014012 Coil, Resistor, 4th Speed, .162 Inch Wire Diameter, 3-Coil ..............cceoecvnvvieennn.n. 1
9 1014013 Coil, Resistor, 3rd Speed, .144 Inch Wire Diameter, 3-Coil ...........cceevvinvvinenenn.n. 1
10 1014014 Coil, Resistor, 2nd Speed, .128 Inch Wire Diameter, 4-Coil .............ceoiiieneen. 1
11 1014729 Coil, Resistor, 1st Speed, .128 Inch Wire Diameter, 6-COil ..........c..ccccovveirrrennnnn.. 1
12 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceoiieieeie et 4
13 1013971 Shield, RESISTON ....ueiiiiiiiiiie e e e 1
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BATTERIES, CHARGER RECEPTACLE, SOLENOID -
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1015072 Nut, Nylon Lock, Stainless Steel, 5/6-18 ... 6
2 1011578 | Washer, Flat, Type B Wide, 5/16 ......oooeiiiiiiiiieeiee e 6
3 101090801 HOIA-DOWN, Battery .......oooiiiiiiiie et 3
4 O T o T = o | PSR 6
5 101661601 Battery, B-VOIt ... e 6
5 101661602 Battery, B-VOIt, DY ...ttt et 6
6 1010958 Wire Assembly, #6 Black ..........oooiiie e 5
7 101831401 Cap, B-VOIt Battery .......coooiieeeee e 6
8 1014304 Nut, Hex, Stainless Steel, 5/6-18 ......ccooiiiiiiiiiiie e 12
9 1012022 Clamp, Cable ... e e raeeaeanes 2
10 1606 RIVEL, POP, /16 oot 2
11 101975901 S0lEN0I, 36-VOIL .....oiiiiiiiiie e 1
12 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ..o 2
13 7893 NUL, HEX, H10-32 oo e e et a e e e e e e 2
14 1010521 NUL, HEX, B5/16-24 ...ttt e e e e e e 2
15 7174 WaSheEr, LOCK, 5/168 ...t e e e e e e aeees 2
16 101342501 Kit, Fuse and Receptacle (includes items 17 - 31) ....cccciiiiiiiiieee e 1
17 1014516 Kit, Fuse (includes items 18 - 22) ......cuviiiiiiiieee e 1
18 N/A =T T TV 1
19 N/A FUSE, BO0-AMD .t a e e e e e e e e 1
20 N/A HOIAEE, FUSE ..ot 1
21 1016 Washer, LOCK, B0 ... et 2
22 8797 NUL, Brass, #10-32 ...t 4
23 4107 Receptacle, Charger, 2-Prong ...t 1
24 1013092 Wire Assembly, #10 Red ... 1
25 1013628 Bracket, Fuse and Receptacle Mounting ... 1
26 8796 Screw, Phillips Pan-Head Self-Tapping, #7-19 X 3/4 .........ccccoiiiieiiiieee e, 6
27 8795 Screw, Phillips Pan-Head Self-Tapping, #7-19 X 1-3/4 ... 2
28 1013649 Bezel, Charger ReCeptacle ..........cocuiiiiiiiiiiiii e 1
29 8797 NUt, Brass, #10-32 ... 2
30 1016 {4 =T 1Y g e Yo R - I O 2
31 1013266 Screw, Phillips Pan-Head Self-Tapping, #8-18 X 1/2 .........coccoiiiiieiiiieee e, 2
32 1014948 3] To o [ RSOSSN 1
33 102047201 T 1] o) o =Y SRR 1
34 102048301 Base, MOUNTING ...oooeiiieeeeeee s e e e e e e e e e e e aaeas 1
35 Lo TGRS T I 1= T PSPPI 1
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FORWARD/REVERSE SWITCH -
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY

12 3 4

1 101753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) ......cccccoevviiieeiiiiinnenn, 1
2 102250201 Switch, Limit, Sl .........coo i 1
3 101979101 Switch, Limit, S€aled .........cooiiiee e 1
4 1014808 SWItCh, LIMIt ...oeeeee e 1
5 8057 NUL, HEX, H#A-40 ... e e e e e e e e eeeeeae s 2
6 8058 WaAShEL, LOCK, H#4 ...oeeeeeeieeee ettt ettt e e e e e e et e e e aaae e e e e eans 2
7 1014871 Screw, Hex Washer-Head, #4-40 X 2 .....ooeeeeeeeeeeeeeeeeee e 2
8 1017799 Bar, BUS oo aaaas 2
9 451 WaAShEL, LOCK, 1/4 ..ottt e s e e e e e e e e ae e e 4
10 1028 NUL, HEX, 1/4-20 . .eeeeeeeeeeeeeeeeee e aa e 4
11 1012987 Handle, Forward/Reverse SWItCh .........cccueviiiiiiiiiiiiccceee e 1
12 1015064 Screw, Phillips Oval Countersunk, Machine, SS, #8-32 X 5/8 ......cccccccceeeiiiiinnnnee 1
13 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 ....ooommreeeeccccee e, 3
14 8233 NUt, NYION LOCK, 1/4-20 ....oveeieieeiee ettt a e e eaeaa e 3
15 8049 Washer, Internal Tooth LOCK, #10 ......uviiiiiiieiie e 2
16 8450 Screw, Hex-Head Machine, #10-24 X 1/2 ...oooeeeeeeeeeeeee e 2
17 1014528 WaSher, PIAstiC, 1/4 ....eeeeeeiee et e e e e e e 3
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BATTERIES, CHARGER RECEPTACLE -
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) .......occeeiiiiiiiiiiieee e, 1
2 101796501 Bezel, ReCeptacle ......ccoooiiiiieeeeee e 1
3 N/A Wire Assembly, Sense Lead, Gray ........cccccoooeiiiiiiiiiiiiie e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIaCK .......cccccuiiiiiiiiieee e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......cccooiiiiiiiieeee e 1
7 1013061 NUt, NYION LOCK, 10 ..oiiiiieiiiee et 2
8 1017705 Screw, Phillips Pan-Head, #8 TYpe AB .......oiviiiiiiieeie et 3
9 101894901 FUSE, 3/B-AMP ettt e e e e e e et e e e e e e e eanee 1
10 101801001 Plate, Receptacle BacKing ........co.oooiiiiiiiiiiiie e 1
11 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ... 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ........coooiiiiiiiiiii e 6
12 101797702 Battery, 8-Volt PowerDrive, Dry (includes item 13) .....ccccooviiiiiiiiiiiieee e, 6
13 101797801 Cap, Battery, 4-Port Gang ........coeveeeiiiiiiiieeee e 1
14 101795701 Wire Assembly, #6 BIacCK ..........cccuiiiiiiiiiie e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......coooommeeiiieieeee e, 12
16 101090801 HOIA-DOWN, Batry ......ooiiiiiiiiiee et e 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......coooveiiiiiiiiiiieee e 6
18 1011578 Washer, Flat, Type B Wide, 5/16 ... 6
19 (L0 1< X T = o | USRS 6
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COMPUTER, CONTROLLER, AND SOLENOID -
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 101965201 Plate, Component MOUNtING ......oooiiiiii e 1
2 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ... 2
3 101908701 Solenoid, 48-Volt (with diode) (includes items 4 - 8) .......cceeeveiiiiiiiiiiiiieeee e, 1
4 1011558 NUL, HEX, #6-32 ..ttt e e e e e e e nnae e e e e enees 2
5 N/A WaASHET, FIAt ...oooiiii e e 2
6 N/A WaASHET, LOCK ..oiiiiiiiiiie ittt e e e e e 2
7 1012528 NUL, HEX, M8 ..ot esree e e e e e e e e e e nnnes 2
8 7174 WaSher, LOCK, 5/16 ....oooiiiiiieeee e 2
9 1014947 ASSEMDIY, RESISTON ...t 1
10 1242 NUL, HEX, 5/18-18 .ttt e e e et e e e et ree e e e s 3
11 7174 WaAShEr, LOCK, 5/16 ....ooiiiiieiieei ettt e e 3
12 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceoiieieeie et 8
13 101840201 Controller, 48-VOIt (225-aMP) ..eeeiiiiiiiiieiiiiee e 1
14 1241 WaSher, FIat, 5/16 .....ooiiiiiiie et 6
15 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 .....coooii et 2
16 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ..ot 1
17 101909901 Computer, Onboard (includes item 18) ........cccciiiiiiiiiie e 1
18 101942301 Kit, 3-Pin RECEPIACIE ....coeeeeeeeeeeeee e 1
19 101920101 Kit, 3-Pin Plug and Wedge LOCK ..o 1
20 101827801 Kit, Wire and Terminal, #6 BIack ............ccccciiiiiiiiiiiiiie e 1
21 1014948 | Assembly, Diode (Service Part replacement for existing diode that

comes standard with SOIENOIA) .........occuiiiiiiiiii e 1
22 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 ... 2
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MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102101101 Regulator, Motor Controller Output (MCOR) ......ccooiuiiiiiiiiiiiieie e 1
2 102101001 Bar, DFIVE i 1
3 1015752 | Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 ........cccoiiiiiiiiiiiiicciec e 2
4 101936801 Kit, 2-Pin Plug and Wedge LOCK .........coiiiiiiiiiii e 1
5 101920101 Kit, 3-Pin Plug and Wedge LOCK .........ccocuiiiiiiiiiiii et 1
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WIRING — POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

102162101 Wire Harness (includes items 1 - 18) .....oeiiiiiiiiii e 1
1 N/A Wire Assembly, #18 BrOWN ........c..uuiiiiiiiieie e e e e e 1
2 N/A Wire Assembly, #I18 BIUE ... 1
3 N/A Wire Assembly, #18 Purple ... 1
4 N/A Wire Assembly, #18 YEIOW ......cc..uviiiiiiiieiee e 1
5 N/A Wire Assembly, #18 Green/WHhite ..........cccccoooeiiiiiiiiiiiie e 1
6 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
7 N/A Wire Assembly, #18 GIreeN ......ccccviiiiiiiieie e a e 1
8 N/A Wire Assembly, #18 White/Black and #18 Red ..........cccceveeveeiiiiiiiiieiieeee e, 1
9 101901401 Wire Assembly, #6 BIUE ... 1
10 101901201 Wire Assembly, #6 Orange ........ccccveviiiieiieiii e 1
11 101901501 Wire Assembly, #6 WHIte .........cuuiiiiiiiiii e 1
12 N/A Wire Assembly, #18 Red/White ... 1
13 101901301 Wire Assembly, #6 BIUE ........coooiiiiiiiiiiiee s 1
14 N/A Wire Assembly, #18 GreeN ......ccccuiiiiiiiieie e 1
15 N/A Wire Assembly, #18 Red ... 1
16 N/A Wire Assembly, #18 Orange ........ccoeveieiiiieiiii e 1
17 N/A Wire Assembly, #I18 Red ... 1
18 N/A Wire Assembly, #18 YEllOW ... 1
19 101795701 Wire Assembly, #6 BIacCK ..........oocuiiiiiiiiii e 5
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........cccccceee.... 1
21 1014947 ASSEMDIY, RESISTON ... e 1
22 101902801 Wire Assembly, #6 REd ........oooiiiiiiiiiie e 1
23 101903001 Wire ASSembly, #6 YEIOW ........coiiiiiiiiiiiie e 1
24 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..............cccoee 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccc.ecc.... 1
26 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............c..ccc.... 1
27 101902901 Wire Assembly, #6 GreeN ........oooiiiiiiiie e 1
28 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ...........ccccceeeeeeenn. 1
29 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ....................... 1
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WIRING - 1Q SYSTEM VEHICLE WITH
MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102196601 LTS = 4 1= SRR 1
2 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ........................ 1
3 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..c.......... 1
4 N/A Wire Assembly, #6 Black ..........oooieee e 1
5 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........c..c..cc...... 1
6 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ...........c.ccceeeennns 1
7 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ......................... 1
8 101795701 Wire Assembly, #6 BIACK ...........coooiiiiiiiiiiie e 5
9 101978101 Wire Assembly, #10 Orange ........cccccuiiiiiiieii e e e e 1
10 102199601 Wire Assembly, #6 Red ......oooo i 1
11 101978201 Wire ASsSembly, #10 BIUE ......ooiiiiiiiiiiiiee et 1
12 101968701 Wire Assembly, #6 WHIte .........ooiiiiiiiiii e s 2
13 101978001 Wire Assembly, #6 Green .........oooiiiiiiie e 1
14 101920001 Wire ASsembly, #6 YEIOW .......ccoiiiiiiiiiiiiie e 1
15 102263601 Wire, Assembly, #10 BIACK .......coocuuiiiiiiiiie e 1
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FORWARD/REVERSE SWITCH, TOW/RUN SWITCH -

IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101856001 SWitch, FOrWard/REVEISE .......ccoooeeeieieeeeeee e 1
2 101855002 Case, Forward/Reverse SWItCh ........ccooiiiiiiiiiii e 1
3 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cceoiieieeeee et 3
4 101942301 Kit, 3-Pin Receptacle and Wedge LOCK ... 1
5 101932401 Kit, 4-Pin Receptacle and Wedge LOCK ...........oooiiiiiiiiiiiiieereeee e 1
6 102266601 Wire Assembly, Forward/Reverse Switch (includes items 7 - 10) ......cccccvevveeennns 1
7 101920101 Kit, 3-Pin Plug and Wedge LOCK ........occueiiiiiiiiiii e 1
8 N/A Wire Assembly, #I18 BIUE .......cooooeiiiieeieeee e 1
9 N/A Wire Assembly, #18 Orange .......cccccveeeieiieiiii e 1
10 N/A Wire Assembly, #18 Brown ...t 1
11 102266701 Wire Assembly, IQDM Port (includes items 12 - 18) .......ccocviiiiiiiiiiiiiiieeecieeee 1
12 101932501 Kit, 4-Pin Plug and Wedge LOCK .........occuuiiiiiiiiiieicciiee e 1
13 N/A Wire Assembly, #18 Red/YelloW ... 1
14 N/A Wire Assembly, #18 BIack/YEIIOW .........cooovviiiiiiiiiiiiiiieiee e 1
15 N/A Wire Assembly, #18 BIUE/YEIIOW ........oooiiiiiiiiiiiieeeeeee e 1
16 N/A Wire Assembly, #18 Green/Yellow ..........oooo e 1
17 N/A (0= o U P RE PR 1
18 N/A (070) 1T Tor (o] P T o TS PSRPTPPRRRN 1
19 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......oeeeemicccciei e, 2
20 101922501 Bracket, Tow/Run Switch (without decal) ..........cccccooiiiiiiiiiiiii e, 1
21 101908401 Boot, Tow/Run Switch (With NUE) ......eoiiiiii e 1
22 332 | WaSher, Flat, 1/4 ..ottt e e et e e et e e e e e nneeeeaeans 2
23 8233 NuUt, NYION LOCK, 1/4-20 ...ttt e e 2
24 101908101 SWILCh, TOW/RUN ..eeiiiiiie et 1
25 8990 | THE, WIIE .eeeeiiie ettt s et e e e et e e e e e e e e e e ter e e e et aa e e e e e nraeaeeeans AR
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BATTERIES, CHARGER RECEPTACLE -

IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) .......occeeiiiiiiiiiiieee e, 1
2 101796501 Bezel, ReCeptacle ......ccoooiiiiieeeeee e 1
3 N/A Wire Assembly, Sense Lead, Gray ........cccccoooeiiiiiiiiiiiiie e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIaCK .......cccccuiiiiiiiiieee e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......cccooiiiiiiiieeee e 1
7 1013061 NUt, NYION LOCK, 10 ..oiiiiieiiiee et 2
8 1017705 Screw, Phillips Pan-Head, #8 TYpe AB .......oiviiiiiiieeie et 3
9 101894901 FUSE, 3/B-AMP ettt e e e e e e et e e e e e e e eanee 1
10 101801001 Plate, Receptacle BacKing ........co.oooiiiiiiiiiiiie e 1
11 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ... 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ........coooiiiiiiiiiii e 6
12 101797702 Battery, 8-Volt PowerDrive, Dry (includes item 13) .....ccccooviiiiiiiiiiiieee e, 6
13 101797801 Cap, Battery, 4-Port Gang ........coeveeeiiiiiiiieeee e 1
14 101795701 Wire Assembly, #6 BIacCK ..........cccuiiiiiiiiiie e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......coooommeeiiieieeee e, 12
16 101090801 HOIA-DOWN, Batry ......ooiiiiiiiiiee et e 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......coooveiiiiiiiiiiieee e 6
18 1011578 Washer, Flat, Type B Wide, 5/16 ... 6
19 (L0 1< X T = o | USRS 6
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COMPUTER, CONTROLLER, AND SOLENOID -

IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101956501 Controller, 48-VOIt (250-2MP) ..ceviiiiiiiiieiiiiie e 1
1 101956502 Controller, 48-Volt (250-amp) (customized programming) ........ccccccceeeevecvnrreeeeennnn. 1
2 102240501 Screw, Hex Washer-Head, M8 X 1-1/4 X 12 MM .....ooviiiiiiiiiiiieee e 3
3 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ..o 9
4 102266501 Kit, Connector, IQ CONIOIIET .......ccuuuiiiiiiie et 1
5 102240601 Cover, Controller (includes items 6 and 7) .........ceeveeeeiiiiiiiiiee e 1
6 102240801 Gasket, CONONET ... e e e e e e eees 1
7 101931501 Decal, Electrical Component COVEN .........coeviiieiiiiiiciiiiieee e 1
8 101965202 Plate, Component MOUNLING ........cooiiiiiiiiieiieee e 1
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 .. e 2
10 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 .......oveeeiiiieieieei e 2
11 101909902 Computer, Onboard (includes item 12) .........oooiiiiiiiiiiieeeee e 1
12 101932601 Kit, 6-Pin RECEPLACIE .....ooieiieeeeeeee e 1
13 101932701 Kit, 6-Pin Plug and Wedge LOCK .........cooiiiiiiiiiie e 1
14 101827801 Kit, Wire and Terminal, #6 BIacK ............cccccciiiiiiiiiiiiiiie e 1
15 102259801 Block, Terminal (CONTroller) .......oooeiiiiiiiie e 1
16 102263601 Wire Assembly, #10 BIACK ......ccooiuiiiiiiiiiie et 1
17 102263701 Screw, Phillips, Thread-Forming, #10-24 X 3/4 .......ovveeiieieiiiiieeee e 1
18 7174 WaSher, LOCK, B5/168 ... et e e e e eaeees 1
19 1242 NUL, HEX, B/1B-18 i e e et e e 1
20 101908701 Solenoid, 48-Volt (with diode) (includes items 21 and 22) .........cccccvveeeeeeeeiiicnn, 1
21 1012528 NUL, MB X T-T/4 oot e e e e e nnre e e e e nees 2
22 1013734 Washer, LOCK, 8 MM ..o e e 2
23 1014947 ASSEMDIY, RESISTON ... 1
24 8B39 | THE, WIIE .eeeiiiie ettt s et e e s e e e e e e e e e te e e e et e e e e e nraeeeeeans 1
25 *rEE | Z-Bracket, Controller COVET ........ooiiiiiiiiiiiiiiiee ettt e sreee e 1

Special order item available upon request.
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MOTOR - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

102237401 Assembly, 36-Volt Motor, 2.97-hp (includes items 1 - 17) ...oooiiiiiiiiiiiiiieeee 1
1 1017944 Shi€ld, BN ..o 1
2 1017945 Assembly, Stator Shell and Winding .........coovieiiiiiiiiiiieeeeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....cccoeeiiiiiiiiee e 1
4 N/A BUshing, INSUIALOr .........ooiiiiiiiiie e 2
5 N/A Washer, Flat, 5/16 ... s 4
6 N/A NUL, HEX, 5/18-18 ...ttt e e s ee e e e ennnaee s 4
7 N/A Bushing, INSUIALOr ..........oiiiiiiiiee e 2
8 1017952 SCrEW, ClamP ..ooeiiiieii e e e e e a e e e e e e 4
9 1017953 Screw, Bearing Retainer ... 2
10 1017951 Shi€ld, BN ..o 1
11 1017949 Screw, Brush HOIAEr .........ocuiiiiiiiieice e 2
12 1017948 RIGQING, BrUSH ..o 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes) ........ccccccceveeiiiiiiiiiiiiiiieeeeee, 1
14 1011411 Package, Brush Spring (4 PIECES) ....uuviiiiiiieieeeei et 1
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......ccooviiiiiiiiieeee e e e 1
17 N/A N4 10T 100 YR 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ..o 3
19 451 WaASHET, LOCK, 1/4 ...ttt e e es 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1T ... 1
21 7174 WaShEr, LOCK, 5/168 ...t e e e e e e aeees 1
22 102235201 10T o 0] o= P |V T ] (o ] SRR 1
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MOTOR — POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

102237701 Assembly, 48-Volt Motor, 3.10-hp (includes items 1 - 17) ...oooiiiiiiiiiiiiieeee 1
1 1017944 Shi€ld, BN ..o 1
2 1017958 Assembly, Stator Shell and Winding .........coovieiiiiiiiiiiieeeeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....cccoeeiiiiiiiiee e 1
4 N/A BUshing, INSUIALOr .........ooiiiiiiiiie e 2
5 N/A Washer, Flat, 5/16 ... s 4
6 N/A NUL, HEX, 5/18-18 ...ttt e e s ee e e e ennnaee s 4
7 N/A Bushing, INSUIALOr ..........oiiiiiiiiee e 2
8 1017961 SCrEW, ClamP ..ooeiiiieii e e e e e a e e e e e e 4
9 1017953 Screw, Bearing Retainer ... 2
10 1017951 Shi€ld, BN ..o 1
11 1017949 Screw, Brush HOIAEr .........ocuiiiiiiiieice e 2
12 1017948 RIGQING, BrUSH ..o 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes) ........ccccccceveeiiiiiiiiiiiiiiieeeeee, 1
14 1011411 Package, Brush Spring (4 PIECES) ....uuviiiiiiieieeeei et 1
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......ccooviiiiiiiiieeee e e e 1
17 N/A N4 10T 100 YR 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ..o 3
19 451 WaASHET, LOCK, 1/4 ...ttt e e es 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1T ... 1
21 7174 WaShEr, LOCK, 5/168 ...t e e e e e e aeees 1
22 102235201 10T o 0] o= P |V T ] (o ] SRR 1
23 102243403 Lubricant, Moly-Teflon (Single-Use TUDE) .........ccoiiiiiiiiiiiiiieiiee e 1

2004-2005 DS Golf Cars lllustrated Parts List Page 13-5



@/ \,0,

2004-2005 DS Golf Cars lllustrated Parts List

Page 13-6



MOTOR (MODEL 5BC59JBS6365) — 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

102240102 | Assembly, 48-Volt 1Q Motor, 3.20-hp (includes items 1 - 23) ......ccccoviiiieiiiiiiinnenne 1
1 1017944 Shi€ld, BN ..o 1
2 102265501 Assembly, Stator Shell and Winding .........coveviiiiiiiiiiiiieeeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....cccoeeiiiiiiiiee e 1
4 N/A BUshing, INSUIALOr .........ooiiiiiiiiie e 2
5 N/A Washer, Flat, 5/16 ... s 4
6 N/A NUL, HEX, 5/18-18 ...ttt e e s ee e e e ennnaee s 4
7 N/A Bushing, INSUIALOr ..........oiiiiiiiiee e 2
8 102266101 Screw, Clamp, #10-32 X 8-1/4 ...ooo et 4
9 1017953 Screw, Bearing Retainer, #8-32 X 7/8 ... 2

102265901 Assembly, End Shield (includes items 10 - 13) ....cccoiiiiieieeie e 1
10 102266001 Shield, ENA oo 1
11 102265601 Sensor, Motor Speed (includes item 12) ..., 1
12 101942301 Housing, Female 3-Wire, Gray ........ccccccceeeeeeeiiiiiiciiieeeee e 1
13 102267001 Screw, Steel Hex, Thread-Rolling, #8 X 3/8 ......cocooiiiiiie e, 1
14 102265701 Kit, Bearing and Magnet (includes items 15 and 16) .........cccccoiiiiiininennnnen. 1
15 N/A Bearing, Ball ... 1
16 N/A =T | 1= S PP U TR SRR 1
17 1017950 Retainer, BEaring ......c..eeiiiiiiiiiiii e e e 1
18 N/A N4 14T 100 YR 1
19 102327801 Assembly, Brush Rigging (includes items 20 - 22) .......ccccceeeeeiiiiiiiiiiieeeeee e, 1
20 1011411 Package, Brush Spring (4 Pi€CES) ......ocuueieiiiiiiiiie it 1
21 102251901 Package, Brush (2 pieces) (includes 4 brushes) .........ccccccvvveeiviiiiiiiiiiienen.n. 1
22 1017948 Lo oL aTo R =4 0T o S 1
23 1017949 Screw, Brush Holder, #6-32 X 1/2 .....o oo 2
24 102235201 = TU Yo 0] o= P |V T ] (o PR 1
25 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 .......eeeeeeeeeee et 3
26 451 WaAShEr, LOCK, 1/4 ...t e e e eaeees 3
27 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 1
28 7174 WaAShEr, LOCK, B5/16 ....ooiiiiiiiiie ettt e e s 1
29 101920101 Kit, 3-Pin Plug and Wedge LOCK ..o 1
30 102243403 Lubricant, Moly-Teflon (Single-Use TUDE) ........cccoiiiiiiiiiiiiiieiiee e 1
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MOTOR (MODEL EJ4-4001) — 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX Cap ..cccooieeiiieiiee e 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CaP .ueeiiiiiiiieee ittt e 3
3 101920101 Kit, 3-pin Plug & Wedge LOCK ..........eoiiiiiiiiie e 1
4 102235201 Bumper, Drive UNit ..o e 1
5 102243403 Lubricant, Moly-Teflon (Single-Use TUDE) .......ccoeveiiiiiiiiiiiiiiieeee e 1
6 102705001 IQ Electric Motor, 48-VDC 3.3 hp (includes items 7 through 34) ..........cccccevnneee. 1
7 102186001 Spring Kit, Motor Brush (includes item 8) .........ccccoiiiiiiiiiiii e 1
8 N/A SPriNG, BrUSK oo 4
9 102186101 Brush BOX ASSEMDIY .....cooiiiiiieiieiee e e e e e e e 1
10 102186201 Brush Kit, Motor (includes item 11) ... 1
" 102845701 Assembly, Brush and Terminal .............oouuuiiiiiiiiiiiiiiieieee e 2
12 102186301 Ring, 2.24" Internal Retaining .........cuuuiiiiiiiiiiiiiee e 1
13 102186401 Bearing, Ball .......ccoooiiiiie e 1
14 102186701 ENd Cap, MOTOT ... e a e e 1
15 102186801 Screw, 1/4-20 X 2.25 HX WaShEr .......ccoiiiiiiiiiiiiiee e 2
16 102186901 Screw, #8-32 X 5 HX HA TPHtE ..o, 2
17 102187001 L-Bracket, MOTOr ..........ouiiiiiiiiiii e 1
18 102187101 Hardware Kit, Motor Terminal (includes items 19 through 22) ..............c.......... 2
19 N/A BUShing, NYION ..o e 2
20 N/A Washer, Nylon Flat .........ooooie e 2
21 N/A Washer, Flat, 5/16 SIEeI .......ccueiiiiiiiiie e 2
22 N/A Nut, Brass Hex, 5/16 - 18 ..o e 2
23 102187201 Plate Kit, Motor Cover (includes items 24 and 25) .......cccccceeeeiiiiiiiiiieiieeeeeee 1
24 N/A Assembly, CoVEr Plate ..........coocciiiiiiiiiiiee e 1
25 N/A Screw, #8-32 x 0.375, Taptite Thread ...............ccooiiiiic e, 1
26 102704701 Frame & Field Service ASM. .....ccuiiiiiiiiiee e 1
27 102704801 Armature Service ASSEMDIY .....cccoiiiiiiiie e 1
28 102704901 Speed Sensor Service Package (includes items 29 through 33) ...........ccceeee 1
29 101942301 Kit, 3-pin Recept & Wedge LOCK ......ccccuviiiiiieeiecicicceee e 1
30 N/A Sensor, Motor Speed, ADC ........ooo oot 1
31 N/A Screw, #8-32, Taptite Thread ........ccccoceeeeiiiiiiii 2
32 N/A Magnet, ADC MOLOT .......uuuiiiieiie e 1
33 N/A Screw, 1/4-20 X 0.5 ... 1
34 N/A Bolt, 1/4 - 20 x 0.73 Thread-FOorming .........cccccoeiiiiiiiiiiiee e 2
35 451 Lockwasher, 1/4 Helical SPlit .........cooviiieee e 3
36 7174 Lockwasher, 5/16 SPlit .........cooiiiiiiiiii e 1
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TRANSAXLE, TYPE G — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
101896001 Transaxle, Type G (includes items 1 - 30) ....oooeiiiiiiiiiiiii e 1
1 101895801 Axle Assembly, Passenger-Side (includes item 3) .......ccccceeeeiiiiiiiiiiieiiieee e, 1
2 101895901 Axle Assembly, Driver-Side (includes item 3) ......cccccevveeeiiiiiiiiieieeee e, 1
3 101922201 RS (1 o R I o PSP 4
4 102357001 Screw, Flange-Head, M10 X 1.5 X 30 MM ...ccoooiiiiiiiiiiie e 10
5 101928701 Gasket, Liquid, 8.8 0Z. (250 @) ..eeiiveiiieiiiiiie e AR
6 101923501 Seal, Oil, INPUt Shaft ........coociiiiie e 1
7 101895501 Gear Case, Passenger-Side .........cccooiiiiiiiiiiiiiiiecceee e 1
8 101897201 Breather ..o e 1
9 7330 Bearing, Differential ... 2
10 101895601 Assembly, Axle Tube, Passenger-Side ...........cccoovveeieiieeiiiiiciieeeeee e 1
11 1013794 Seal, Oil, AXle Shaft ... 2
12 7335 Bearing, INPUt Gear ... 3
13 101923701 Shaft, INPUL ..ot e e e ee e 1
14 7336 Bearing, Intermediate Gear ............ccccuiiiiiiiiii e 1
15 101906901 Assembly, Intermediate Gear ... 1
16 101895401 Gear Case, DrVEr-Side ........ccuiiiiiiiiiiee et 1
17 101972201 PIUG, Fill ettt e e e 1
18 101972101 Plug, MagnEtiC .......ooiiiiiiiiiiiiie et 1
19 101923201 GaASKEL, PIUG ... ee e 2
20 101897001 Bolt, M8 X 1.25 X B0 MIM ..ottt e 11
21 101897601 PiN, DOWEL ...ttt et e e et e e e e e et ae e e e e e nnae e e e e nnnees 2
22 101923901 Gear, Differential ...........oooiiiiiiiii e 2
23 101903601 Plate, Thrust (idI€F QEAI) ......coiviie i a e 2
24 101923001 Gear, Differential [dler ...........ueueiiiiei e 2
25 101903701 Plate, TRIUST ..o e e 2
26 101922101 Pin, DIfferential .........cc.eeiiiiiiiee e 1
27 101923601 Housing, Differential ™ ........ ..o 1
28 101906201 LCTCT O 11 o 10| RS UPUEPRPRRRN 1
29 101897401 Bolt, M10 X 1.5 X 25 MM i 6
30 101895701 Assembly, Axle Tube, Driver-Side ... 1
* If you are replacing the Output Gear, P/N 101906201, or Differential
Housing, P/N 101923601, you must buy both. They are replacements
for all gear and differential housing combinations in G type transaxles.
(No pin required).
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TRANSAXLE, TYPE K- ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
N/A | Transaxle, Type K (includes items 1 - 41) ..o 1
1 1013785 Axle Assembly, Passenger-Side (includes items 3 -7) ........ooooviciiiiiieiiieeeeneen, 1
2 1013786 Axle Assembly, Driver-Side (includes items 3 = 7) ....ovvviveeeeiiiiiiiiiieee e, 1
3 1013787 0 (1 o R I o SRR 4
4 1014207 Bushing, 25 MM L. D. ..oooiiieeee s 1
5 1011291 Bearing, Outer AXIE TUDE ..........oooiiiie e 1
6 1013792 L0110 TN 1Y/ o1 PSS 1
7 1016672 L] e TR =1 =1 11 o R 1
8 1013790 Bolt, M10 X 1.5 X 30 MIM et e 10
9 1013791 {TA =T a1 g e Yo 10
10 1013775 Seal, INput Shaft Ol ......ooiiii e 1
11 1013756 Gear Case, PasSenger-Side ........cccoooiiiiiiiiiiiiiiiee e 1
12 1012711 Breather ... aa e 1
13 1013758 GASKEL, CASE ...uiiiiieiiiiiiie et e et e e eeaeaae 1
14 7330 Bearing, Inner AXIE TUDE .......oveiiiiiiieee e 2
15 101928701 Gasket, Liquid, 8.8 0Z. (250 @) ...eoiueiiieiiiiiiee e 2
16 1017704 Assembly, Axle Tube, Passenger-Side ...........cccooveeiiiieeeiiiiciiciieeeee e 1
17 1013794 Seal, Axle Shaft Ol ........oooiiiiii e 2
18 7335 Bearing, INPUt GeAr ... 3
19 1013764 Shaft, INPUL ..o 1
20 7336 Bearing, Intermediate Gear ............ccccuiiiiiiiiii e 1
21 1013766 Gear, Intermediate, SMall .........ooooniiiii e 1
22 1013780 KBY, SUNK et et e e et e e e e e e e nees 1
23 1013765 Gear, Intermediate, Large .........oooveiiiiiiiiiciiiieeee e 1
24 1013757 Gear Case, DrIVEr-SIde ........coooeieeeeie et e e 1
25 1013759 Plug, Fill, with Gasket .........ooooiiiiii e 2
26 1013763 BOIt, MB X 1 X 50 MM ..o e 10
27 1012710 PiN, DOWEL ...ttt e e e e e et e e e e e et ae e e e e e nrae e e e nnnns 2
28 1013779 BOIt, M8 X 1.25 X 37 MIM .ottt e 8
29 1013782 Plate, LOCK .ottt e s e e e e et e e e e e e anee 4
30 1013767 LCT= =T A @ 11 o 11 1
31 1013772 Pin, DIfferential ..........c.oeiiiiiiiiie e 1
32 101910501 Kit, Differential Gear Case (includes items 33 - 36) ......cccccceeeieiiiiiiciiieiieeeeeee, 1
33 1013768 Gear Case, Differential (driver Side) ..., 1
34 1013773 Plate, Thrust (differential gear) .........cccccviiiiiie e 2
35 1013774 Plate, Thrust (IdI€F QEAI) ......cviiieeii i 2
36 1013769 Gear Case, Differential (passenger Side) .........ccoccveviiiiiiiiiiiiee e, 1
37 1013771 Gear, Differential ...........oooiiiiiiiii e 2
38 1013770 Gear, Differential IdIer ............ooiiiiiiiiii e 2
39 1013781 1 011 o SRS 1
40 1017703 Assembly, Axle Tube, DriVEr-Side ........ccccveeieiiiiiiieeeee e 1
41 1014193 PiN, DOWEI ...ttt e et e e e e e e nnes 1
Note: Transaxle type is identified by orientation of gear case bolts (item 26).
The Type K Transaxle has gear case bolt heads facing toward the driver side
of the vehicle.
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ACCU-POWER BATTERY CHARGER, DOMESTIC -
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
101646401 Charger, Accu-Power, Domestic, 120-V AC, 36-V DC, 60-Hz

(model number 13800-11) (includes items 1 - 14)

108-inch DC cord, 72-iINCh AC COI ......nieeieee e 1
1 1015907 Assembly, Case (includes fasteners) .........ccccooocuiiiiiiiii e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....oovvviiiiiiiiiiieeeeee e, 10
3 1015912 Assembly, Transformer ... 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 1015905 Ammeter (includes mounting hardware) ............ccccooviiiiieeie e, 1
6 1015911 ReIAY, 36-V DC ...ttt a e e nnees 1
7 1015910 (07T o = (o7 (o] NPT 1
8 101643301 Cordset, DC, 108-Inch Long (standard) 12-AWG .........ccccoeeeeiieeeeeeicreeee e 1
8 101643302 Cordset, DC, 146-Inch Long, 10-AWG ... 1
8 101643303 Cordset, DC, 242-Inch Long, 10-AWG ......cccoiiiiiiie e 1
9 1012101 Assembly, Fuse (Includes Hardware) ...........cooccciiiiiiiiiie e 1
10 1012098 Bushing, Strain Relief, 12-AWG DC Cord ........oooiiioiiiiiieeeeeeee e 1
10 1012042 Bushing, Strain Relief, 10-AWG DC Cord .........ccooociiiiiiieiiee e 1
11 1015917 Bushing, Strain Relief, AC Cord .........cccuiiiiiiiiie et 1
12 101591601 Cordset, AC, 72-Inch Long (standard) ...........occociiiiiiiiiiiiieeiieee e 1
12 101591602 Cordset, AC, 108-INCh LONG ..ooiiivieiiiiieeeeee et 1
13 1015906 Assembly, Timer Kit (includes mounting hardware) ............cccccooiiveiiee i, 1
14 1015913 Assembly, Control Cable ... 1
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ACCU-POWER BATTERY CHARGER, EXPORT, 230-VOLT -
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
101643401 Charger, Accu-Power, Export, 230-V AC, 36-V DC, 50-Hz

(model number 14410-11) (includes items 1 - 14)

108-inch DC cord, 108-iNCh AC COId .......ccoeieeii e 1
1 N/A ASSEMDIY, CASE ...uveiiiiiiiiiee et a e e e e e e e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....oovvviiiiiiiiiiieeeeee e, 10
3 1015936 Assembly, Transformer ... 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 1015905 Ammeter (includes mounting hardware) ............ccccooviiiiieeie e, 1
6 1015911 ReIAY, 36-V DC ...ttt a e e nnees 1
7 1015910 (07T o = (o7 (o] NPT 1
8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........ccccccveeveeiiiiiciiiiieeee e, 1
8 101643302 Cordset, DC, 146-Inch Long, 10-AWG ... 1
8 101643303 Cordset, DC, 242-Inch Long, 10-AWG ......cccoiiiiiiie e 1
9 1012101 Assembly, Fuse (includes mounting hardware) .........c.ccccccoeeeiiiiiiiieieeeeeeeccns 1
10 1012098 Bushing, Strain Relief, 12-AWG DC Cord ........oooiiioiiiiiieeeeeeee e 1
10 1012042 Bushing, Strain Relief, 10-AWG DC Cord .........ccooociiiiiiieiiee e 1
11 1015917 Bushing, Strain Relief, AC Cord .........cccuiiiiiiiiie et 1
12 1014696 Cordset, AC, 108-Inch Long (standard) ...........ccccooiiiiieiiiiiiiiiiiie e 1
13 1015906 Assembly, Timer Kit (includes mounting hardware) ............cccccovviveiiei i, 1
14 1015913 Assembly, Control Cable ..........cccuuiiiiiiiee e 1
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ACCU-POWER BATTERY CHARGER, EXPORT, 100-VOLT -
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
101646201 Charger, Accu-power, Export, 100-V AC, 36-V DC, 50-Hz

(model number 14900) (includes items 1 - 14)

108-inch DC cord, 108-iNCh AC COId ......cooieeii e 1
1 N/A ASSEMDIY, CASE ...uveiiiiiiiiiee et a e e e e e e e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....oovvviiiiiiiiiiieeeeee e, 10
3 1016336 Assembly, Transformer ... 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 1015905 Ammeter (Includes Mounting Hardware) ..........ccccceeeeiiieeiiiiciicieceeee e 1
6 1015911 ReIAY, 36-V DC ...ttt a e e nnees 1
7 1015939 (07T o = (o7 (o] NPT 1
8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........ccccccveeveeiiiiiciiiiieeee e, 1
8 101643302 Cordset, DC, 146-Inch Long, 10-AWG ... 1
8 101643303 Cordset, DC, 242-Inch Long, 10-AWG ......cccoiiiiiiie e 1
9 1012101 Assembly, Fuse (includes mounting hardware) .........c.ccccccoeeeiiiiiiiieieeeeeeeccns 1
10 1012098 Bushing, Strain Relief, 12-AWG DC Cord ........oooiiioiiiiiieeeeeeee e 1
10 1012042 Bushing, Strain Relief, 10-AWG DC Cord .........ccooociiiiiiieiiee e 1
11 1015917 Bushing, Strain Relief, AC Cord .........cccuiiiiiiiiie et 1
12 1016282 Cordset, AC, 108-INCh LONG ..eeiiiiiiiiiieii e 1
13 1015906 Assembly, Timer Kit (includes mounting hardware) ............cccccovviveiiei i, 1
14 1015913 Assembly, Control Cable ..........cccuuiiiiiiiee e 1
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POWERDRIVE BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
PowerDrive chargers can be used with PowerDrive System 48
and 1Q System vehicles.
101802201 Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......cccuvveriiiieeie e, 1
101802202 Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIUg ........coccveeiiiiiiiiiiei e 1
101802203 Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug .........cccouiiiiiiiiie e 1
1 101828301 Assembly, Case (includes fasteners) ..........cccooccviiiiiiiiie e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ..o 10
3 101819701 Assembly, TranSfOrMEr ..........coiiiiiie e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 101828501 Ammeter (includes mounting hardware) ...........cccoiiiiiiiiiie 1
6 101831101 Kit, Wire ASSEMDIY .....ooiiiiiiiiie e 1
7 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ...........ccccvvveeeen.n. 1
7 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .............ccocoieeen. 1
7 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ............cccccvvveenee. 1
8 1012101 Assembly, Fuse (includes mounting hardware) ...........ccccccoeeciiiiiiiiiieee e 1
9 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ... ..o 1
10 101914401 Assembly, VOItage SUPPIESSOT .......uuiiiiieiieeii it e e e e e e e e 1
11 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ... 1
12 101828601 Relay, POWEL, 48-V DC ......ooviiiiiiiiiiee ettt et ae e e e sraeeeaeanes 1
13 101828801 Cordset, AC, 80-INCN LONG ...vveiiiiiieie et 1
13 101828802 Cordset, AC, 116-INCHh LONG ...ovviiiiiiiieiiiiiceceee e 1
14 1015917 Bushing, Strain Relief, AC Cord ... 1
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POWERDRIVE 2 BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
PowerDrive 2 chargers can be used with PowerDrive System 48
and 1Q System vehicles.
101802204 | Charger, Battery, PowerDrive 2, Domestic 120-V AC 48-V DC 60-Hz
(model number 22110-11) (includes items 1 - 15)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......cccuvveriiiieeie e, 1
101802205 Charger, Battery, PowerDrive 2 120-V AC 48-V DC 60-Hz
(model number 22110-18) (includes items 1 - 15)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIUg ........coccveeiiiiiiiiiiei e 1
101802206 Charger, Battery, PowerDrive 2 120-V AC 48-V DC 60-Hz
(model number 22110-19) (includes items 1 - 15)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug .........cccouiiiiiiiiie e 1
1 102273201 Assembly, Case (InCludes itemM 2) ........ooeiiiiiiiiiiiieee e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ... 12
3 102273301 Assembly, Transformer (includes rivets) ..........cccociiiiiiiie e, 1
4 102273401 Plate, HEatSINK ... 1
5 102273501 Assembly, Diode with Heatsink Film (includes mounting hardware) ................. 1
6 102273601 Kit, Wire Assembly (NOt SHOWN) .......c..euiiiiiiiiiiiec e 1
7 101828904 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ...........ccccvvveeeen.n. 1
7 101828905 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ...........c.cccoeeeenee 1
7 101828906 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ............cccccvvveenee. 1
8 102273701 Assembly, Fuse, 30-Amp (includes terminal hardware) ............cccccoceveeeeeiiennns 1
9 102273801 Ammeter (includes mounting hardware) ...........cccoiiiiiiiiiie 1
10 102273901 Bushing, Strain Relief, AC Cord ..ot 1
11 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..o 1
12 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ... 1
13 101828801 Cordset, AC, 80-INCN LONG ...vveiiiiiieie et 1
13 101828802 Cordset, AC, 116-INCHh LONG ...ovviiiiiiiieiiiiiceceee e 1
14 102274001 Handle, PowerDrive 2 Charger (with four SCrews) ..........ccccceiiiiiieiniiiee e, 1
15 101828601 Relay, POWET, 48-V DC .......oiiiiiiiiiiie ettt et e e e 1
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GE POWERDRIVE BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102496401 Charger,120VAC/48VDC 103/T4IN ....oeieeiiieie ettt 1
2 102496402 Charger,1220VAC/48VDC 144/108IN ..cocoiiiuiiiii ettt 1
3 102496403 Charger,120VAC/48VDC 240/108in (includes items 4 through 23) .........cccceee.... 1
4 102814201 Handle, PowerDrive Charger ... 1
5 102814301 Bl = 10151 0] 1 4= P PPPRRRR 1
6 102814401 COVEL, BASE ..o 1
7 102814501 (070)Y/=] J [o] o RUU U U U RUUUPUPPRPTP 1
8 102814601 Plate, HEatSINK ....ccoi i e e e 1
9 102814701 Cordset, AC, 80-INCN LONG ...vveiiiiieeii ittt 1
10 102814702 Cordset, AC, 108-INCh LONG ...eiiiiieiiiiii e 1
11 102814801 Cordset, DC, 113-INCh LONG ...eiiiiiiiiiiiieteee et 1
12 102814802 Cordset, DC, 154-INCh LONG ...eiviiiiieiiiieceeee et 1
13 102814803 Cordset, DC, 250-INCh LONG ...eiiiiieiiieiiiee e 1
14 102814901 Breaker, CirCUit, 15-AMP ..ooiiiiiiie et a e e 1
15 102815001 RECHTIET .t e e e 1
16 102815101 REIAY, 48-VDC ...coi ettt e e e e et e e ararae e e e 1
17 102815201 N 11001 (=) TR 1
18 102815301 Bushing, Strain REIET ........oovviiiiiii e 1
19 102815401 Bushing, Strain Relief ...... .o 1
20 102815501 Fuse, 25-Amp, TYPE ABC ...t 1
21 102815601 Wire Assembly, Voltage SUPPreSSOr ........ccceiiiiiiiiiiiiiiee e 1
22 102815701 [ [0 [0 [ O LU SR 1
23 7577 Screw, #10 X .50 Phil Pan Head ..........ccoociiiiiii e 12
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POWERDRIVE BATTERY CHARGER, EXPORT

ITEM PART NO. DESCRIPTION QTY

12 3 4

PowerDrive chargers can be used with PowerDrive System 48

and 1Q System vehicles.

101831503 | Charger, Battery, PowerDrive, Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-11) (includes items 1 - 16)

103-inch DC cord with male 3-pin plug, 12-AWG

74-inch AC cord With NO PIUQG ....vvviiiieiiee e 1

101831504 Charger, Battery, PowerDrive Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-18) (includes items 1 - 16)

144-inch DC cord with male 3-pin plug, 12-AWG

108-inch AC cord With NO PIUG ....eeeiiiiiiiiiii e 1
1 N/A ASSEMDIY, CASE ...uviiiiiiiiiie e e e e e e e e e e e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ooviiiiiiiiii e, 10
3 101838201 Assembly, Transformer ... 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 101914401 Assembly, VOItage SUPPIESSOT ........uuiiiieiieeiiieciiieee e e a e e e e e e s 1
6 101838501 Kit, Wire ASSEMDIY ...t e e e e e e e e e 1
7 101828501 Ammeter (includes hardWare) .........cceueeiiiieiii i 1
8 101838301 Relay, Power, 48-V DC (includes mounting hardware) ............cccccccvvveveeeneeeenn. 1
9 101838701 Bracket, Power Relay MOUNtiNG ........cooiiiiiiiiii e 1
10 101838601 Switch, 4-Position SHAE ......cceeeiiiiiiiee e 1
11 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG .............ccccoeeennee 1
1 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .............ccocoeieen. 1
11 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ...........c.ccocceeeeee 1
12 1012101 Assembly, Fuse (includes hardware) ..............cccovvieeiiiieeiiiiiciieceeee e 1
13 1012098 Bushing, Strain Relief, DC Cord, 12-AWG .........ccccciiiiieeiiiie e 1
14 101838401 Breaker, Circuit, T0-AMP ..oooiiiiiie et ea e e e 2
15 101831701 Cordset, AC, 80-Inch Long with Leads (N0 plug) .......cooovvmriiiiieieieeieeeeee, 1
15 101831702 Cordset, AC, 116-Inch Long with Leads (N0 plug) ......ccccoeiveeiiiiiiiiiiiiiee e 1
16 1015917 Bushing, Strain Relief, AC Cord ...t 1
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POWERDRIVE BATTERY CHARGER, EUROPEAN

ITEM PART NO. DESCRIPTION QTY

12 3 4

PowerDrive chargers can be used with PowerDrive System 48

and 1Q System vehicles.

101956201 Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20300) (includes items 1 - 15)

103-inch (261 cm) DC cord with male 3-pin plug, 12-AWG .........cccceeeveeeeeeieis 1

101956202 Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20310) (includes items 1 - 15)

144-inch (366 cm) DC cord with male 3-pin plug, 12-AWG .........cccoiiiiiiiiiiee, 1
1 N/A ASSEMDIY, CASE ...uviiiiiiiiiie e a e e e e e e e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....oovviiiiieiiiiiieeeeee e, 10
3 b Assembly, Transformer ... e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 ek Assembly, AC Voltage SUPPIrESSON .......cceieeiiiieiiiiiieeeeee e e e e e e e 1
6 b Kit, Wire ASSEMDIY ... e e e e e e 1
7 101976601 Ammeter (includes hardWare) ............cooeeieiiiiiiiiiicee e 1
8 101987501 Relay, Power, 48-V DC (includes mounting hardware) .............ccccceccvevieeeeeennnn. 1
9 101838601 Switch, 4-Position SHAE ......cc.eeiiiiiiiiie e 1
10 101828901 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828902 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828903 Cordset, DC, 250-Inch (635 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 1012101 Assembly, Fuse (includes hardware) ..............cccoveeeiiiiiiiiiiicieeeeee e 1
12 1012098 Bushing, Strain Relief, DC Cord, 12-AWG .........ccooiiiiiieeeieeee e 1
13 101838401 Breaker, Circuit, 10-AMP ....oooii e 2
14 101973501 Receptacle, AC COrd ...t e e e e e 1
15 ek Assembly, Current LiIMIter ........ccccuiiiiiiiie e 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With male 2-pin PlUG) ..o e e 1
17 101958201 Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) .......cccovveeeeen.n. 1
18 NIA | WIEE, JUMIPET ...ttt e e e e e e e e e e e e e e e e e e e e s b e nreeeaaaaeeas 1

rex Special order item available on request
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee

12 3 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering
1 101871001 Accelerator Pedal Adjustment TOOI ...........uveiiiiiiiiiiiiiieeeeee, 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram Tube .......ccccccooiiiiiiiiiii s
3 101641202 | ArDOT .o e 1
4 101831901 Battery Discharge Machine, 36/48 VOIt .........ccccveeeveiiiiiiiiiieee. 1
5 1014305 Battery Terminal Protector Spray ..........cccccoviiiieiiiiieieniee e, 1 1 1
6 1011767 Battery Thermometer ..., 1 1 1
7 1016417 Bearing and Oil Seal Remover Assembly .............cceoeiiiiienennennn. 1 1 1
8 1016416 Bearing Driver Set ... 1 1 1
9 1012811 Bearing PUIIEr ........ooo oot 1 1 1
10 1012812 Bearing Puller Wedge Attachment ..............cccc, 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) ..o 1 1
12 102555501 Brake Cable Release TOOl .........occeiiiiiiiiiiiiiie e 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15)............cccccvveennne. 1
14 il Brake Pedal Adjustment TOOI ..........coooiiiiiiiiii e 1
15 e Brake Pedal Tension TOOI ..........ccccieiiiiiiiiiiiiiee e 1
16 102669601 Connecting Rod Small End Bushing Tool

(for Kubota D722 Diesel ENGINES) ......cccovciiiiiiiiiiiiiiicieeee e 1
17 101887101 Calibration Test Module ............oeiiiiiiii e 1
18 101808401 Cam Installation TOOI .........cooiiiiiiiiiiie e 1
19 102562401 Charger Bezel TOOI ......ccooiiiieeeeee e 1
20 102686101 Clutch Removal Tool

(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ............... 1 1

Please refer to the maintenance and service manual
for proper tool application.
e Special order item available upon request
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
21 1014510 | Clutch Tool Kit (includes items 22 - 28) ........ccovoiiiiiiiiiiiiiiiiieeees 1
22 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) ........cccoeciveiiiiniee, 1
23 1014496 Drive Clutch Puller (for Kawasaki engines only) .........c.cccccceeenne 1
24 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................ 1
25 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
26 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
27 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
28 101809101 Press Weldment (for Kawasaki engines only) ..........cccccccveeeeen.n. 1
29 102601501 Clutch, Drive, Fixed Sheave Tool
(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ................ 1 1
30 102607501 Clutch, Drive, Spider Removal Tool
(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ................ 1 1
31 102603501 Clutch, Driven, Spring Compression Base (for use with items 32
and 33) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
32 102605201 Clutch, Driven, Spring Compression Collar (for use with items 31
and 33) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
33 102606101 Clutch, Driven, Spring Compression Nut (for use with items 31
and 32) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ... 1 1
34 101831801 Communication Display Module ............ccooiviiiiiiiieeiiee e, 1
35 101641002 Compression Gauge and Adapter ..........cccoecviiiieieeee e 1
36 102669001 Compression Tester (for Kubota D722 Diesel Engines)................... 1
37 102669201 Connecting Rod Alignment Tool (for Kubota D722 Diesel Engines) 1
38 1011273 ContinUIty TESIEI ..vvveeiiiiee e 1 1
39 102668901 Crank Sleeve Setter (for Kubota D722 Diesel Engines) ................. 1
40 102669501 Crankshaft Bearing Replacement Tool
(for Kubota D722 Diesel ENGIiNES) ........ceviiiiiiiieiiiiiee e 1
41 102674001 Crankshaft Main Bearing Driver (for use with items 42 and 43)
(for Honda GX620 Gasoline ENgines) ........cccevviieeeeiiiiieeeeeiiiieeeeens 1
42 102674101 Crankshaft Main Bearing Driver Attachment
(for use with Honda GX620 Gasoline Engines) 1
43 102674201 Crankshaft Main Bearing Pilot Attachment
(for Honda GX620 Gasoline ENgines) .......ccccoveiieeeiiiiieeeeeiiiieeeees 1
44 102675201 Cutter, Valve Seat Exhaust, 32 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) .......ccccccevviivieeiiiiiiene e, 1
45 102675301 Cutter, Valve Seat Intake, 32 Degree (requires item 59)
(for Honda GX620 Gasoline ENgiNes) .......ccccveivieiiiiiiiieeeiiiiieeenes 1
46 102675401 Cutter, Valve Seat, 60 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) .......ccccoveiieeeiiiiiieeeeniiiieeeeens 1
47 102675001 Cutter, Valve Seat, Exhaust, 45 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) .......ccccovecvieeiiiiiieieeniiiieeeeens 1
48 102675101 Cutter, Valve Seat, Intake, 45 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) ......ccccceviiiiiaeieeiiieiiiieee, 1
Please refer to the maintenance and service manual
for proper tool application.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
49 1012151 Dry Moly Lubricant ... 1 1 1
50 102674501 Flywheel Clutch Holder (for Honda GX620 Gasoline Engines) ....... 1
51 102668601 Flywheel Puller (for Kubota D722 Diesel Engines) ........ccccccceeeeen.... 1
52 1016627 Flywheel Puller Kit (for Kawasaki ENgines) .........ccccoceeeiiniineeininn 1
53 102669801 Fuel Injection Pump Pressure Tester
(for Kubota D722 Diesel ENgiNeS) ........ccoovccviviiiiiiiieeieee e 1
54 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgines) .......cccccvvvvieeeeeeeeeiieiciiiieeee, 1
55 102674701 Gauge, Oil Pressure (for Honda GX620 Gasoline Engines) ........... 1
56 102670001 Gauge, Oil Pressure, Attachment (for Honda GX620 Engines) ...... 1
57 1016418 | GAI YOKE ..oooiieiiiiieiiiieie ettt e ettt e e ettt e e s st e e e e s snteaeeeesanes 1 1 1
58 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
59 102674901 Holder, Valve Seat Cutter (for use with items 44 through 48)
(for Honda GX620 Gasoline ENgines) .......cccccvvviveieeeeeeiieiciiiieeeee, 1
60 102169401 Hydraulic Brake Adjuster (for gasoline vehicles equipped
with hydraulic brakes, except XRT 1500, Carryall 294,
and Bobcat 2200) .........eeeiiiiieiii e 1
61 1011478 HYArometer ..o 1 1 1
62 102669701 Idle Gear Bushing Replacement Tool
(for Kubota D722 Diesel ENgiNeS) ........ccoovceiviiiiiiiieeeeee e 1
63 1013593 Internal Retaining RINg PlIers ... 1 1 1
64 102248803 IQ Display Module (IQDM) Kit (for 1Q System vehicles only) .......... 1
(includes items 65 and 66)
65 102251501 Adaptor, Cable .......c.eeiiiiiii 1
66 102241502 IQDM Series 2 Cable ......cccooviiiiiieiiie e 1
67 102241501 IQDM Series 1 Cable (replacement) ........ccccooiiieieiiiiine e 1
68 101928701 Liquid Gasket (transaxle Case) .........ccoevvvvrieiiiiieeeee e, 1 1 1
69 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) ..........ccccovivevenneennn. 1
Please refer to the maintenance and service manual
for proper tool application.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee

12 3 4
70 102669101 Oil Pressure Tester (for Kubota D722 Diesel Engines) ................... 1
71 101997201 Paint, Touch-Up — BEIGE™ .......ovviiiieiieiieicieeee e 1 1
71 101997207 Paint, Touch-Up — Black™ .........cooouiiiiiiiee e 1 1
71 101997212 Paint, Touch-Up — Burgundy™ ...........ccooiiiiiiiiiie e 1 1
71 101997211 Paint, Touch-Up — Classic Blue (Navy)* .......ccccccccoviiiiiiiiiiiiieeeeeeenn 1 1
71 101997205 Paint, Touch-Up — Dark Gray™ ..........ccocoviiiiiiiieeiie e 1 1 1
71 101997209 Paint, Touch-Up — Dark Green* .........cccooeeeeiiiiieiiiiiiiiiiieeeeeeeea, 1 1 1
71 101997204 Paint, Touch-Up — Gray® ........cccooiiiiiiiiiiee e 1 1
71 101997203 Paint, Touch-Up — Red™ ..o 1 1 1
71 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* .........c.cccccovieniennnnn. 1 1
71 101997202 Paint, Touch-Up — White* ........coiiiiiie e 1 1 1
72 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
73 1016415 Piston Ring Pliers (for Kawasaki ENgines) .........ccccoccoeiiiiiieniennnnn. 1
74 102669301 Plastigage (for Kubota D722 Diesel ENgines) ...........cccccvvveveeneeenn. 1
75 102668801 Puller, Special Use (for Kubota D722 Diesel Engines) .................... 1
76 1012549 Retaining Ring Pliers, 45° External ..........ccccooiiieiiiiiiiii i 1 1 1
77 1012560 Retaining Ring Pliers, 90° Internal ............ccccoviiiieeeeeee e 1 1 1
78 101823101 Safety First Card (50 per PacK) .....ccoeveeeeiiieiiiiiiiieeee e 1 1 1
79 1012809 | S€AIPUIIET ..o 1 1 1
80 102330901 Spanner Wrench (for coil over shock front

suspension VEhICles ONly) .......cccccciiiiiiiiiiee e 1 1
81 1014264 Steering Column Bearing Press Tool ...........ccccccviieeiieeeeieiicieee, 1 1
82 1014259 Steering Column Retaining Ring TOOl ..........coooiiiiiiiiiies 1 1
83 102061201 Steering Wheel Puller TOOI .........cuvviiiiieiiiiiicieee e 1 1 1
84 AM10753 Tachometer (includes gasoline engine pick up lead only) ............... 1 1
85 AM10771 Tachometer Diesel Probe (for use with item 84) ............cccoeiii 1
86 1014162 Transaxle Axle Seal TOOI ........occiiiiiiiiiiie e 1
87 1014161 Transaxle Pinion Seal TOOI ...........coooiiiiiiiiiie e, 1
88 1014115 Transmission Tool Kit .......oooii e 1
89 101611003 | Tune-Up Kit, All OHV (for Kawasaki Engines) (includes air filter,

spark plug, oil filter, fuel filters) (not shown) ........ccccccceeiiiiiiniinneen. 1
90 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
91 102674601 Valve Guide Driver

(for Honda GX620 Gasoline ENgines) ......cccccveviiiiieeieeeiiniiieeeee, 1
92 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only) .................. 1
93 102674401 Valve Guide Reamer, 6.6 mm

(for Honda GX620 Gasoline ENgines) .......ccccovevieeeeiiiiieeeeniiiieeeeens 1
94 102669401 Valve Guide Replacement Tool (for Kubota D722 Diesel Engines) 1

* Item 71 is not for use on vehicles with Surlyn® body material,
which is used on Precedent vehicles.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
95 1016552 | Valve Seat Cutter GUIde ........ccueiiiiiiiiee e 1
96 102668701 Valve Seat Cutter Set (for Kubota D722 Diesel Engines) ............... 1
97 1016551 Valve Seat Cutter T-Wrench .......cccccooviiiii i 1
98 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
99 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........c.cccccoevvicvnnrnnenn. 1
100 101641101 Valve Spring COMPIrESSOr .......c.coiiiiiiiieieieee e e e e e e e e e 1
101 1011480 | VOIt ONM MELEE ...oveiiiiiiiiee e 1 1 1
102 102674801 Wrench, Valve Clearance Adjustment
(for Honda GX620 Gasoline ENgiNes) ......ccccccvvveeeieeeeeeiieiciiiieeee, 1
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Part Number and Page

AM10079
AM10080
AM10081
AM10419
AM10724
AM10753
CCX8506

6-9, 12-3
11-5, 11-11
11-5, 11-11
10-5

7-5

16-9

15-9, 15-11

7893
7973
8049
8056
8057
8058
8067
8233

INDEX

6-5, 6-7, 12-13

1-3

12-7, 12-15

12-9

6-5, 6-7, 12-7, 12-9, 12-15

6-5, 6-7, 12-7, 12-9, 12-15

5-9

1-7, 1-9, 1-15, 4-7, 6-5, 8-3, 12-7,

183 8-11, 10-3
304 12-7
324 1-15

332 1-7,1-9, 1-11, 1-15, 6-5, 8-11, 9-3,
12-11, 12-27

334 4-7, 5-3, 5-5, 7-15

357 5-9, 10-3

451 9-3, 12-7, 12-9, 12-11, 12-15, 13-3,
13-5, 13-7, 13-9

705 6-13, 7-15

706 5-9

808 10-3

1016 12-13

1017 12-9

1028 1-13, 4-5, 12-7, 12-9, 12-11, 12-15

1032 4-5

1035 4-3, 5-5, 5-7

1218 12-19

1241 1-5, 1-13, 4-5, 4-7, 6-7, 6-13, 6-15,
12-19

1242 4-5, 6-7, 6-13, 12-19, 12-31

1308 5-7

1606 8-11, 12-13

1620 1-3

1624 4-7, 5-5, 5-7, 5-9

2402 5-7

4107 12-13

7048 5-9

7173 6-13, 6-15, 12-19

7174 5-3, 6-13, 8-9, 9-3, 12-13, 12-19,
12-31, 13-3, 13-5, 13-7, 13-9

7251 1-5

7310 2-3

7330 11-7, 11-13, 14-3, 14-5

7335 11-5, 11-11, 14-3, 14-5

7336 14-3, 14-5

7473 1-3, 1-5, 1-13, 4-5, 4-7, 6-7, 6-13,
6-15, 12-9

7479 1-9, 1-13

7539  5-7

7540 5-5, 5-7

7555 5-5, 5-7

7569 5-11

7577 15-3, 15-5, 15-7, 15-9, 15-11, 15-13,
15-15, 15-17

7602 5-5, 5-7

7716  4-5, 4-7

7818 1-13, 6-7

7847 1-3, 1-7, 9-3

12-15, 12-27
8248 1-7, 1-9, 6-5, 8-3, 12-27
8251 1-7, 1-9, 6-5
8418 1-13
8449 12-9
8450 10-3, 12-7, 12-15
8626 4-5
8639 12-13, 12-31
8717 6-5, 6-7
8745 5-9
8754 4-7, 5-3, 5-5, 5-7, 5-9, 5-11, 6-13
8755 5-9
8795 12-13
8796 12-13
8797 12-13
8861 5-7
8990 5-5, 12-3, 12-27
8755 5-11

1010124
1010145
1010150
1010200
1010219
1010413
1010434
1010435
1010521
1010543
1010577
1010805
1010829
1010850
1010877
1010878

101090801

1010921
1010927
1010932
1010933
1010934
1010954
1010958
1010974
1010984
1011010
1011014
1011017
1011019
1011069

5-7
5-11
5-9
5-7
5-7
1-13
1-3, 1-13
1-5
12-13
1-11
7-15
4-5
4-3
4-3
4-5
4-5
12-13, 12-17, 12-29
1-13, 4-5
4-5
4-5
4-5
6-15, 13-3, 13-5, 13-7, 13-9
6-5, 6-7, 11-3, 11-9
12-5, 12-13
5-11
2-3, 5-9
12-5
1-5
1-5
1-3
12-5
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1011084
1011229
1011273
1011290
1011291
1011382
1011394
1011402
1011411
1011415
1011418
1011466
1011478
1011480
1011558
1011578
1011652
1011694
1011697
1011700
1011734
1011767
1011779

4-7

6-9

16-5

13-3, 13-56

11-7, 11-13, 14-5
1-3

1-5

4-5

13-3, 13-5, 13-7
5-11

4-5

4-3

16-7

16-11

12-19

12-13, 12-17, 12-29
1-11

4-7

1-3, 5-3, 8-7, 8-9
4-7

4-7

16-3

4-3, 4-5

101187702 4-5, 4-7

1011930
1011931
1011988
1011997
1012022
1012030
1012042
1012047
1012098
15-15,
1012101
15-17
1012151
1012159
1012180
1012181
1012182
1012285
12-27,
1012295
1012303
1012304
1012324
1012328
1012333
1012353
1012382
1012412
1012431
1012467
1012505
1012528
1012549

5-5, 5-7

12-11

8-3

12-7

12-13

5-9

15-3, 15-5, 156-7

1-7, 1-9

15-3, 15-5, 15-7, 15-9, 15-11,
15-17

15-3, 15-5, 156-7, 15-9, 15-15,

16-7

1-9

5-11
5-11
5-11

6-5, 8-9, 12-11, 12-13, 12-19,
12-31
6-7

5-9, 5-11
5-11
5-11
6-15

6-5

12-9

6-3

1-7, 1-9
6-5, 6-7
5-5

6-9, 12-3
9-3, 12-19, 12-31
16-9
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1012560 16-9 1013692
1012565 5-3 1013700
1012566 5-3 1013734
1012571 7-15 1013746
1012594 6-5 1013754
1012604 5-3 1013756
1012605 5-3 1013757
1012649 8-3 1013758
1012651 12-5 1013759
1012710 14-5 1013763
1012711 11-3, 11-9, 14-5 1013764
1012714  11-5, 11-11 1013765
1012740 11-5, 11-11 1013766
1012741 11-5, 11-11 1013767
1012747 11-5, 11-11 1013768
1012748 11-5, 11-11 1013769
1012752 11-3, 11-9 1013770
1012809 16-9 1013771
1012811 16-3 1013772
1012812 16-3 1013773
1012830 6-13, 9-3 1013774
1012903 12-9 1013775
1012981 7-5 1013779
1012987 6-5, 12-7, 12-15 1013780
1013001 6-11 1013781
1013003 6-11 1013782
1013005 6-11 1013785
101301102 6-11 1013786
1013032 1-7, 1-9 1013787
1013035 5-5 1013790
1013042 5-5 1013791
1013044 5-5 1013792
1013051 5-5 1013794
1013052 5-5 1013860
1013061 12-9, 12-17, 12-29 1013861
1013092 12-5, 12-13 1013869
1013164 5-11 1013870
1013207 4-3, 5-11 1013871
1013266 12-13 1013876
1013343 1-3 1013886
1013344 1-3 1013887
101342501 12-13 1013924
101347501 1-5 1013935
1013494 1-3 1013971
1013496 3-5 1013998
1013531 4-5 1014000
1013582 16-3 1014003
1013587 6-5 1014007
1013589 6-5, 6-7 1014010
1013590 6-5 1014012
1013591 6-5 1014013
1013593 16-7 1014014
1013609 6-7 1014017
1013628 12-13 1014019
1013649 12-13 1014029
1013683 12-13, 12-17, 12-29 1014030
1013687 8-3 1014032

Page i-2

INDEX

8-3

8-9

9-3, 12-31
8-3, 8-7
1-13

14-5

14-5

14-5

11-3, 11-9, 14-5

14-5

14-5

14-5

14-5

14-5

11-7, 11-13,
11-7, 11-13,
11-7, 11-13,
11-7, 11-13,
11-7, 11-13,
11-7, 11-13,
11-7, 11-13,
14-5

14-5

14-5

14-5

14-5

14-5

14-5

11-7, 11-13,
11-7, 11-13,
11-7, 11-13,
14-5

11-7, 11-13,
12-9

5-3

4-5

4-5

4-7

4-5

12-9

12-9

4-3, 7-15
1-13

12-11

12-9

12-9

12-9

4-7

12-9

12-11
12-11

12-11

12-9

12-9

12-5

12-5

12-5

14-5
14-5
14-5
14-5
14-5
14-5
14-5

14-5
14-5
14-5

14-3, 14-5
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1014033
1014034
1014035
1014036
1014039
1014045
1014049
1014050
1014051
1014052
1014055
1014056
1014057
1014058
1014059
1014062
1014065
1014070
1014072
1014078
1014080
1014089
1014109
1014115
1014116
1014119
1014125
1014126
1014145
1014153
1014161
1014162
1014189
1014193
1014198
1014201
1014207
1014213
1014214
1014216
1014217
1014235
1014253
1014259
1014264
1014276
1014287
1014288
1014289
1014304
1014305
1014306
1014374
1014375
1014414
1014453
1014454

12-5

12-5

12-5

12-5

12-5

12-11

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

6-5, 6-7
10-5

10-5

10-5

10-5

6-5

12-9

16-9

8-3

6-3

5-3

5-3

6-5, 6-7

4-3

16-9

16-9

12-9

11-7, 11-13, 14-5
1-5, 3-3, 3-5
13-3, 13-5, 13-7, 13-9
11-7, 11-13, 14-5
5-3

5-3

5-3

5-3

5-7

12-9

16-9

16-9

5-9

10-3

5-3, 6-15, 12-19, 12-31
6-11

12-13, 12-17, 12-29
16-3

1-7, 1-9
6-15

6-15

12-9

10-3

10-5



1014476
1014482
1014496
1014497
1014498
1014507
1014508
1014510
1014516
1014523
1014524
1014528
1014555
1014645
1014696
1014727
1014728
1014729
1014735
1014771
1014807
1014808
1014828
1014871
1014928
1014947
1014948
1014999
1015032
1015064
1015072
1015075
1015137
1015139
1015143
1015188
101524001
1015330
1015332
1015345
1015371
1015372
1015373
1015405
1015426
101547601
1015524
1015525
1015545
1015583
1015597
1015649
101570501

12-11
1-13
16-5
16-5
16-5
16-5
16-5
16-5
12-13
8-3
8-3
12-7, 12-15
5-11
1-3
15-5
6-5
12-11
12-11
12-9
2-3
6-5, 6-7, 12-9
6-7, 12-7, 12-15
12-5
12-15
8-3
12-19, 12-23, 12-31
12-13, 12-19
12-9
1-3, 1-5, 1-7, 1-9
6-5, 12-7, 12-15
12-13, 12-17, 12-29
1-13, 9-3
8-3, 8-7
8-3
8-3
8-3
6-13
9-3
6-3, 7-3
6-7
6-7
6-7
6-7
6-7
8-11
3-3
16-5
1-7, 1-9
5-3
5-9, 5-11
5-5, 5-7, 5-9
7-3
2-3

101570507 2-3
101570509 2-3
101570513 2-3

1015707

2-3

1015720
1015737
1015741
1015752
1015769
1015777
1015814

IND

6-9
6-3, 6-7
6-7

EX

6-7, 8-11, 12-21

6-3
6-7
9-3

101584502 8-9

1015878
1015905
1015906
1015907
1015910
1015911
1015912
1015913
1015914

15-17
101591601
101591602

1015917
1015920
1015932
1015936
1015939
1015969
1016003
1016068
1016069
1016070
1016074

101610901
101611003

1016140
1016154
1016156
1016175
1016181
1016183
1016201
1016203
1016214

101621601

1016219
1016263
1016269
1016282
1016289
1016336
1016337
1016338
1016341
1016342
1016346
1016349
1016350
1016353

6-7
15-3, 15-5,
15-3, 15-5,
15-3
15-3, 15-56
15-3, 15-5,
15-3
15-3, 15-5,
15-3, 15-5,

15-3
15-3
15-3, 15-5,
6-3, 6-13
6-13
15-5
15-7
7-3
8-3
12-5
12-5
12-5
6-13
3-5, 12-9
16-9
12-9
5-3
5-3
12-9
5-3
5-3
6-5
10-3, 10-5
5-3
3-3, 3-5
5-3
5-3
5-3
15-7
10-3
15-7
11-5, 11-11
11-5, 11-11
11-3, 11-9
6-5
5-7
5-7
5-7
5-7

15-7
15-7

15-7

15-7
15-7, 15-9, 15-15,

15-7, 15-9, 15-15

1016379
1016384
1016385
1016386
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
101642572
101642575
101642578
101642580
101642582
1016429
1016430
1016431

1016432 7-7, 11-3, 11-9

15-3, 15-5, 15-7
15-3, 15-5, 15-7
15-3, 15-5, 15-7

101643301
101643302
101643303
101643401
1016435
1016436
1016437
1016438
1016439
1016440
1016441
1016442
1016443
1016444
1016445
1016446
1016447
1016448
1016449
1016450
1016451
1016452
1016453
1016454
1016455
1016456
1016457
1016458
101645901
101645902
101645903
1016460

1-3
5-9
5-7
5-9
5-9
5-9
16-5
16-11
16-9
16-3
16-9
16-9
16-9
16-3
16-3
16-7
8-5
8-5
8-5
8-5
8-5
7-7
7-9
7-9

15-5
7-7
7-9
8-5
8-7
8-7
8-7
8-7
7-9
7-3
8-7
7-5
7-11
7-9
7-9
7-9
7-9
7-9
7-9
7-11
7-11
7-5
7-3, 7-5, 7-11
7-7
7-9, 7-11
7-13
7-13
7-13
7-13
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101646101
101646102
101646103
101646201
101646401
1016467
1016469
1016470
1016471
1016472
1016473
1016474
101647501
101647502
1016479
1016480
101648102
101648203
1016483
1016484
1016486
1016489
101649002
1016493
1016494
1016496
1016497
1016499
1016501
1016502
1016505
1016506
1016507
1016509
1016510
101651401
101651407
101651409
101651413
1016516
1016517
1016519
1016520
1016521
1016523
1016524
1016525
1016526
1016531
1016532
1016533
1016535
1016536
1016537
1016538
1016539
1016541

7-13
7-13
7-13
15-7
15-3
7-7
7-13
7-13
7-9
7-11
7-7
7-9
7-13
7-13
7-9
8-7
8-7
7-7
7-9
7-7
8-5
7-9
8-7
7-5
7-11
7-11
7-5
8-5
8-5
7-7
7-5
7-11
7-3
7-13
7-11
2-3
2-3
2-3
2-3
7-13
7-9
7-9
7-11
7-11
7-9
7-3
7-3
7-3
7-3
7-13
7-13
7-11
7-3
7-7
7-11
7-3
7-13
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1016542
1016544
1016545
1016546
1016547
1016548
1016549
101655001
101655002
101655003
101655004
101655005
101655006
101655007
101655008
101655009
1016551
1016552
1016553
1016554
1016558
1016559
1016560
1016561
1016562
1016563
1016564
1016565
1016566
1016567
1016568
1016569
1016570
1016571
1016572
1016576
1016578
1016579
1016580
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
101660404
101661601
101661602
1016622
1016627
1016630
1016663
1016672
1016801
1016845

INDEX

7-9

7-5, 7-9, 7-11

7-9, 12-19

8-9

7-3, 7-13, 8-7

7-5

7-9
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13

16-11

16-11

16-11

16-11

7-13

7-13

7-9

7-5

7-5, 7-13

7-9

7-11

7-11

7-9

7-11

7-13

7-9

7-7

7-13

8-7

7-7

7-5

7-5

7-13

7-7

8-7

7-9

7-11

8-5

7-5

7-5

7-5
1-3
12-13
12-13

5-3

16-7

6-9

5-3

11-7, 11-13, 14-5

10-3

12-7, 12-15
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1016849

1016851

1016859

1016868

1016875

1016876

1016883

1016896

1016916

101692501
101692502
101692504
101692506
101692509
101692510
101692511
101692512
101692513
101692601
101692602
101692604
101692606
101692609
101692610
101692611
101692612
101692613
101693301
101693302
101693304
101693306
101693309
101693310
101693311
101693312
101693313
101693901
101693902
101693904
101693906
101693908
101693909
101693910
101693911
101693912
1016947

1016952

101696201
101696202
101696204
101696206
101696208
101696209
101696211
101696213
101696215
101696216

6-9, 12-3
6-9, 12-3
6-9, 12-3
1-5
1-3
1-3
6-13
12-7
1-11
1-5
1-5
1-5
1-5
1-5
1-5
1-5
1-5
1-5
1-7
1-7
1-7
1-7
1-7
1-7
1-7
1-7
1-7
1-9
1-9
1-9
1-9
1-9
1-9
1-9
1-9
1-9
1-5
1-5
1-5
1-5
1-5
1-5
1-5
1-5
1-5
6-5
1-3
1-9
1-9
1-9
1-9
1-7
1-7
1-7
1-7
1-7
1-7



INDEX

101696217 1-9 1017952 13-3
101696218 1-9 1017953 13-3, 13-5, 13-7
101696219 1-7 101795701  12-17, 12-23, 12-25, 12-29

101828802 15-9, 15-11
101828901 15-9, 15-15, 15-17
101828902 15-9, 15-15, 15-17

101696220 1-7 1017958 13-5 101828903 15-9, 15-15, 15-17
101696221 1-7 1017961 13-5 101828904 15-11
101696222 1-9 101796201 4-7 101828905 15-11
101696223 1-9 101796501 12-17, 12-29 101828906 15-11
101696224 1-9 101796801 12-17, 12-29 101830601 6-9
1016967 1-5 101797701  12-17, 12-29 101830701 6-9, 12-3
1017029 4-5 101797702 12-17, 12-29 101831101  15-9
101706702 1-3 101797801 12-17, 12-29 101831401 12-13
1017079 1-3 101801001 12-17, 12-29 101831503 15-15
1017080 1-5 101802101 12-17, 12-29 101831504 15-15
101708301 1-3 101802201 15-9 101831701 15-15
1017141 1-7, 1-9 101802202 15-9 101831702 15-15
1017203 8-3 101802203 15-9 101831801 16-5
1017221 7-3 101802204 15-11 101831901 16-3
1017226 5-3 101802205 15-11 101832001 12-17, 12-29
1017231  11-3, 11-9 101802206 15-11 101832101  7-15
1017266 5-7 101802601 1-3, 12-3 101832202 8-9
1017273 5-3 101804301 8-11 101832302 8-9
1017327 10-5 101805701 8-11 101832701 7-15
1017378 4-7 101808401 16-3 101833001 7-15
1017380 4-7 101809101 16-5 101833201 7-15
1017424 4-7 101811401 8-11 101833401 10-5
1017448 7-5 101811501 8-11 101833601 11-3, 11-9
1017455 7-5 101811901 8-11 101833701 6-11, 6-13
1017456 7-7 101812301 8-11 101833902 10-3
1017461 8-5 101813202 16-3 101834001 10-5
1017466 8-7 101815501 4-3 101834502 6-9, 12-3
1017507 7-7 101815502 4-3 101834601 7-15
101753005 12-15 101816301 4-3 101834801 11-3, 11-9
1017653 6-11 101816501 4-3 101835601 1-15
101768202 1-3 101816502 4-3 101836201 10-5
1017686 10-5 101817401 4-7 101837101  8-11
1017689 9-3 101818801 4-7 101837301 6-3, 6-13

1017692 12-9
101769302 2-3

1017696 4-7

1017703 14-5

1017704 14-5

1017705 12-17, 12-29
1017748 1-7, 1-9
1017774 1-13

1017799 12-15

1017814 1-9

1017815 1-9

101791101 4-3

1017936 1-7, 1-9
1017944 13-3, 13-5, 13-7
1017945 13-3

1017946 13-3, 13-5
1017947 13-3, 13-5, 13-7
1017948 13-3, 13-5, 13-7
1017949 13-3, 13-5, 13-7
1017950 13-3, 13-5, 13-7
1017951 13-3, 13-5

101819701 15-9
101820201 8-7
101821501 8-11
101823101 16-9
101823201 4-3
101823301 4-3
101823302 4-3
101823801 4-3
101823901 4-3
101824001 4-3
101824002 4-3
101824401 8-3
101825101 3-3, 3-56
101826201 12-3
101826301 6-9
101827101  7-15
101827801 12-19, 12-31
101828301 15-9
101828501 15-9, 15-15
101828601 15-9, 15-11
101828801 15-9, 15-11

101838201 15-15
101838301 15-15
101838401 15-15, 15-17
101838501 15-15
101838601 15-15, 15-17
101838701 15-15
101840201 12-19
101850301 8-11
101851101 6-9
101855002 12-27
101855801 6-5
101856001 12-27
101856102 6-7
101856201 8-11
101859301 9-3
101861901 4-7
101862001 4-7
101869302 6-11
101871001 16-3
101871901 4-7
101874901 6-11
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101875001
101875101
101875201
101875301
101875401
101875501
101875601
101875701
101875802
101876001
101876202
101876301
101876402
101876501
101877601
101877701
101878101
101878201
101878302
101879001
101879401
101879501
101879601
101879701
101879801
101879901
101880001
101880101
101880201
101880301
101881701
101883002
101884801
101887101
101887601
101887901
101889302
101889401
101889901
101890001
101890101
101890201
101890601
101890901
101891001
101891301
101891401
101891501
101891601
101891901
101892001
101892201
101892301
101892401
101892501
101892601
101892701

6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11

5-5
6-11
5-5
5-5
5-5

5-5
5-5
5-5
5-5
5-5
5-5
8-11
12-23
7-15
16-3

7-3, 8-7

12-31
6-3
11-5,
11-5
11-5,
11-3,
11-3,
11-3,
11-7,
11-7,
11-3,
11-7,
11-7,
11-5,
11-5,
11-5,
11-5,
11-5,
11-5,
11-5,
11-5,
11-7,

11-11

11-11
11-9

11-9

11-9

11-13
11-13
11-9

11-13
11-13
11-11
11-11
11-11
11-11
11-11
11-11
11-11
11-11
11-13

101893201
101894901
101895401
101895501
101895601
101895701
101895801
101895901
101896001
101896501
101896901
101897001
101897201
101897401
101897601
101898001
101900801
101900901
101901201
101901301
101901401
101901501
101902801
101902901
101903001
101903101
101903501
101903601
101903701
101904101
101905601
101906201
101906901
101908101
101908401
101908601
101908701
101909201
101909301
101909401
101909501
101909701
101909901
101909902
101910401
101910501
101912401
101914401
101915201
101915401
101915501
101915601
101915701
101915801
101916501
101916701
101917601

11-5, 11-11
12-17, 12-29
14-3

14-3

14-3

14-3

14-3

14-3

14-3

6-11

8-3

14-3

14-3

14-3

14-3

6-15

4-3, 5-11
6-9

12-23
12-23
12-23
12-23
12-23
12-23
12-23

5-9

8-9

14-3

14-3

1-7, 1-9
8-5, 8-7
14-3

14-3

12-27
12-27

3-5

12-19, 12-31
7-5

7-5

7-5

7-5

7-3

12-19
12-31
1-13, 12-19, 12-31
11-7, 11-13, 14-5
4-7

15-9, 15-15
3-3

7-11

7-13

7-3

7-5

7-5

10-3

6-13, 10-3
8-11

101917701
101920001
101920101
13-9
101921501
101922101
101922201
101922301
101922501
101922601
101923001
101923201
101923501
101923601
101923701
101923901
101925701
101927101
101927201
101927501
101927601
101927901
101928001
101928101
101928301
101928701
101929801
101931501
101932401
101932501
101932601
101932701
101933101
101935501
101936801
101939901
101942301
101949201
101951501
101953001
101953101
101953901
101954301
101956201
101956202
101956502
101958101
101958201
101958301
101959902
101960501
101960601
101963401
101965201
101966901
101968701
101971001

8-11
12-25

12-19, 12-21, 12-27, 13-7,

8-11

14-3
14-3
7-13
12-27
6-5, 1
14-3
14-3
14-3
14-3
14-3
14-3
8-11

11-3,
11-3,
11-5,
11-5,
11-5,
11-5,
11-5,
11-7,
11-3,
10-3
3-5

12-27
12-27
12-31
12-31
16-7
12-3
12-21
6-11

1-3, 11-9

11-9
11-9
11-11
11-11
11-11
11-11
11-11
11-13
11-9, 14-3, 14-5, 16-7

12-19, 12-27, 13-7, 13-9

12-9
6-5
4-5
4-5
7-3
1-11
15-17
15-17
12-31
8-11
15-17
15-17
3-5
3-3
3-3, 3
7-15

-5

12-19, 12-31

4-7
12-25
8-11



101971301
101972001
101972002
101972003
101972004
101972005
101972006
101972007
101972009
101972011
101972012
101972101
101972201
101972801
101973101
101973201
101973501
101975901
101976601
101978001
101978101
101978201
101979101
101980801
101980901
101981001
101984801
101985501
101987501
101987601
101987701
101990801
101992601
101998201
101998202
101998204
101998205
101998501
102003201
102018001
102022101
102026001
102047201
102048301
102060501
102060502
102060504
102060505
102061201
102061301
102061302
102063901
102064601
102065501
102065901
102076701
102099101

8-11
16-9
16-9
16-9
16-9
16-9
16-9
16-9
16-9
16-9
16-9
14-3
14-3
8-11
8-5

8-5
15-17
12-13
15-17
12-25
12-25
12-25
6-5, 12-15
11-5, 11-11
11-5, 11-11
11-5, 11-11
5-3
1-11
15-17
1-11
8-3

4-5

6-7
1-11
1-11
1-11
1-11
1-11
8-3
12-5
4-3, 4-5
4-7
12-13
12-13
1-13
1-13
1-13
1-13
16-9
1-15
1-15
1-15
1-15
1-15
7-15
1-13, 1-15
1-15

102101001
102101101
102155501
102162101
102169401
102174201
102174202
102174204
102174205
102186001
102186101
102186201
102186301
102186401
102186701
102186801
102186901
102187001
102187101
102187201
102196601
102198301
102199601
102221201
102235201
102236601
102236703
102237001
102237401
102237701
102238301
102238302
102238304
102238305
102240102
102240501
102240601
102240801
102241501
102241502
102242101
102242401
102243402
102243403
102248801
102249901
102250201
102251501
102251901
102259001
102259801
102263601
102263701
102265501
102265601
102265701
102265901

INDEX

12-21
12-21
1-15
12-23
16-7
1-11
1-11
1-11
1-11
13-9
13-9
13-9
13-9
13-9
13-9
13-9
13-9
13-9
13-9
13-9
12-25
1-15
12-25
1-3, 1-7, 1-9
13-3, 13-5, 13-7, 13-9
1-13
1-13
1-13
13-3
13-5
1-13
1-13
1-13
1-13
13-7
12-31
12-31
12-31
16-7
16-7
10-5
1-13
16-7
13-5, 13-7, 13-9
16-7
16-3
12-15
16-7
13-7
1-5, 3-3, 3-5
12-31
12-25, 12-31
12-31
13-7
13-7
13-7
13-7
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102266001
102266101
102266501
102266601
102266701
102267001
102273201
102273301
102273401
102273501
102273601
102273701
102273801
102273901
102274001
102278001
102292801
102304701
102310701
102323101
102323201
102327801
102330901
102336001
102336101
102352801
102353201
102353301
102353401
102354101
102354201
102355301
102357001
102357701
102453101
102496401
102496402
102496403
102540301
102555501
102562401
102601501
102603501
102605201
102606101
102607501
102668601
102668701
102668801
102668901
102669001
102669101
102669201
102669301
102669401
102669501
102669601

13-7
13-7
12-31
12-27
12-27
13-7
15-11
15-11
15-11
15-11
15-11
15-11
15-11
15-11
15-11
5-3
4-3
7-9
1-5
4-5
4-5
13-7
16-9
8-9
8-9
5-9
5-9
5-9
5-9
5-9
5-9
6-15
14-3
5-9
11-11
15-13
15-13
15-13
7-15
16-3
16-3
16-5
16-5
16-5
16-5
16-5
16-7
16-11
16-9
16-5
16-5
16-9
16-5
16-9
16-9
16-5
16-3
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102669701 16-7
102669801 16-7
102669901 16-7
102670001 16-7
102674001 16-5
102674101 16-5
102674201 16-5
102674401 16-9
102674501 16-7
102674601 16-9
102674701 16-7
102674801 16-11
102674901 16-7
102675001 16-5
102675101 16-5
102675201 16-5
102675301 16-5
102675401 16-5
102686101 16-3
102704701 13-9
102704801 13-9
102704901 13-9
102705001 13-9
102706401 5-11
102814201 15-13
102814301 15-13
102814401 15-13
102814501 15-13
102814601 15-13
102814701 15-13
102814702 15-13
102814801 15-13
102814802 15-13
102814803 15-13
102814901 15-13
102815001 15-13
102815101 15-13
102815201 15-13
102815301 15-13
102815401 15-13
102815501 15-13
102815601 15-13
102815701 15-13
102845701 13-9
727102 2-3

A

ac voltage suppressor 15-17
accelerator pedal 4-7

accelerator pedal adjustment tool  16-3
accelerator pedal return spring cup 4-7
accelerator pivotrod 4-7

accelerator rod  4-7

access door 1-7, 1-9

accu-power charger 15-3, 15-5, 15-7
a-connector (starter/generator) 6-11
adapter
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cable (IQDM) 16-7
adhesive, guide ring  16-3
adjuster
hydraulic brake 16-7
adjusting stud  12-9
airbox 8-11
air duct 8-11
air duct repair kit  8-11
air filter  8-11
ammeter 15-3, 15-5, 15-7, 15-9, 15-11,
15-13, 15-15, 15-17
a-plate strap 5-7
arbor 16-3
arm
governor lever 11-3, 11-9
pivot 11-3, 11-9
rocker 7-9
speed switch 12-9
armature 6-11, 13-3, 13-5, 13-7, 13-9
armrest  1-11
assembly
3-pin plug 13-7
6-pin plug 12-31
36-volt motor  713-3
48-volt motor  13-5
ac voltage suppressor 15-17
acceleratorrod 4-7
airbox top 8-11
air duct 8-11
armature 6-11
axle 11-7, 11-13, 14-3, 14-5
axle tube 14-3, 14-5
bag hoop 1-13
bearing (steering column) 5-3
bell crank and shaft 6-7
bolt (float chamber) 8-5
brush rigging 13-7
carburetor 8-5
charger case 15-3, 15-5, 15-7, 15-9,
15-11, 15-15, 15-17
control cable 15-3, 15-5, 15-7
current limiter  15-17
cylinder head 7-9
delta a-plate  5-7
diode 12-19
diode with heatsink film 15-11
drive hub  10-3
driven clutch 10-5
eccentric  5-9
end shield 13-7
float (carburetor) 8-5
float chamber 8-5
forward/reverse shifter 6-5

forward/reverse switch 12-7, 12-15,
12-27

fuel strap, rear 8-3

heatsink  15-3, 15-5, 15-7, 15-9, 15-15,
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15-17
hub and ball bearing 5-9
idle screw  8-5
lever (brake) 4-3
moveable face (driven clutch) 10-5
pilot air screw  8-5
resistor 12-19, 12-23, 12-31
rod (counterbalance) 7-13
screw (float chamber) 8-5
seat back 171-13
seat bottom  7-71
spindle 5-9
stator shell 13-3, 13-5, 13-7
steering column  5-3
steering gearbox 5-5
switch brush  12-9
timer 15-3, 15-5, 15-7
transformer  15-3, 15-5, 15-7, 15-9,
15-11, 15-15, 15-17
v-glide wiper switch 12-9
voltage regulator  6-7
voltage suppressor 15-9, 15-15
wheel and tire  2-3
wire 6-3, 6-7, 6-9, 6-13, 7-3, 12-5, 12-9,
12-13, 12-17, 12-23, 12-25,
12-29, 12-31, 15-11, 15-13,
15-15, 15-17
wire, sense lead 12-17, 12-29
axle 11-7, 11-13, 14-3, 14-5
axle shaft seal 14-3
axle tube 11-7, 11-13, 14-3, 14-5
axle tube oil seal 14-5

B

backing plate (brake) 4-3

bag hoop 1-13

bag strap 1-13

bag strap buckle 1-13

bagwell protector  1-3

ball bearing, output shaft 6-771
ball joint 6-5

ball joint (tie rod) 5-7

ball joint, inner 5-5

ball joint, left-hand thread 5-5, 5-7
ball stud 6-5, 6-7

ball stud (shifter lever) 11-3, 11-9
ball stud, accelerator pedal 4-7
ball, steel (shift fork retainer) 171-5, 11-11
ball, steel, pressure relief 7-7
band, rpm limiter mount 7-5
bar,bus 12-15

bar, drive 12-21

barb, vent 8-3

barrel fastener 1-13

barrel, plastic 7-3

base, forward/reverse shifter 6-5
base, mounting 12-13



basket, sweater 1-13

battery
6-volt
8-volt

battery cap

battery charger, PowerDrive
15-17

battery charger, PowerDrive 2
battery clamp 6-15
battery discharge machine  16-3
battery hold-down 12-13, 12-17, 12-29
battery terminal protector spray 16-3
battery thermometer 16-3
battery warning light 12-3
battery, 12-volt 6-15
bearing
ball (crankshaft) 7-11
ball (motor) 13-3, 13-5, 13-7, 13-9
ball, input shaft 171-5, 11-11
ball, output shaft 6-71
12-9
differential  14-3
idler (drive clutch) 10-3
inner axle tube 11-7, 11-13, 14-5
input gear 14-3, 14-5
intermediate gear 14-3, 14-5
lower pinion  5-5
needle 171-5, 11-11
11-7, 11-13, 14-5
pivot support  4-7
plain (counterbalance rod)
thrust 5-9
upper pinion  5-5
bearing and oil seal remover
bearing driver set  16-3
bearing puller 16-3
bearing puller wedge 16-3
bearing retainer 13-3, 13-5, 13-7
bearing retainer (starter/generator)
bearing retainer screw  13-3, 13-5
bell crank 712-9
bell crank and shaft 6-7
bell crank, forward/reverse 6-5
belt, drive  10-3, 10-5
belt, starter/generator 6-13, 10-3
bezel, receptacle 12-13, 12-17, 12-29
block
brake pedal mounting 4-5
fuse 6-7
terminal (controller)
board, resistor mounting
body (rear) 1-7, 1-9
body hinge plate 1-7, 1-9
body keeper clip 1-7, 1-9
body kick plate 1-7, 1-9
body spacer 1-13
body support 1-7, 1-9

12-13
12-17, 12-29
12-13, 12-17, 12-29
15-9, 15-15,

15-11, 15-13

bronze

outer axle tube

7-13

16-3

6-11

12-31
12-11

INDEX

body, front 1-5
bolt, brake cluster mounting 4-3
bolt, j- 12-13, 12-17, 12-29
boot
dust 5-5, 5-7
steering column 5-3
tow/run switch  12-27
box, electrical component
bracket

6-7

adjusting (starter/generator) 6-13
engine shroud 7-3

fe290 mounting 6-13

fuse and receptacle mounting 72-13

muffler mounting 9-3
oil filter 7-7
oil level switch  7-11
power relay mounting
rom limiter 7-5
snubber 7-15
steering column mounting  5-3
throttle  8-7
tow/run switch  12-27
transmission cable support  6-5, 11-3,
11-9
brake adjusting mechanism 4-3
brake adjustment tool 16-3
brake cable 4-3, 4-5
brake cable equalizer
brake cable hanger
brake cable release tool
brake cluster 4-3
brake cluster mounting bolt
brake drum 4-3
brake pedal 4-5
brake pedal adjustment tool 16-3
brake pedal mounting block 4-5
brake pedal pad 4-5

15-15

4-5
4-3, 5-11
16-3

4-3

brake pedal stop bumper 4-5

brake pedal tension tool 16-3

brake shoe 4-3

brake spring 4-3

breaker, circuit, 10-amp 15-15, 15-17

breaker, circuit, 15-amp
breather 14-3, 14-5
breather, transaxle case
bronze bushing 6-5, 6-7
brush 6-11, 13-3, 13-5, 13-7
brush box assembly 13-9
brush connector 6-11
brush holder 6-11
brush holder screw
brush inspection port cover
brush rigging 13-3, 13-9
brush spring 6-11, 12-9, 13-3, 13-5, 13-7,
13-9
brush, switch
buckle, bag strap

15-9, 15-11, 15-13

11-3, 11-9

13-3, 13-5
6-11

12-9
1-13
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bumper

brake pedal stop 4-5

front
motor
rear

1-5
13-3
1-3

, 13-5, 13-7

return spring 4-7

side guard trim

wiper switch

bus bar
bushing

12-15

1-5
12-9

bronze 5-9, 6-5, 6-7

drive clutch

insulator

stain relief
5-9, 5-11

steel

strain relief
15-13, 15-17
urethane 5-7, 5-9, 5-11
bushing (axle)
buzzer, reverse

Cc

cable

accelerator, snap-in

10-3

13-3, 13-5, 13-7

15-3, 15-15

15-5, 15-7, 15-9, 15-11,

14-5
12-3

8-9

brake 4-3, 4-5
15-3, 15-5, 15-7

control

governor, snap-in

IQDM

16-7

transmission
cable retainer

calibration test module
cam (driven clutch)
cam installation tool

8-9

6-5
6-5
16-3
10-5
16-3

cam, electrical box 6-7

cam, neutral lockout

camshaft
canopy

canopy support kit

cap

6-volt battery
battery (4-port)

dust

7-11
1-15

12-27

6-5

1-15

12-13
12-17, 12-29

fuel tank 8-3
key switch 6-9, 12-3

protector
seat back

cap, hub
capacitor

carburetor
carburetor float level tool
carburetor insulator

5-9

12-9
1-13

15-3, 15-5, 15-7

card, safety first

carrier, wiper switch arm

case

charger

forward/reverse switch

15-

8-5, 8-7

16-7
8-7

16-9

12-9

15-15, 15-17

12-27
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gear carrier 11-7, 11-13
rocker arm  7-9
wiper switch  12-9

case gasket 14-5

charger bezel tool 16-3

chargercase 15-3,15-5,15-7, 15-9, 15-11,
15-15, 15-17

charger, accu-power, battery 15-3, 15-5,
15-7

charger, PowerDrive 2 battery  15-11, 15-13

charger, PowerDrive battery 15-9, 15-15,

15-17
choke button 8-711
choke valve 8-11
choke valve o-ring 8-11

circuit breaker (15-amp)  15-9, 15-11, 15-13

clamp
battery 6-15
cable 12-13

cable retaining 8-9

hose (air intake) 8-11

hose (bronze) 8-7

hose (fuel) 8-3

hose (gray) 8-3, 8-7

hose (red) 8-3

muffler 9-3

plastic (fuel line) 8-3
clamp (oil sending wire) 7-11
clamp (wire) 7-5

clamp screw 13-3, 13-5, 13-7
clevis, upper delta  5-9
clip 5-3

clip, body keeper
cluster, brake 4-3
clutch alignment tool 16-5
clutch removal tool  16-3
clutch tool kit  716-5
clutch, drive  10-3
clutch, driven  10-5
coil
field 6-11
ignition  7-5
resistor 12-11
collar (axle shaft)
collet 7-9
column, steering 5-3
communication display module  16-5
component mounting plate  712-19, 12-31
compression gauge 16-5
compression tester 16-5
compressor, piston ring  16-9
compressor, valve spring 16-11
computer, onboard 712-19, 12-31
connectingrod 7-13
connecting rod alignment tool (diesel) 16-5
connector
4-pin  12-27

1-7, 1-9

11-7, 11-13
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cord 7-11

IQ controller 12-31
continuity tester  16-5
control cable 15-3, 15-5, 15-7
controller, 48-volt (225-amp) 12-19
controller, 48-volt (250-amp) 12-31
cord connector  7-11

cordset, AC 15-13

cordset, ac  15-3, 15-5, 156-7, 15-9, 15-11,
15-15, 15-17

cordset, DC 15-13

cordset, dc  15-3, 15-5, 15-7, 15-9, 15-11,
15-15, 15-17

counterbalance guide shaft 7-13
counterbalance weight 7-13
cover

brush inspection port 6-11

controller  12-31

crankcase 7-11

dust 4-3

electrical component box 6-7

gear case 11-7, 11-13

oil pump 7-7

seatback 71-13

seat bottom 1-71

steering column  5-3

wiper switch case 12-9
cover, base, battery charger 15-13
cover, top, battery charger 15-13
crank sleeve setter tool 16-5
crank, bell 12-9
crankcase 7-13
crankcase cover 7-11
crankshaft 7-13
crankshaft bearing replacement tool  16-5

crankshaft main bearing driver attachment
tool 16-5

crankshaft main bearing driver tool  16-5

crankshaft main bearing pilot attachment
tool 16-5

crankshaft seal 7-11

crankshaft shim 7-13

cup, accelerator pedal return spring  4-7
15-17

16-5, 16-11

current limiter
cutter, valve seat
cylinder head 7-9

D

damper, rpm limiter  7-5

dash panel, center 1-3

dash, driver side 1-3

dash, passenger side 1-3

decal
driver/passenger warning  3-3, 3-5
electrical component cover  3-5, 12-31
frame ground and governor warning  3-3
gasoline warning  3-3
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key switch  3-3, 3-5
motor braking 3-5
operating instructions  3-3, 3-5
potentiometer caution 3-5
resistor warning  3-5
rotating parts and hot manifold
warning 3-3
tow/run switch  3-5
wiper switch warning  72-9
delta a-plate  5-7
delta shock and gear support  5-7
delta sleeve 5-7
diesel tachometer probe 16-9
differential bearing 74-3
differential gear 11-7, 11-13, 14-3, 14-5
differential gear case 11-7, 11-13, 14-5
differential housing 74-3
differential idler gear 11-7, 11-13, 14-3,

14-5
differential pin  11-7, 11-13, 14-3
diode 12-13, 12-19
dipstick 7-3

door, access 1-7, 1-9

drag link, rack and pinion 5-5
drain plug (crankcase) 7-7

drink holder 1-3

12-21

drive belt 10-3, 10-5

drive clutch  10-3

drive clutch button  10-3

drive clutch fixed sheave tool 16-5
drive clutch holder tool 16-5

drive clutch hub puller 16-5

drive clutch puller 16-5

drive clutch spider removal tool  16-5
drive hub  10-3

driven clutch  10-5

driven clutch cam puller 16-5
driven clutch puller plug  16-5

driven clutch spring compression base
tool 16-5

driven clutch spring compression collar
tool 16-5

driven clutch spring compression nut
tool 16-5

driver, drive clutch 10-3
drum, brake 4-3

dry moly lubricant 16-7
dust boot 5-5, 5-7
dustcap 12-27

dust cover 4-3

drive bar

E
8-volt battery 12-17, 12-29
80-amp fuse 12-13

eccentric  5-9
e-clip (air box top) 8-11



electrical box cam  6-7
electrical component box 6-7
emblem, IR 1-5, 3-3, 3-5
end bell, commutator 6-71
end bell, output shaft 6-11
end cap

motor 13-9
end shield 13-3, 13-5, 13-7
engine shroud 7-3
engine valve spring  7-9
engine, fe290 ohv gasoline 7-3
equalizerrod 4-5
equalizer, brake cable 4-5
exhaust gasket 9-3
exhaust system 9-3
exhaust valve 7-9

F

4-pin plug and wedge lock  12-27
4-pin receptacle and wedge lock  12-27
48-volt IQ motor  13-9
48-volt motor, 3.10-hp  713-5
48-volt motor, 3.20-hp 13-7
48-volt solenoid 712-19, 12-31
fan housing 7-3
fan shroud 7-3
fan, flywheel 7-5
fastener, barrel 1-13
fe290 ohv gasoline engine 7-3
fender, inner 1-7, 1-9
field coil (starter/generator) 6-11
fill plug 714-3
fill plug with gasket 14-5
filter

air 8-11

fuel 8-3

oil 7-7
fitting, grease  5-9
fitting, thread-forming grease  5-5, 5-7
fixed face (drive clutch) 70-3
fixed face (driven clutch) 10-5
float (carburetor) 8-5
float chamber 8-5
floor mat 1-3, 1-5, 1-7, 1-9
flywheel 7-5
flywheel fan  7-5
flywheel puller  16-7
fork, shift 11-5, 11-11
forward/reverse bell crank  6-5
forward/reverse handle 6-5
forward/reverse shifter 6-5
forward/reverse shifter base 6-5

forward/reverse switch 12-7, 12-15, 12-27

forward/reverse switch case 12-27

forward/reverse switch handle 12-7, 12-15

frame and field, motor 13-9
front body 1-5

INDEX

front spring retainer plate  5-9
f-terminal insulator  6-711

fuel filter  8-3

fuel impulse pump 8-3

fuel injection pump pressure testertool 16-7

fuel line 8-3
fuel pickup tube (valve) 8-3
fuel strap, rear 8-3
fuel tank 8-3
fuse
10-amp 6-7
3/8-amp 12-17, 12-29
30-amp 15-11
80-amp 12-13
charger 15-3, 15-5, 15-7, 15-9, 15-15,
15-17
fuse block 6-7
fuse holder 12-13, 15-13
fuse lens 12-13
fuse, 25-amp, type ABC  15-13

G

gasket
carburetor insulator  8-7
case 14-5
controller  12-31
crankcase cover 7-11
drain plug 7-7, 11-3, 11-9
exhaust 9-3
fe290 7-9
float chamber 8-5
head 7-9
insulator  8-7
intake pipe 8-7
liquid 14-3, 14-5, 16-7
liquid (transaxle case) 171-3, 11-9
oil pump 7-7
plug 174-3
rocker arm case 7-9
seat 1-11
throttle bracket 8-7
gauge, compression 16-5
gear
cluster idler 171-5, 11-11
differential  11-7, 11-13, 14-3, 14-5

differential idler 11-7, 11-13, 14-3, 14-5

helical (crankshaft) 7-13
input 11-5, 11-11
intermediate  14-3, 14-5
intermediate, small 14-5
output 11-7, 11-13, 14-3, 14-5
spur (crankshaft) 7-13
spur (transaxle) 11-5, 11-11
gearcase 11-3, 11-9, 14-3, 14-5
gear yoke 16-7
governor 11-5, 11-11
governor guard 8-7
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governor leverarm  11-3, 11-9
governor shaft installation tool 716-7
grease fitting 5-5, 5-7, 5-9
grip, pencil  5-3
grommet 7-5
grommet, insulation 8-3
grommet, split 72-9
guard, governor  8-7
guard, scuff 1-3
guide
choke lever 8-11
oil (fransaxle) 11-5, 11-11
steeringrack 5-5
valve 7-9
valve seat cutter 16-71
guide ring adhesive  16-3

H

handle
forward/reverse  6-5
forward/reverse switch 12-7, 12-15
GE PowerDrive battery charger 15-13
PowerDrive 2 15-11
hanger, brake cable 4-3, 5-11
hardware, terminal (starter/generator) 6-11
harness retainer 6-9
harness, wire 6-3, 12-23, 12-25
head gasket 7-9
heatsink  15-3, 15-5, 15-7, 15-9, 15-11,
15-13, 15-15, 15-17
helical gear (crankshaft) 7-13
hold-down, battery 12-13, 12-17, 12-29
holder, drink  71-3
holder, fuse 12-13, 15-13
hole plug 12-3
hose clamp 8-3
hose clamp (bronze) 8-7
hose clamp (gray) 8-7
hose clamp (red) 8-3
hose, intake 8-11
housing
differential  74-3
fan 7-3
female 3-wire 13-7
field coil (starter/generator) 6-711
hub, drive  10-3
hub, synchronizer clutch 11-5, 11-11
hydraulic brake adjuster 16-7
hydrometer 16-7

idle gear bushing replacement tool  16-7
idle screw  8-5

ignition coil  7-5

inner axle tube bearing 714-5

inner fender 1-7, 1-9

input gear bearing 14-3, 14-5
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input shaft 14-3, 14-5

input shaft oil seal 14-3, 14-5
insert, synchronizer 11-5, 11-11
insert, wood 1-11

insulator bushing  13-3, 13-5
insulator gasket 8-7

insulator, carburetor 8-7
insulator, f-terminal  6-711

intake hose 8-11

intake pipe 8-7

intake valve 7-9

intermediate gear 14-3, 14-5
intermediate gear bearing 14-5
internal retaining ring pliers  16-7
IQ display module (IQDM) 16-7
IR emblem 1-5, 3-3, 3-5

J
j-bolt  12-13, 12-17, 12-29
jet, main  8-5

jet, pilot 8-5
joint
ball 4-5, 6-5

ball (tie rod) 5-7

compound steering 5-3
inner ball  5-5

left-hand thread ball 5-5, 5-7
spring-loaded ball  4-7

K

key
square 10-5
sunk 14-5

woodruff 6-11, 11-3, 11-9
key (crankshaft) 7-13
key (driven clutch) 10-5
key (flywheel) 7-5
key (transmission shaft) 171-5, 11-11
key (vehicle) 6-9, 12-3
key switch 6-9, 12-3
key switch cap 6-9
key switch nut  6-9, 12-3

kingpin  5-9
kingpin wave washer 5-9
kit

2-pin plug 12-21

3-pinplug 12-19, 12-21, 13-7
3-pin plug and wedge lock  12-27
3-pin receptacle 12-19

3-pin receptacle and wedge lock
4-pin plug and wedge lock 12-27
4-pin receptacle and wedge lock
6-pin plug 12-31

6-pin receptacle 12-31
accelerator pivotrod 4-7

air duct repair  8-11
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bagwell protector  71-3

bearing and magnet 13-7

brake cable 4-3, 4-5

brake pedal 4-5

brake pedal adjustment tool 16-3
canopy support  1-15

differential gear case 171-7, 11-13
drink holder 7-3

drive clutch weight  10-3

driven clutch button 710-5

front hub replacement 5-9

fuel impulse pump rebuild  8-3

fuse and receptacle 12-13, 12-17,
12-29

gasket 7-9

IQ controller connector  12-31
IQ display module (IQDM) 16-7
motor terminal hardware  13-9
park brake pedal 4-5

pulley nut and screw 6-11
reverse buzzer 6-9

shock absorber cushion 5-11
shock absorber, rear 5-11

snap washer (dash mounting) 71-3
spring, motor brush  13-9

steering column mounting bracket 5-3

steering column rebuild  5-3
tune-up 16-9

kit, motor brush  13-9

kit, plate, motor cover 13-9

L

latch, park brake 4-5, 4-7
latch, wire (air box) 8-11
L-bracket, motor 13-9
lead wire 7-5
lens, fuse 12-13
lever
choke 8-11
shifter 11-3, 11-9
transmission shifter 171-3, 11-9
lever (brake) 4-3
light, battery warning  12-3
light, low oil warning  6-9
limit switch  6-5, 6-7, 12-7, 12-9, 12-15
limiter, rpm, ohv  7-5
line, fuel 8-3
line, vent (fuel) 8-3, 8-7
link, rack and pinion drag 5-5
liquid gasket 14-3, 14-5, 16-7
lock plate  14-5
low oil warning light 6-9
lower pinion bearing 5-5
lubricant, dry moly 16-7
lubricant, moly-teflon  16-7
lug nut 2-3
lug stud 11-7, 11-13, 14-3, 14-5
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magnet 13-7
motor speed sensor 13-9
magnetic plug 714-3
main jet 8-5
mat, floor 1-3, 1-5, 1-7, 1-9
MCOR (motor controller output
regulator) 12-21

mechanism, brake adjusting 4-3

meter, volt ohm 16-11
module
calibration test 16-3

communication display 716-5

moly-teflon lubricant  716-7
motor
36-volt 13-3
48-volt 13-5
48-volt IQ 13-7, 13-9
brush kit 13-9
frame and field 13-9

magnet, speed sensor 13-9

motor brush spring kit  13-9
motor bumper  13-5, 13-7
motor end cap 13-9

motor L-bracket 13-9

motor terminal hardware kit 73-9

mounting base 12-13
mounting block, brake pedal

mounting bracket, fuse and
receptacle 12-13

mounting pad (windshield frame)

mounting plate (engine) 7-15
mounting plate (rear bumper)
movable face 10-3
moveable face (driven clutch)
muffler clamp  9-3

N
nameplate 1-5, 3-3, 3-5
neutral lockout cam 6-5
nozzle, main 8-5
nut

flange lock  5-9
nut, key switch  6-9, 12-3
nut, lug 2-3

(0

oil filler tube 7-3

oil filter screen  7-11

oil level sensor  7-11

oil pressure gauge tool 16-7
oil pressure tester (diesel) tool
oil pump and rotor  7-7

oil seal (crankshaft) 7-13

oil sending wire clamp  7-11
onboard computer 12-19

4-5

1-3

10-5

16-9

1-15



o-ring (counterbalance shaft) 7-13
o-ring (oil sending connector) 7-11
o-ring (rocker case hardware) 7-9
o-ring, choke valve 8-11

o-ring, oil filter mount 7-7

outer axle tube bearing 14-5
output gear 14-3, 14-5

P
package, brush 6-11, 13-3, 13-5
pad
accelerator pedal 4-7
brake pedal 4-5
mounting (windshield frame) 1-15
park brake 4-5
spring 5-11
wear 1-3, 1-7, 1-9
paint, touch-up 16-9
panel, center dash 7-3
park brake latch  4-5, 4-7
park brake pedal 4-5
park brake ratchet 4-7
park brake rod sleeve 4-5
park brake torsion spring 4-5
pawl 4-5
pedal
accelerator 4-7
brake 4-5
park brake 4-5
pencil grip  5-3
pilot air screw  8-5
pilotjet 8-5
pin
differential  11-7, 11-13, 14-3, 14-5
head locating 7-9

INDEX

flywheel fan 7-5

front spring retainer 5-9
heatsink  15-11, 15-13

lock 14-5

mounting (engine) 7-15
mounting (rear bumper) 71-3

oil filter screen  7-11

oil pump 7-7

oil valve 7-9

receptacle backing 12-17, 12-29
scorecard 5-3

seat hinge 71-11

spring mounting  5-7

thrust 11-5, 11-7, 11-11, 11-13, 14-5
thrust (idler gear) 14-3

pliers

internal retaining ring  16-7
piston ring 16-9
retaining ring  16-9

plug

2-pin  12-21

3-pin  12-19, 12-21, 13-7
6-pin  12-31

cap 7-5

drain (crankcase) 7-7
drain (transaxle) 1171-3, 11-9
drive clutch  10-3
driven clutch puller 16-5
fill 14-3

fill with gasket 714-5
filter bracket 7-7

hole 12-3

hole (dash board) 171-3
magnetic  74-3

spark (ohv) 7-5

pulley nut and screw (starter/
generator) 6-11

pump, fuel impulse 8-3
pushrod 7-9

R

rack, steering 5-5
ratchet, park brake 4-7
reamer, valve guide 16-9
rear bumper 1-3
rear leaf spring 5-11
rear spring shackle 5-11
receptacle
3-pin  12-19
6-pin  12-31
accord 15-17
charger, 2-prong 12-13
receptacle (fuse) 12-13, 12-17, 12-29
receptacle backing plate 12-17, 12-29
receptacle bezel 12-13, 12-17, 12-29
rectifier 15-13
regulator, motor controller output
(MCOR) 12-21
relay, 36-vdc  15-3, 15-5, 15-7
relay, 48-VDC 15-13
relay, 48-vdc power 15-9, 15-11, 15-15,
15-17
remover, bearing and oil seal 16-3
resistor 12-19, 12-23, 12-31
resistor coil 12-11
resistor coil stand-off 12-11
resistor mounting board  72-11
resistor shield 12-11
retainer
bearing 13-3, 13-5, 13-7
bearing (starter/generator) 6-11

piston 7-13

roll (shifter lever) 11-3, 11-9
pin (crankcase cover locating) 7-11
pin, bow tie locking 4-5
pin, clevis 4-5
pinion, steering 5-5
pipe, intake 8-7
piston 7-13
piston pin  7-13
piston pin retaining ring  7-13
piston ring compressor  16-9
piston ring pliers  16-9

plug gasket 74-3
pole set (starter/generator) 6-11 cable 6-5
positioner, choke  8-11 harness  6-9
power relay 15-9, 15-11, 15-15 shock absorber cushion 5-11
PowerDrive 2 battery charger 15-11, 15-13 spiral ring  10-3
PowerDrive battery charger  15-9, 15-15, spring  4-7, 10-3

15-17 valve spring 7-9
press weldment 16-5 retaining ring (driven clutch) 10-5
pressure relief ball  7-7 retaining ring pliers  16-9
protector cap 12-9 return spring bumper  4-7
protector spray, battery terminal  16-3 reverse buzzer 6-9, 12-3
protector, bagwell 7-3 rigging, brush  13-3, 13-5, 13-7

piston ring set 7-13 puller rim, tire  2-3
pivotarm 11-3, 11-9 bearing 16-3 ring
pivot support bearing  4-7 clutch 16-3 c-type stop 5-5

drive clutch  16-5
drive clutch hub  16-5

piston (set) 7-13
piston pin retaining 7-13

plastic barrel 1-3
Plastigauge tool 16-9

plate driven clutch cam  16-5 retaining (driven clutch) 10-5
backing (brake) 4-3 flywheel 16-7 retaining (steering column) 5-3
body hinge 171-7, 1-9 seal 16-9 retaining (steering gear box) 5-5

body kick 1-7, 1-9
component mounting  12-19, 12-31

puller, special use tool 16-9
pulley (starter/generator) 6-11

snap 5-5, 11-3, 11-9
spiral back-up  10-3
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synchronizer 11-5, 11-11

rivet, blind  71-5

rocker arm  7-9

rocker arm case 7-9

rocker arm shaft 7-9

rod
accelerator 4-7
accelerator pivot 4-7
connecting 7-13
equalizer 4-5

push 7-9
shift  11-5, 11-11
tie 5-7

rod (counterbalance) 7-13
rod and pawl 4-5

rpm limiter bracket 7-5
rpm limiter damper  7-5
rpm limiter mount band  7-5
rom, ohv limiter 7-5

S
6-pin plug 712-31
6-pin receptacle 12-31
6-volt battery 12-13
safety firstcard 16-9
scorecard 5-3
scorecard clip 5-3
scorecard plate  5-3
screen, oil filter 7-11
screw
bearing retainer 13-3, 13-5, 13-7
brush holder 13-3, 13-5
clamp 13-3, 13-5, 13-7
idle 8-5
pilot air 8-5
pole piece (starter/generator) 6-11
screw, valve clearance adjuster 16-9
scuff guard  1-3
seal
axle tube oil  74-5
crankshaft 7-11
dust (steering gear box) 5-5
dust, steering pinion 5-5
input shaft oil  14-5
intake (air box) 8-11
oil (axle shaft) 11-7, 11-13
oil (crankshaft) 7-13
oil (governor pivot) 17-3, 11-9
oil (shifter shaft) 17-3, 11-9
oil, axle shaft 14-3
oil, input shaft 171-5, 11-11, 14-3
valve 7-9
seal puller 16-9

seat
bearing 5-3
spring  7-9
valve 7-7
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seatback 71-13

seat back support 71-13

seat bottom 1-11

seat bottom cover 1-11

seat hinge plate  1-11

sensor, motor speed 13-7, 13-9
sensor, oil level 7-11

set, pole 6-11
shackle, rear spring 5-11
shaft

counterbalance guide 7-13
input 11-5, 11-11, 14-3, 14-5
rocker arm  7-9
shifter 11-3, 11-9
steering column 5-3
shield, end 13-3, 13-5, 13-7
shield, resistor  12-11
shift fork  11-5, 11-11
shiftrod 11-5, 11-11
shifter lever 11-3, 11-9
shifter shaft 11-3, 11-9
shifter, forward/reverse 6-5
shim (axle) 14-5
shim, crankshaft 7-13
shim, wiper switch  12-9
shock absorber 5-7
shock absorber cushion 5-11
shock absorber cushion retainer 5-711
shock absorber, rear 5-11
shoe retainer 4-3
shoe, brake 4-3
shroud, engine 7-3
shroud, fan 7-3
side guard trim bumper 1-5
sleeve
delta 5-7
park brake rod 4-5
synchronizer 11-5, 11-11
sleeve (transaxle) 171-5, 11-11
slide switch, 4-position 15-15, 15-17
small intermediate gear 14-5
snapring 5-5
snubber 7-15, 12-13
snubber bracket 7-15

solenoid
12-volt 6-7
36-volt 12-13
48-volt 12-19, 12-31
spacer

1/2 (fender mounting) 71-9
1-7/8 (fender mounting) 71-9
battery terminal bolt 6-15
body 1-13
fixed face shaft 10-3
nylon (sweater basket) 7-13
park brake 4-5

spacer (accelerator pivol rod) 4-7
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spacer (crankshaft) 7-13
spacer (engine) 7-15
spanner wrench  16-9
spark plug (ohv) 7-5
speed switch arm  12-9
spindle 5-9
spray, battery terminal protector 16-3
spring
accelerator pedal retainer 4-7
brake shoe 4-3
brush 6-11, 13-3, 13-5, 13-7
compression 5-3
compression (choke button) 8-11
drive button  710-3
drive clutch  10-3
engine valve 7-9
forward/reverse cam 6-5
oil pressure relief  7-7
park brake torsion 4-5
rear leaf 5-11
return 4-7
return (air box) 8-11
shift fork retainer 171-5, 11-11
synchronizer 11-5, 11-11
tapered compression  5-3
tapered leaf 5-9
throttle return  8-7
wiper switch brush  12-9
yoke 5-5
spring mounting plate  5-7
spring seat 7-9
spring, brush  13-9
spur gear (crankshaft) 7-13
stain relief bushing 15-3
stand-off, resistor coil 12-11
starter/generator 6-11, 6-13
stator shell 13-3, 13-5, 13-7
steel bushing 5-9, 5-11
steering column  5-3
steering column bearing press tool 16-9
steering column mounting bracket 5-3
steering column retaining ring tool  716-9
steering column shaft 5-3
steering gearbox  5-5
steering wheel 5-3
steering wheel puller tool  16-9
stem, valve 2-3
stiffener, flywheel side 7-15
strap
a-plate 5-7
bag 1-13
rear fuel 8-3
stud
ball 4-7, 6-5, 6-7, 11-3, 11-9
lug 11-7, 11-13, 14-3, 14-5
short ball  72-9
wiper switch adjusting 12-9



stud (engine mounting) 7-15
stud, lug  5-9
sunk key 14-5
support
accelerator pivotrod 4-7
body 1-7, 1-9
canopy 1-15
delta shock and gear  5-7
seat back 1-13
sweater basket 1-13

switch
4-position slide 15-15, 15-17
brush 12-9
forward/reverse 12-7, 12-15, 12-27
key 6-9, 12-3

limit 6-5, 6-7, 12-7, 12-9, 12-15

limit sealed 12-15

tow/run  12-27

v-glide wiper 12-9
synchronizer clutch hub  171-5, 11-11
synchronizerring 11-5, 11-11
system, exhaust 9-3

T

12-volt battery 6-15

2-pin plug 12-21

2-prong charger receptacle 12-13
3-pin plug 12-19, 12-21, 13-7
3-pin plug and wedge lock 12-27
3-pin receptacle 12-19

3-pin receptacle and wedge lock
3/8-amp fuse 12-17, 12-29
30-amp fuse 15-11

36-volt motor, 2.97-hp  13-3
36-volt solenoid 12-13

10-amp fuse 6-7

12-volt solenoid  6-7

tachometer 16-9

12-27

tachometer probe, diesel 16-9

tapered compression spring  5-3
tapered leaf spring 5-9

tappet 7-11

terminal block (controller) 12-31
terminal hardware (starter/generator) 6-11
tester, continuity 16-5

thermometer, battery 16-3

throttle bracket 8-7

throttle return spring  8-7

thrust bearing  5-9

thrust plate (differential) 14-5

tierod 5-7

tie, wire 5-5, 12-3, 12-13, 12-27, 12-31
timer 15-5, 15-7

tire 2-3
t-nut, slab base 1-5
tool

accelerator pedal adjustment  16-3

INDEX

brake adjustment 16-3

brake cable release 16-3

brake pedal adjustment 16-3

brake pedal tension 16-3

cam installation 16-3

carburetor float level 16-7

charger bezel 16-3

clutch alignment  16-5

connecting rod alignment 16-5
crank sleeve setter 16-5

crankshaft bearing replacement 16-5
crankshaft main bearing driver 16-5

crankshaft main bearing driver
attachment 16-5

crankshaft main bearing pilot
attachment 16-5

drive clutch fixed sheave 16-5
drive clutch holder 16-5
drive clutch spider removal 16-5

driven clutch spring compression
base 16-5

driven clutch spring compression
collar 16-5

driven clutch spring compression
nut 16-5

fuel injection pump pressure tester 16-7
governor shaft installation 16-7
idle gear replacement  16-7
oil pressure gauge 16-7
oil pressure tester 16-9
Plastigauge 16-9
puller, special use 16-9
steering column bearing press 16-9
steering column retaining ring  16-9
steering wheel puller  716-9
transaxle axle seal 16-9
transaxle pinion seal 16-9
transmission 16-9
valve clearance adjustment 16-711
valve guide driver 16-9
valve guide replacement 16-9
tool kit, clutch  16-5
top, airbox 8-11
touch-up paint 16-9
tow/run switch  12-27
transaxle 14-3, 14-5
transaxle axle seal tool 16-9
transaxle pinion seal tool 16-9
transaxle, unitized 17-3, 11-9
transformer 15-3, 15-5, 15-7, 15-9, 15-11,
15-13, 15-15, 15-17
transmission cable 6-5
transmission tool  16-9
trim, front body 7-5
tube
axle 11-7, 11-13
crankcase vent 8-7
oil filler  7-3
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tune-up kit 16-9

U

u-bolt 5-11
unitized transaxle 17-3, 11-9
upper pinion bearing  5-5

urethane bushing 5-7, 5-9, 5-11

\')

valve
choke 8-11
exhaust 7-9
fuel pickup tube 8-3
intake 7-9
oil 7-9
valve clearance adjuster screw 16-9
valve clearance adjustment wrench 16-11
valve guide 7-9
valve guide driver tool 16-9
valve guide reamer 16-9
valve guide replacement tool 16-9
valve seal 7-9
valve seat 7-7
valve seat cutter 16-5, 16-11
valve seat cutter guide 16-711
valve seat t-wrench  16-11
valve spring compressor  16-11
valve spring retainer 7-9
valve spring, engine 7-9
valve, stem 2-3
ventbarb 8-3
vent line (fuel) 8-3, 8-7
vent, fuel tank  8-3
v-glide wiper switch  12-9
volt ohm meter 16-11
voltage regulator  6-7
voltage suppressor 15-9, 15-15

w

warning light, low oil  6-9
washer
key switch 712-3
kingpin wave 5-9
mounting  710-3, 10-5
snap washer kit (dash mounting) 171-3
spring 11-5, 11-11
thrust (transaxle) 11-5, 11-11
wave 6-5
wear pad 1-3, 1-7, 1-9
wedge (steering column) 5-3
wedge, bearing puller 16-3
weight, counterbalance 7-13
weight, drive clutch  10-3
weldment, press  16-5
wheel 2-3
wheel rim  2-3
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wheel, steering  5-3

windshield frame 1-15

wiper switch arm carrier 12-9

wiper switch bumper 712-9

wiper switch case 12-9

wiper switch shim  712-9

wiper switch, v-glide 12-9

wire and terminal  712-31

wire assembly  6-3, 6-7, 6-9, 6-13, 7-3,
12-5, 12-9, 12-13, 12-17, 12-23, 12-25,
12-29, 12-31, 15-9, 15-11, 15-13, 15-15,
15-17

wire assembly, forward/reverse
switch 12-27

wire assembly, IQDM port  12-27

wire assembly, sense lead 12-17, 12-29
wire clamp  7-5

wire harness 6-3, 12-23, 12-25

wire terminal  12-19

wire tie  5-5, 12-3, 12-13, 12-27, 12-31
wire, jumper 15-17

wire, lead 7-5

wood insert  71-11

woodruff key 6-11, 11-3, 11-9
wrench, spanner  16-9

Y
yoke spring 5-5
yoke, gear 16-7

Z

z-bracket 12-31
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